PARTS MANUAL

Starke EcoMaxx Series

ECO-FG/FD 40-50

Small Truck Version

Rev 11-2016

STARKE MATERIAL HANDLING GROUP
402 Allanburg Road « Thorold, ON L2V 1A4 « Canada %@
TOLL FREE 877-435-4352

www.starkeforklift.com « info@starkeforklift.com ECOMAXX




FOREWORD

1. This parts list is applied to the “ZHEJIANG GOODSENSE FORKLIFT COMPANY LTD”
FD40. FD45. FDS50 forklift truck . It is intended for users to identify the name , number and
quantity of the parts replaced or repaired and to order them from the suppliers works .

2. When order parts , it is necessary to state the model of the forklift truck , its date of
manufacture and according to this Part List , to state the whole number , the whole name and
quantity .

3. Among the models of the forklifts truck :

=0 L Q Lifting height : Code : 200, 300+ 350

Height : 2m. 3m. 3.5m

Mast type : Normal mast(I)(K). Normal mast(I1)(M)
2-stage full free mast (Z). 3-stage full free mast (S)

Transmission type : Manual transmission(MT)
Hydraulic transmission (AT)

Engine model: LT1,P1,W3,S9,KMS14,KMSS5,
XC3,510,S15,KB5,KB8,WF13

Serial number: G

Weight Series : Code : 40, 45, 50
Ton : 4t. 4.5t. 5t

FD: Balance weight of diesel forklift
FY: Balance weight of LPG forklift

4. If there is any change, we will not notify.
5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.

FD40,45,50-LT1/LR4B3-22 engine FD40,45,50-XC3/4DX23-82GG3U engine
FD40,45,50-P1/1104D-44 engine FY40,45,50-S10/PSI4.3L engine
FD40,45,50-W3/6BG1-02 engine FY40,45,50-S15/PSI4.3 engine
FD40,45,50-S9/S6S-Z363CSFL engine FY40,45,50-KB5/V3800DI-T-ET09 engine
FD40,45,50-KMS14/QSF2.8-C72T3 engine FY40,45,50-KB8/WG3800-GL engine
FD40,45,50-KMS5/QSF2.8-C74T4F engine FD40,45,50-WF13/WP4.1G85E311 engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada .

EX-B: Parts made for common forklift trucks markets .



SR ]

° |
En
CEEL

BESY il
iD=y o,
O, “s“‘:‘ri
WE RS = 9 Il

B A5 RENHL R S Y
il 15 K8 K B

LA Y




GROUP INDEX

-llll__'_l_l |
o[-0
BRAKE CONTROL
MAST SYSTEM el
_/I—‘i—>
I ° °,
o _
HYDRAULIC SYSTEM ]
DRIVING SYSTEM ENGINE SYSTEM : BODY SYSTEM

ACCELERATOR PEDAL

ELECTRIC SYSTEM STEERING SYSTEM




N

£

INDEX
KENHLZ S Engine system
KNP %E  Enginemount « « o v - -
AH RS Coolling system =+« + = o v v o v
BRIM ARG Fuelsystem = =« o v oo v e
HE R4 Exhaustsystem « =+« « oo oo
68 R4t  Driving system

1% 5)) 2% B % 34E Drive unitmount « « « « « « « - -
FEZNEEE Driveunit « « = o o v oo oo oo
AR A Transmission s = « = + =+ =+ o o oo o
IR Driveaxle « « o« e e e nenennn
IXZN % S % Drive wheel assembly -« -« - -
AR AR Y\ Transmission control linkage
Hn) R4 Steering system

B gL Steering control « ¢ v e e
M Mr Steeringaxle -+ c o e s oo e e e
% Steering wheel + « ¢ v v oo e e e e
FL)JMET  Steering cylinder« « ¢ ¢ v v v o e e
HTTEEDL  Accelerator pedal

MITEEON  Accelerator pedal = = = = = = v - -
#z 245 Brake system
ITHEHI ) 5sh# 9\ Brake & inching control
{2545 Brakelever =« + s o e s o
5 R4 Body system
5P #H Frame & balance  + + + + -+ - -

WL M f iR Hood. Floor Board & Seat
j:)i' Iﬁ;& Head guard ..............

W& £#9: Hydraulic system
WEMAE Oiltank =« o oo v e oo oo e e



I\

I\

TN

B () Valve control linkage (two-throw) = =« =« v v v v v o v e 194

B EEH S (=)  Valve control linkage (three-throw) « « « « « « ¢ ¢« « o« . 196
B EEH S (U F ) Valve control linkage (four-throw) « « « « ¢« c o o o v v o 198
REE L (F ) Valve control linkage (five-throw) « « + « =+ v o v v o v v e 202
R % Hydraulicpipeline « « « v v o v oo v v oo i i e e e 206
ViR J5 P & Hydraulic diagram « « « « o+ o o v o v v v e e 214
ﬁi A4 Lifting system

TEE B R G (FE AR Hydraulic system mast(Normal mast KM) « =« « ¢« = - 216

BUE K R 40( 1 42 B #) Hydraulic system mast(Full Free 2-Stage Mast KZM) 218
THE B R G0(= 17 4= H ) Hydraulic system mast(Full Free 3-Stage Mast KZM) 221
E HE KBRS (FEAM) Hydraulic system attachments(Normal mast KM)- « - -+ 226
BEEMAG (F1i4HBEA) Hydraulic system attachments(Full Free 2-Stage Mast KZM) 235
JEEEMAS (=F4eHBAY) Hydraulic system attachments(Full Free 3-Stage Mast KZM) 241

PER FOrK = = v o v v v vt oo e e e e e e et e 247
Te X BRFEAA) Lift Bracket Normal Mast  « « « « o o o o v v v e v v v v v v v v 249
T X (=" 4x H H) Lift Bracket Full Free 3-Stage Mast « « « « « « « « « o v o 251
I TZ2EGEA ) Mast (Normal mast KIM) « + « « o o v oo v e v e v v e i i v e e v v 253

[ JZE(=77 4 H HH) Mast (Full free 3-stage mast KZM) = = = =« o v v v v oo v v vs 255
T (FEAM) Lift Cylinder(Normal Mast KIM) + ¢ ¢« o o v o e v v v v e ee 257

AU A FH v &L (P9 15 4= H BH) Front Lift Cylinder (Full Free 2-Stage Mast KZM) - -+ 261
B S FH I &L (=715 4= © i) Front Lift Cylinder (Full Free 3-Stage Mast KZM) - + - 265

Je RS Ty &L (B 15 42 H H) Rear Lift Cylinder (Full Free 2-Stage Mast KZM) -+ - 269
Ja ST &L (=54 H i) Rear Lift Cylinder (Full Free 3-Stage Mast KZM) - - - 273
ARNMEL Tilt cylinder« « « « « o o o v v v v e i 277
M 24 Electric system

B2 RS0 Electric SyStem  + » + + » s o v v oo v o e m e 281
PR Scutcheon

FEBE  SCULChEON * = = = = =+ ot o s oo oo st e i et ettt 341



— KIHLARSG

ENGINE SYSTEM



FD40,45,50-LT1

RN 2 2%

Engine mount




RN 2 2%

Engine mount

FD40,45,50-LT1

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 GB/T5782 B2k M14X 115 Bolt 2
2 A50C5-00102 # H Plate 2
3 A45Q5-00103 £  Bushing 2
4 A50C5-00101 BHZE Rubber 2
5 A45Q5-00101 ) Plate 2
6 GB/T889.1 k4 e B K 4R £ M14 Nut 2
7 A45Q5-00102 i #  Rubber 2
8 A45C5-10100 1% H#ELR4B3-22 Engine 1
9 A50A5-10200 TR UEIERS  Air cleaner 1
10 8JA08-08020 %4 80X 60 Clip Clip 1
11 8JA08-11020 W4 110 90 Clip 2
12 A45C5-11001 S4B Hose, intake air 1
13 8JA08-10020 % 4 100 X 80 Clip 1
14 A45L5-11002 FUEARHSE  Hose, intake air 1
15 GB/T5783 B2k M8X20 Bolt 6
16 GB/T93 F 4% 8 Washer,lock 6
17 GB/T97.1 P44 8 Washer 6
18 A45L5-11003 USRS Air filter bracket 1




FD40,45,50-P1

RN 2 2%

Engine mount

W25\

NS GRS /
> ©= A
)\

\VA .
|u\®. O 5 f\‘u.m. 3
\E=\

(\

¢
kwh'@m.!m} / J
LN ga r
NS :5.@» 1//\



RN 2 2%

Engine mount

FD40,45,50-P1

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 GB/T5782 B2 M14X110X30 Bolt 2
2 A50C5-00102 #H Plate 2
3 A50C5-00103 £  Bushing 2
4 A50C5-00101 B H Rubber 4
5 A50C5-00104 A Plate 2
6 GB/T889.1 k4 @ B K% £ M14 Nut 2
7 A45S5-10100L KENHLHLIE (£2) Engine support 1
8 A45S5-10100R REWIHLE (F5) Engine support 1
9 GB/T276 RV ER 7K 6306-2Z  Bearing 1
10 A45D5-10100 M4 471104D-44 Engine 1
11 A50A5-10200 FRYETERE  Air cleaner 1
12 8JA08-10020 145100 X 80 Clip 2
13 8JA08-11020 M4 110X 90 Clip 2
14 A45S85-11001 A% Hose, intake air 1
15 A45L5-11002 T HRE  Hose, intake air 1
16 GB/T5783 2k M8X20 Bolt 6
17 GB/T93 FE 8 Washer,lock 6
18 GB/T97.1 *F-#4 8 Washer 6
19 A45L5-11003 YERE IR Air filter bracket 1




FD40,45,50-W3

RN 2 2%

Engine mount




RN 2 2%

Engine mount

FD40,45,50-W3

JF5 F5 T A A4 PR e HE
Item Part No Description Q’ty Remark
1 GB/T5783 B2 M10X30 Bolt 4
2 GB/T93 FE10 Washer,lock 4
3 GB/T96.1 KHE10 Washer 4
4 GB/T6170 #2HE M10  Nut 4
5 A50B5-10300 ML % Plate 2 R BB
6 GB/T93 12 Washer,lock 2
7 GB/T6171 B2HE M12X1.25 Nut 2
8 A50B5-10200 6BG1-02%5#Hl Engine 1
9 A4515-11003 TYELESCHE  Air filter bracket 1
10 GB/T96 K8 Washer 6
11 GB/T93 #E 8 Washer,lock 6
12 GB/T5783 B4 M8X20 Bolt 6
13 A50A5-10200 TR JEIESE  Air cleaner 1
14 A45L5-11002 SRS Hose, intake air 1
15 8JA08-11020 M4 110 X 90 Clip 2
16 A45AB5-10001 S A Hose, intake air 1
17 8JA08-10020 4 100 X 80 Clip 4
18 A45AB5-10002 HANE  Intake air 1
19 A45AB5-10003 HSEB  Hose, intake air 1




. 2 )
KB FD40,45,50-S9

Engine mount




RN 2 2%

Engine mount

FD40,45,50-S9

JF5 F5 T A A4 PR e HE
Item Part No Description Q’ty Remark
1 GB/T5782 B2 M14X110X30 Bolt 2
2 A50C5-00102 HH Plate 2
3 A50C5-00103 £  Bushing 2
4 A50C5-00101 B H Rubber 4
5 A50C5-00104 A Plate 2
6 GB/T889.1 k4 @ B K% £ M14 Nut 2
7 A45S5-10100L KENHLHLIE (Z2) Engine support 1
8 A45S5-10100R REWIHLE (F5) Engine support 1
9 A45T5-10100 —3%S6S-7Z363CSFL Engine 1
10 GB/T97. 1 *F-# 8 Washer 6
11 GB/T93 FI 8 Washer,lock 6
12 GB/T5783 B2k M8X20 Bolt 6
13 A45L5-11003 ZYERE S HE  Air filter bracket 1
14 A451L5-11002 SRS Hose, intake air 1
15 A45T5-11001 S Hose, intake air 1
16 JB/T8870 W4 100X 80 Larynx hoop 2
17 JB/T8870 WESfE 110X 90 Larynx hoop 2
18 A50A5-10200 FRYETERS  Air cleaner 1




N~ — ’;' >{
R E) ML % 25 FD40.45,50-KMS 14
Engine mount

2
\\ 21,22,23

e

f
JE

=\
1£
=X
L
:C"-‘o
T

10



RN 2 2%

Engine mount

FD40,45,50-KMS14

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 A50C5-00100 AF R FEN LIS 5 Rubber 2
2 GB/T5783 W2 M12X30 Bolt 8
3 GB/T93 F#F 12 Washer,lock 8
4 GB/T97. 1 P34 12 Washer 8
5 A45P5-10400L REIMIHLE (/) Engine support 1
6 GB/T276 RVEER B & 6203-2Z Bearing 1
7 A45AF5-10100 QSF2.8T3TC72% F#l Engine 1
8 A45P5-10400R REWIHLE (F5) Engine support 1
9 JB/T8870 M4 100X 80 Larynx hoop 2
10 A45W5-10004 TUELE AL Air filter bracket 1
11 GB/T5783 B2 M8X20 Bolt 6
12 GB/T93 #4 8 Washer,lock 6
13 GB/T97. 1 P 8 Washer 6
14 A45W5-10200 TAJENERE  Air cleaner 1
15 JB/T8870 MESE 110X 90 Larynx hoop 1
16 A45W5-10001 HS%EA  Hose, intake air 1
17 A45AF5-10001 WS A  Hose, intake air 1
18 JB/T8870 W% 80X 60 Larynx hoop 2
19 A45AF5-10002 HSANEB  Hose, intake air 1
20 A50F5-10004 K& Fan 1
21 GB/T5783 B2 M10X20 Bolt 4
22 GB/T93 #4410 Washer,lock 8
23 GB/T97. 1 “F3#4 10 Washer 4
24 GB/T5783 2 F: M10X35 Bolt 4
25 A45P5-10005 K #ER Cushion block 1
26 A45AF5-10003 HS%C  Hose, intake air 1
27 JB/T8870 THY IS 75 3% 65X 57 Larynx hoop 1

11




AN

X

¢

>

I

20

=
)

[

iE

EA ez AL P

iR

o .W =
‘%ﬂ/ N
S N, .'\D

W

)

(D)

TR
¢ SN2

N
;»nu’ -
LD NCAN
£

&

12

FD40,45,50-KMS5

RN 2 2%

Engine mount

19

0

18




RN 2 2%

Engine mount

FD40,45,50-KMS5

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 A50C5-00100 AR TR FE NI 2 S B Rubber 2
2 GB/T5783 #2FEM12X30 Bolt 8
3 GB/T93 #1312 Washer,lock 8
4 GB/T97.1 “F-#412 Washer 8
5 A45P5-10400L RENHIHLIEIZ Engine support 1
6 GB/T276 IRV BRI 7K 6306-2Z  Bearing 1
7 A45P5-10100 R #TQSF2.8-C74T4F & ##l. Engine 1
8 A45P5-10400R KIWHLEIA Engine support 1
9 A45P5-10008 TYELESCHE  Air filter bracket 1
10 GB/T5783 BZFEM10X20 Bolt 6
11 GB/T93 #1310 Washer,lock 12
12 GB/T97.1 “F-#410 Washer 8
13 GB/T5783 B2FEM10X25 Bolt 2
14 A45P5-10500 PSS S Hoop 1
15 GB/T5783 IZFEM8 X 25 Bolt 2
16 GB/T97.1 “F-#48 Washer 4
17 GB/T889.1 4 BB E 2R M8 Nut 2
18 A45P5-10600 TUEAS S Air filter 1
19 JB/T8870 WE4i 100X 80 Larynx hoop 3
20 A45P5-10009 ST Hose, intake air 1
21 A45P5-10009 HSE Hose, intake air 1
22 JB/T8870 4 70X 50 Larynx hoop 2
23 A45P5-10011 S Hose, intake air 1
24 A50F5-10004 X5 Fan 1
25 GB/T5783 IEFEM10X 35 Bolt 4
26 A45P5-10005 3 #He Fan block 1
27 A45P5-10004 HSD  Hose, intake air 1
28 JB/T8870 THY IS 45 3% 65X 57 Larynx hoop 1

13




FD40,45,50-XC3

RN 2 2%

Engine mount

14



RN 2 2%

Engine mount

FD40,45,50-XC3

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 GB/T5785 I2FE M20X1.5X 130X 50 Bolt 2
2 GB/T96.1 K#HJE20 Washer 2
3 GB/T889.2 4 BBUE IR M20X 1.5 Nut 2
4 A45PG5-10600 ik % # B Shock pad 2
5 A45PG5-00008 IRA T Plate 4
6 GB/T5785 1ZF2 M102X30 Bolt 8
7 GB/T93 J#E10 Washer,lock 8
8 GB/T97.1 “F#410 Washer 8
9 A45X5-10200 RENPULENUE (/£)  Engine support 1
10 GB/T276 T B0 55 IRV BR$l1 7 6005-2Z Bearing 1
11 A45X5-10100 B554DX23 K Z#l Engine 1
12 A45X5-10300 KANHLAHUE (45D  Engine support 1
13 A45X5-10004 HAEC  Hose, intake air 1
14 JB/T8870 THY W 4 17 3 3 75X 67 Larynx hoop 2
15 A45X5-10003 HSANE Hose, intake air 1
16 A50A5-10200 2 PERR KU Air filter ass’y 1
17 A45X5-10005 YL IR Air filter bracket 1
18 GB/T96 K#[E8 Washer 6
19 GB/T93 8 Washer,lock 6
20 GB/T5783 IZ#M8 X 20 Bolt 6
21 JB/T8870 IS 100X 80 Larynx hoop 1
22 JB/T8870 M4 110X 90 Larynx hoop 2
23 A45X5-10001 HSHE A Hose, intake air 1
24 A45X5-10002 #S B Hose, intake air 1
25 JB/T8870 W46 80X 60 Larynx hoop 1

15




FY40,45,50-S10

RN 2 2%

Engine mount

16



RN 2 2%

Engine mount

FY40,45,50-S10

Fr 5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 GB/T5783 IZFEM10X 30 Bolt 6
2 GB/T93 10 Washer,lock 6
3 GB/T97.1 “F4410 Washer 6
4 A45M5-10100 KENPHIHLIHE L Engine support L. H. 2
5 A50C5-00100 A TRAEHLBIE S Pad 2
6 A45AA5-10100 PSI4.3L JEMIELPG A 8h#L Engine 1
7 A30BD5-10003 fH7K  Bearing 1
8 A30BD5-10005 #f%  Bushing 1
9 JB/T8870 W4 80X 60 Larynx hoop 1
10 A45AA5-10001 HEA % Intake pipe 1
11 JB/T8870 %4 110X 90 Larynx hoop 2
12 A50A5-10200 2 YE SR KUK Air filter ass’y 1
13 A45AA5-10002 ZEYESE AL Air filter bracket 1
14 JB/T8870 4 100X 80 Larynx hoop 1
15 GB/T97.1 “F-#48 Washer 18
16 GB/T93 F1EL8 Washer,lock 14
17 GB/T5783 HEFEMS8 X 20 Bolt 6
18 A45M5-11001 S A Hose, intake air 1
19 JB/T8870 W4 25X 16 Larynx hoop 2
20 TG000-19100 RS $19X1000 Hose 1
21 GB/T5783 BZFEMS8 X 25 Bolt 8
22 GB/T6170 BHXBEMS  Nut 4
23 A50F5-10004 A Fan 1
24 A50F5-10002 K HEL Fan block 1

17




FY40,45,50-S15

RN 2 2%

Engine mount

,12,13,22

21

—— / p 2
® R / o / S N
A7 N A /
LN A A G WS
% .
NN 5 A/ / v 3 A\ /“'ﬁ.“
{ 7 AL F =N
i : X 2
S~ F

\

7

18



RN 2 2%

Engine mount

FY40,45,50-S15

Fr 5 5 T AT 44 FR e HE
Item Part No Description Q’ty Remark
1 GB/T5783 IZFEM10X 30 Bolt 6
2 GB/T93 10 Washer,lock 6
3 GB/T97.1 410 Washer 6
4 A45N5-10200 KNP K Engine support 2
5 A50C5-00100 AR AR S B Pad 2
6 A45AD5-10100 PSI4.3L EPAXUA KL & 5L Engine 1
7 A30BD5-10003 fH7K  Bearing 1
8 A30BD5-10005 #f%  Bushing 1
9 JB/T8870 ME4E 100X 80 Larynx hoop 3
10 A45Y5-10003 TFPERE L Air filter bracket 1
11 GB/T5783 BZFEMS8 X 20 Bolt 6
12 GB/T93 FE8 Washer,lock 14
13 GB/T97.1 348 Washer 10
14 A45W5-10200 75 e 8% LA Alr filter ass’y 1
15 JB/T8870 WE4iE 110X90 Larynx hoop 1
16 A45Y5-10001 S A Hose, intake air 1
17 A45AD5-10001 S % Intake pipe 1
18 TG000-19055 S $19X550 Hose 1
19 JB/T8870 W4 25X 16 Larynx hoop 2
20 A50F5-10004 KE Fan 1
21 GB/T5783 BZFEMS8 X 25 Bolt 8
22 GB/T6170 BHXBEMS  Nut 4
23 AS50F5-10002 K EE Fan block 1

19




N — 7
RN 20 FY40,45,50-KBS

Engine mount

20



R BN 2 2

Engine mount

FY40,45,50-KB5

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 GB/T5785 B2 M12X1.25X35 Bolt 8
2 GB/T93 #1312 Washer,lock 8
3 GB/T97.1 P12 Washer 8
4 GB/T5785 B2 A M20X1.5X130X50 Bolt 2
5 GB/T96.1 K#H 20 Washer 2
6 GB/T889.2 4 PR i5 A~ M20X 1.5 Nut 2
7 A45PG5-00008 AZHFE T Plate 4
8 A45PG5-10600 13k 7= B2 A Shock pad 2
9 A45PG5-10200L RN Engine support 1
10 A45PG5-10100 AR K ZIHLV3800DI Engine 1
11 A45PG5-10002 # £ Bushing 1
12 GB/T276 IRV ER 746203 Bearing 1
13 A45PG5-10200R | KWL WL Engine support 1
14 JB/T8870 %4776 X 64 Clip 1
15 A45AC5-10001 S A  Hose, intake air 1
16 GB/T97.1 “F-#48 Washer 4
17 GB/T93 Y Washer,lock 4
18 GB/T5783 #2448 M8X20 Bolt 4
19 A45AC5-10004 TUEA CEE  Air filter bracket 1
20 A45AC5-10200 TAPEIERE  Air cleaner 1
21 JB/T8870 %4 100 X 80 Clip 3
22 A45PG5-10003 H#SEB  Hose, intake air 1
23 A45PG5-10005 K Ep #H Fan Cushion Blocking 1
24 A45PG5-10400 A Fan 1
25 GB/T16674. 1 7N R L TH A2 M8 X 65 Bolt 4

21




FY40,45,50-KB8

KA 25
Engine mount

22



R BN 2 2

Engine mount

FY40,45,50-KB8

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 GB/T5785 B2 M12X1.25X35 Bolt 8
2 GB/T93 #1312 Washer,lock 8
3 GB/T97.1 P12 Washer 8
4 GB/T5785 B2 A M20X1.5X130X50 Bolt 2
5 GB/T96.1 KHJE20 Washer 2
6 GB/T889.2 4 PR i5 A~ M20X 1.5 Nut 2
7 A45PG5-00008 BH A Plate 4
8 A45PG5-10600 = #2 il Shock pad 2
9 A45PG5-10200L RN Engine support 1
10 A45PH5-10100 AR R ZIHLIWG3800 Engine 1
11 A45PG5-10002 # £ Bushing 1
12 GB/T276 IRV ER 746203 Bearing 1
13 A45PG5-10200R | KEWLA WL Engine support 1
14 A45PH5-10004 HSED  Hose, intake air 1
15 A45AC5-10004 YERI I Air filter bracket 1
16 GB/T97.1 “F-#48 Washer 4
17 GB/T93 Y Washer,lock 4
18 GB/T5783 #2448 M8X20 Bolt 4
19 A45AC5-10200 TAPEERE  Air cleaner 1
20 A45PH5-10002 HSEB  Hose, intake air 1
21 JB/T8870 % 47 100 X 80 Clip 6
22 A45PH5-10200 HSNE Intake steel pipe 1
23 A45PG5-10400 M i Fan 1
24 A45PH5-10001 HSEA  Hose, intake air 1

23




FD40,45,50-WF13

K ENHL % 2%
Engine mount

9 -..\r .
mﬁ/r ‘ 74

e %w%'\, NZ7

%.o.‘ //
{1

° S
O\ SN )
Sy i 8 =% vy 't 1\ (

,. / £ A

24



R BN 2 2

Engine mount

FD40,45,50-WF13

JF5 F5 T A A4 PR e T
Item Part No Description Q’ty Remark
1 GB/T5783 B2 M10X30 Bolt 8
2 GB/T97.1 “F4410 Washer 8
3 GB/T93 #E10 Washer,lock 10
4 GB/T889.2 & BB R IEEE M16X 1.5 Nut 2
5 GB/T96.1 K#JE16 Washer 2
6 A45AG5-10006 ZZ M Plate 4
7 AS50N5-00200 AR TH A U 2 Shock pad 4
8 GB/T5785 B2 M16X1.5X130 Bolt 2
9 A45AG5-10200L | REIHLAENLE Engine support 1
10 A45AG5-10100 HESE K IHTWP4.1G85E311 Engine 1
11 A45AG5-10004 HSEC  Hose, intake air 1
12 8JE08-07508 T Mg 4 5 3. 375 X 67 Clip 2
13 A45AG5-10003 HES4M% Intake steel pipe 1
14 A45AG5-10200R | K BIHLA MWL Engine support 1
15 A45AC5-10200 TRJETESE  Air cleaner 1
16 GB/T96.1 K8 Washer 2
17 GB/T93 Y Washer,lock 2
18 GB/T5783 #2448 M8X20 Bolt 2
19 A45AG5-10005 TUEA CEE  Air filter bracket 1
20 GB/T96.1 KA 10 Washer 2
21 GB/T5783 B2 F: M10X20 Bolt 2
22 JB/T8870 % 4 100 > 80 Clip 3
23 A45AG5-10001 HSH A Hose, intake air 1
24 A45AG5-10002 HSEB  Hose, intake air 1
25 JB/T8870 %4580 X 60 Clip 1

25




Cooling system




R ARG

Cooling system

FD40,45,50-LT1/P1/S9

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A45B5-40002 ~/K%  Hose rubber 1 FD40,45,50-LT1
- A45D5-40002 ~/K%  Hose rubber 1 FD40,45,50-P1
- A45T5-40002 ~7/K%  Hose rubber 1 FD40,45,50-S9
2 8JA08-06420 Wi 64 X 44 Clip 2

3 A45B5-40001 /K%  Hose rubber 1 FD40,45,50-LT1
- A45D5-40001 /K% Hose rubber 1 FD40,45,50-P1
- A45T5-40001 17K%  Hose rubber 1 FD40,45,50-S9
4 TK000-35051 WESE b 35-b 51 Clip 2

5 A45Q5-40100 KFE LK Radiator 1 | FD40,45,50-LT1/P1
- A45T5-40100 KM AR Radiator 1 FD40,45,50-S9
6 A30A5-40005 2 Bolt 2

7 A30A5-20003 - Plate 2

8 A30A5-40004 BRI Rubber 2

9 GB/T97.1 F-#48 Washer 4

10 GB/T889.1 3E 4 i AT Bl K IR BEM Nut 2

11 A30A5-40003 B T Rubber 2

12 A451.5-40200 B 7/K48 Auxiliary radiator 1

13 GB/T5783 B2k M8X30 Bolt 2

14 GB/T93 #i# 8 Washer,lock 2

15 A451.5-40210 H7KFESCER S ), Auxiliary radiator bracket 1

16 A45D5-40110 N FH 3 Fan retainer 1 FDE%O%S%O%TEH/P !
- A45F5-40200 K B3P Fan retainer 1 |FD404550-SH(RRbriH)
17 GB/T5783 12k M8X 16 Bolt 4 KX A 2 3%
18 GB/T93 ik 8 Washer,lock 4 K Fr 42 3%

27




FD40,45,50-W3/FY40,45,50-S10

ARG
Cooling system

13,14,15,16,10

fEE

MEEE

28



R ARG

Cooling system

FD40,45,50-W3/FY40,45,50-S10

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 TGIBI-19255*G R ¢ 19X2550 Hose H. P 1 FD40,45,50-W3
- TGIBI-19180*G TR ¢ 19X 1800 Hose H. P 1 FY40,45,50-S10
2 TG000-19260 i i & 19X 2600 Hose H. P 1 FD40,45,50-W3
- TG000-19200 i S & 19X 2000 Hose H. P 1 FY40,45,50-S10
3 JB/T8870 % i 40X 25 Clip 2

4 A45AB5-40001 /K% Hose rubber 1 FD40,45,50-W3
- AS50F5-40001 /K% Hose rubber 1 FY40,45,50-S10
5 GIT-374-00 H ff1#k Elbow 1 HH g AR AR

- GJT-804-00 H M #k Elbow 1 418 AR T FE
6 GJT-104-00 HM#k Elbow 1

7 JB/T8870 %4 64 X 44 Clip 2

8 GB/T5783 14 M8X 16 Bolt 4

9 GB/T93 ## 8 Washer,lock 6

10 GB/T97.1 “F-#48 Washer 8

11 A45AB5-40200 K ER 47 % Fan retainer 1 FD40,45,50-W3
- A45M5-40200 A 5547 ™ Fan retainer 1 FY40,45,50-S10
12 A45AB5-40100 KFE A Radiator 1 FD40,45,50-W3
- A45AA5-40100 KA E K Radiator 1 FY40,45,50-S10
13 A30A5-40005 12 Bolt 2

14 A30A5-20003 - Plate 2

15 A30A5-40004 I IEHIT Rubber 2

16 GB/T889.1 e )& B R IR BEM8 Nut 2

17 A30A5-40003 I ET Rubber 2

18 A45AB5-40002 /K% Hose rubber 1 FD40,45,50-W3
- A45N5-40002 N 7/K% Hose rubber 1 FY40,45,50-S10
19 JB/T8870 W4 70 X 50 Clip 2 FD40,45,50-W3
20 GB/T5783 124 M8X25 Bolt 2

21 A451.5-40210 BI/KFE S Auxiliary radiator bracket| 1
22 A451.5-40200 B 7K#8 Auxiliary radiator 1

29




FD40,45,50-KMS14

R ARG

Cooling system
9,10,11,12,13

30



R ARG

Cooling system

FD40,45,50-KMS14

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GJT-104-00 H i3k Elbow 1
2 GIT-374-00 H ¥k Elbow 1 g AR AR
- GIT-804-00 H f1#k Elbow 1 418 AR AR
3 TGIBI-19180*G FERE ¢ 19X 1800 Hose H. P 1
4 TG000-19140 it v 2B & 19X 1400 Hose H. P 1
5 JB/T8870 %4 40 X 25 Clip 2
6 JB/T8870 Wi 64 X 44 Clip 4
7 A45AF5-40002 N /K% Hose rubber 1
8 A30A5-40003 BT Rubber 2
9 GB/T97.1 “F-#48 Washer 6
10 GB/T889.1 3E 4 J& ik A B K IR BEM8 Nut 2
11 A30A5-40004 4 #1 Rubber 2
12 A30A5-20003 - Plate 2
13 A30A5-40005 1242 Bolt 2
14 A45AF5-40100 7K 46 4k Radiator 1
15 A45P5-40200 B 97 Fan retainer 1
16 GB/T93 J 8 Washer,lock 4
17 GB/T5783 124 M8X 16 Bolt 2
18 GB/T5783 124 M8X25 Bolt 2
19 A451.5-40210 BIlZKAE S 288 B Auxiliary radiator bracket| 1
20 A451.5-40200 Bl /K4 Auxiliary radiator 1
21 TG000-10060 fiid ¥ 2 & 10X 600 Hose H. P 1
22 JB/T8870 W4 16 X 10 Clip 2
23 GJT-675-00 Hil#:k Nipple 1
24 A45AF5-40001 /K% Hose rubber 1

31




N é
RH RS FDA40,45,50-KMSS5
Cooling system

32



R ARG

Cooling system

FD40,45,50-KMS5

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A45P5-40001 A 2829 Hose rubber 3

2 8JE08-07808 TR M4 5 78 X 70 Clip 4

3 A45P5-40002 54N Hose rubber 1

4 A45P5-40005 H /K4 Hose rubber 1

5 8JA08-06420 Wi 64 X 44 Clip 4

6 A45P5-40006 #HI7K%E  Hose rubber 1

7 A45P5-40003 /K4  Hose rubber 1

8 A45P5-40004 HEMC 2% Hose rubber 1

9 8JD08-07808 THIESE 78 X 70 Clip 4

10 A45P5-40100 KA E K Radiator 1

11 A30A5-40005 124 Bolt 2

12 A30A5-20003 A Plate 2

13 A30A5-40004 BRI Rubber 2

14 GB/T97.1 F-#48 Washer 4

15 GB/T889.1 3F 4 J i AT Bl K IR BEM Nut 2

16 A30A5-40003 B T Rubber 2

17 A4515-40200 F7K 48 Auxiliary radiator 1

18 GB/T5783 BEEE M8X30 Bolt 2

19 GB/T93 #i# 8 Washer,lock 2

20 A451.5-40210 B7KFE S AR, Auxiliary radiator bracket 1

21 A45P5-40200 X7’ Fan retainer 1 KR b 4 1% H
22 GB/T5783 2k M8X 16 Bolt 4 X A 2 3%
23 GB/T93 534 8 Washer,lock 4 KX bR 25 0k
24 GB/T97.1 P48 Washer 4 KX A 2 3%

33




\/‘\ é
W R G FD40,45,50-XC3
Cooling system

14,18

'r‘)" 9,10,1 «N‘@'\}Q

L
>
=

=
: '
7

4,17

T

S NININ
N E‘W\ \

; \ gé“ 20,21,22,23,11
i a
Vsl PN ”;

N\

N 19

~

.~
.

26

34



R ARG

Cooling system

FD40,45,50-XC3

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 GJIT-374-00 H i #23k Elbow 1
GJIT-804-00 H i #:k Elbow 1
2 TGIBI-19200*G SRR & 19X 2000 Hose H. P 1
3 GIT-104-00 H M #3k Elbow 1
4 8JA08-004015 %4 40X 25 Clip 4
5 TG000-19140 iy 2% & 19X 1400 Hose H. P 1
6 A45X5-40001 /K% Hose rubber 1
7 8JE08-06508 TR 759435 65X 57 Clip 1
8 A45X5-40004 Hh ¥ 13 SE Hose 1
9 GB/T5783 1Z# M8 X 16 Bolt 2 KK A 2 3%
10 GB/T93 I 8 Washer,lock 2 WK #2158 FH
11 GB/T97.1 “F- 448 Washer 4
12 A45X5-40200 X 7™ Fan retainer 1 KK b 4 3% F
13 8JE08-07808 THY M4 3 2 78 X 70 Clip 1
14 8JA08-01606 W4 16X 10 Clip 4
15 TG000-10120 B & 10X 1200 Hose H. P 1
16 A45X5-40100 /K#8 B Radiator 1
17 TG000-25070 i & 25X 700 Hose H. P 1
18 TG000-10080 i & 10X 800 Hose H. P 1
19 A30A5-40003 B HT Rubber 2
20 A30A5-40005 1Z#2 Bolt 2
21 A30A5-20003 #F Plate 2
22 A30A5-40004 B #IT Rubber 2
23 GB/T889.1 3E 4 J i AT Bl R IR BEM Nut 2
24 A45X5-40003 HH AN Hose 1
25 8JA08-06420 I $i 64 X 44 Clip 4
26 A45X5-40002 "~ /K% Hose rubber
27 A45P5-40001 A A1 Hose 2
28 8JD08-07808 THESE 78 X 70 Clip 4

35




R ARG

Cooling system

FY40,45,50-KB5/KB8

36

23 ¢
n@

& 21
Q\i\
¥ .E y

I
[

S
2

18,19 9

-

13,14,15,16,17



R ARG

Cooling system

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 DQ-B080G O $41%]1G1/2 Hose rubber 2
2 GIT-414-00 135° 423k 135 °joint 1
3 TGIBI-19190*G R 191X 1900 Hose H. P 1
4 | GIT-815-00 BLi##%3k Straight coupling 1
5 TGLBII-19130-H60*G | 1= E/BREE 191X 1300 Hose H. P 1
6 A45PG5-40001 F/K% Hose rubber 1
7 A45PG5-40002 F7K% Hose rubber 1 FY40,45,50-KBS
- A45PHS5-40005 N7/K% Hose rubber 1 FY40,45,50-KB8
8 JB/T8870 W% 4 64 X 44 Clip 4
9 A30A5-40003 LT Rubber 2
10 | A45PG5-40100 /KA E R Radiator 1 FY40.45,50-KB5
- A45PH5-40100 KA ALK Radiator 1 FY40,45,50-KB8
11 | TG000-25050 RERRE & 25X500 Hose L. P 1
12 | JB/T8870 MEiE 40 <25 Clip 2
13 | A30A5-40005 2F Bolt 2
14 | A30A5-20003 [ Plate 2
15 A30A5-40004 B EIT Rubber 2
16 | GB/T97.1 V448 Washer 2
17 | GB/T889.1 k& & AT R R BEM Nut 2
18 | TG000-10020 EERS & 10X200 Hose L. P 1
19 | JB/T8870 WESiE 20X 12 Clip 2
20 | A45PG5-40003 PRI Wind deflector 1 FY4045,50-KBS
- A45PH5-40003 P4 X AR Wind deflector 1 FY40,45,50-KB8
21 | A45PG5-40004 FEXAMIV Wind deflector 1 FY4045,50-KBS
- A45PH5-40004 F4RMIV Wind deflector 1 FY40.45,50-KB8
22 | A45PH5-40001 F4HART Wind deflector 1
23 A45PHS5-40002 4 XARIT Wind deflector 1
24 | GB/T16674.1 INFIVEZETHNIERE M8 X 8 Bolt 10
25 | GB/T5783 24 M8 X 16 Bolt 2 KX A 2 3% H
26 GB/T93 FF 8 Washer,lock 2 MR b 4 3% H

37




R ARG

Cooling system

FY40,45,50-KB5/KB8

38

23 ¢
n@

& 21
Q\i\
¥ .E y

I
[

S
2

18,19 9

-

13,14,15,16,17



\/‘\ é
RH RS FY40.45,50-KB5/KBS
Cooling system

75 E5 E A 4 R = &E
Item Part No Description Q’ty Remark
27 GB/T97.1 “F-#48 Washer 2 KX b 2 1% R
28 A45PG5-40200 XU Fan retainer 1 KK A 242 3% H

39




N é
RH RS FDA40,45,50-WF13
Cooling system

9,10,11,12,13

40



R ARG

Cooling system

FD40,45,50-WF13

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GIT-104-00 H i #k Elbow 1

2 GIT-374-00 H i #3k Elbow 1

3 TGIBI-19190*G EERE 191X 1900 Hose H. P 1

4 TG000-19140 fif & & 19X 1400 Hose L. P 1

5 JB/T8870 Wil 4025 Clip 2

6 A45AG5-40002 "N7K% Hose rubber 1

7 JB/T8870 %4 64 X 44 Clip 4

8 A30A5-40003 T Rubber 2

9 GB/T97.1 “F-#48 Washer 6

10 GB/T889.1 A4 Ja R A SR EEM8 Nut 2

11 A30A5-40004 I HIT Rubber 2

12 A30A5-20003 [ Plate 2

13 A30A5-40005 1242 Bolt 2

14 A45AG5-40100 FR/K AR (M3 20) - Radiator 1

15 A45AG5-40200 KUE ™ Fan retainer 1 K b5 4 ik H
16 GB/T93 Fi# 8 Washer,lock 4

17 GB/T5783 2k M8X 16 Bolt 2 KX A 2E 3%
18 GB/T5783 12k M8X25 Bolt 2

19 A451.5-40210 BIlZKFE 2425 Bracket 1

20 A45L5-40200 BI/K# Auxiliary radiator 1

21 A45AG5-40001 /K%  Hose rubber 1

41




FD40,45,50-LT1/W3/P1/S9

JR I 2 5t

Fuel system

42



1o 2 4t

Fuel system

FD40,45,50-LT1/W3/P1/S9

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A30A5-30100 s Cap 1

2 A30A4-50002 B IZEZE  Plug,drain 1

3 A30A4-50004 ED% &f 126 Washer 1

4 TG000-08050 PRI & 8X 500 Tube 1

5 TK000-13019 K4 13- 19 Clip 6

- JB/T8870 K4 & 16X & 10 Clip 4 FD40,45,50-S9
6 TG000-08140 PRI & 8X 1400 Tube 1

- TG000-08050 PRIME & 8X 500 Tube 2 FD40,45,50-S9
7 GB/T818 B2k M5X 12 Bolt 5

8 GB/T93 #1345 Washer,lock 5

9 A30A5-30002 # Packing 1

10 A4515-30100 iR S B Plate 1 |FD40,45,50-LT1/W3
- A45S5-30100 HAE R Plate 1 FD40,45,50-P1
11 A50A5-30001 FiARE Packing 1

12 A45L5-30300 MK B4 Sedimenter 1 |FD40,45,50-LT1/W3
- A45D5-30100 M/K5> B 45 Sedimenter 1 FD40,45,50-P1
13 TG000-08160 PRI d8X 1600 Tube 1

14 GB/T5783 M4 M8 X 20 Bolt 12

15 GB/T93 J 8 Washer,Lock 12

16 GB/T97.1 “FH 8 Washer 12

17 A45A5-30001 IS %£Z1/8 " Breathable stopper 1

18 A30A5-30400 SEIETS %% Fuel 1

19 A45A4-50001 i %k Magnet 4

20 A451.5-30003 WK B 8% 4% Sedimenter bracket | 1 |FD40,45,50-LT1/W3
- A45S5-30001 KA B 88542 Sedimenter bracket 1 FD40,45,50-P1
21 GB/T5787 N AR AT E A M8 X 16 Bolt 8

22 GJT-510-00 BBk Straight coupling 2 FD40,45,50-P1

43




FD40,45,50-KMS14/XC3

M
PARAY

)|

ARG
Fuel system

20,21,22

28

44



1o 2 4t

Fuel system

FD40,45,50-KMS14/XC3

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A30A4-50002 M2 ZE  Plug,drain 1

2 A30A5-30100 & Cap 1

3 A30A4-50003 Wik Magnet 2

4 A30A5-30400 SEIETS %% Fuel 1

5 A30A5-30002 #  Packing 1 T AL RS B
6 GB/T93 FEL 5 Washer,lock 5

7 GB/T818 124 M5X 12 Bolt 5

8 GB/T16674.1 NFVE AR AE M8 X 16 Bolt 8

9 A45P5-30400 PRI T AR SRR Plate 1 |FD40,4550-KMS14
- A45L5-30100 PRI T2 AR SRR Plate 1 FD40,45,50-XC3
10 A50A5-30001 iR Packing 1

11 JB/T8870 K4 d16X & 10 Clip 3

12 A45AF5-30003 PRI E A Tube 1 |FD40,45,50-KMS14
- TG000-10030 BRI & 10X 300 Tube 1 FD40,45,50-XC3
13 A45A4-00008 M1675 .08 e Bolt 2 |FD4045,50-KMS14
- A45X5-30002 =005 Bolt 2 FD40,45,50-XC3
14 GB/T 982 ZH& 44 16 Combination pad 4  |FD40,45,50-KMS14
- GB/T 982 “H4# 18 Combination pad 4 FD40,45,50-XC3
15 A45AF5-30002 BRI FESk  Fuel hinge joint 2 |FD40,45,50-KMS14
- A45X5-30003 i3k Fuel hinge joint 2 | FD40,45,50-XC3
16 A45AF5-30200 JRIHEE 3% Fuel filter 1 FD‘;%‘%%;}(L’B%SM
17 GB/T5783 12k M8 X 30 Bolt 2

18 GB/T93 FH 8 Washer,Lock 2

19 GB/T97.1 P 8 Washer 2

20 GB/T5783 1244 M10X 30 Bolt 2

21 GB/T93 FEL 10 Washer,Lock 4

22 GB/T97.1 P44 10 Washer 4

23 A45AF5-30001 7K 25 8% X 4% Sedimenter bracket 1

- A45X5-30001 TH 7K 43 2588 22 Sedimenter bracket 1 FD40,45,50-XC3
24 GB/T5783 24 M10X 25 Bolt 2

45




FD40,45,50-KMS14/XC3

M
PARAY

)|

ARG
Fuel system

20,21,22

28

46



1o 2 4t

Fuel system

FD40,45,50-KMS14/XC3

55 TS TR 24 PR s H/E

Item Part No Description Q’ty Remark

25 | A45AF5-30100 WK 5B 8% Sedimenter 1 PR D RNSI
- A45X5-30100 MK B 4% Sedimenter 1 FD40,45,50-XC3
26 A45AF5-30004 WA B Tube 1 |FD40,45,50-KMS14
27 A45P5-30006 [ Tube 1 |FD40,45,50-KMS14
- TG000-10065 PRIME & 10 X 650 Tube 1 FD40,45,50-XC3
28 A45AF5-30005 WAMEC Tube 1 |FD40,45,50-KMS14

TG000-10050

PRI & 10X 500 Tube

FD40,45,50-XC3

47




KMSS5

FD40,45,50

JR I 2 5t

Fuel system




1o 2 4t

Fuel system

FD40,45,50-KMS5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A5-30100 ks Cap 1
2 A30A4-50002 B IZEZE  Plug,drain 1
3 A30A4-50004 ED% &f 126 Washer 1
4 A45P5-30003 PR A Tube 1
5 8JA08-01606 W4 16X 10 Clip 1
6 A45P5-30006 [ Tube 1
7 GB/T818 124 M5X12  Bolt 5
8 GB/T93 FE 5 Washer,lock 5
9 A30A5-30002 # Packing 1
10 A45P5-30400 FR A Plate 1
11 A50A5-30001 MM Packing 1
12 A45P5-30200 PRI JETE 251 Fuel filter 1
13 A45P5-30002 JEIE #25k Filtration joint 2
14 A45P5-30004 BRIMEB  Tube 1
15 A45P5-30001 JETE B WAL Fuel filter bracket 1
16 GB/T5783 B2k M8X 25 Bolt 9
17 GB/T93 # 8 Washer,Lock 9
18 GB/T97.1 P 8 Washer 9
19 A45P5-30007 JETE #2811 Fuel filter bracket 1
20 A45P5-30300 BRIMJEIE #11 Fuel filter 1
21 A45P5-30005 PRI AEC  Tube 1
22 A45A5-30001 IS %£Z1/8 " Breathable stopper 1
23 A30A5-30400 SEHJETE A% Fuel 1
24 GB/T5787 N AR AT S M8 X 16 Bolt 8
25 A45A4-50001 Wik Magnet 4

49




75750y é‘
SSEERD FY40,45,50-S1
Fuel system

REWLARR

50



1o 2 4t

Fuel system

FY40,45,50-S15

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A45S5-30100 HAE R Plate 1

2 A50A5-30001 FiARE Packing 1

3 GB/T16674.1 INFE TSR M8 X 16 Bolt 8

4 A30A5-30100 I Cap 1

5 A45Y5-30010 BRIME 1 Tube 1 RENHLI
6 A45Y5-30009 [F1H % Tube 1 RANHLI
7 A45Y5-30300 P2 1] 18 &L B Control valve ass’y 1 RENHLI
8 A30A4-50004 ED% #} [£26 Washer 1

9 A30A4-50002 MR ZE  Plug,drain 1

10 A45Y5-30008 PR 4 Tube 1 RANHLHE
11 A30A5-30400 SEMIETS %% Fuel 1

12 A45Y5-30007 PR3 Tube 1 RN
13 A45Y5-30200 JEIE AR Fuel filter 1 RANHL
14 A45Y5-30011 PRIME2 Tube 1 RANHLI
15 A30A4-50003 4%k Magnet 2

16 A45Y5-30100 PRI ZE S B Fuel pump ass’y 1 RENHLB T
17 8JA08-01606 M4 16X 10 Clip 2

18 GB/T818 +FAE A I8 MSX 12 Screw 5

19 GB/T93 #i# 5 Washer,lock 5

20 A30A5-30002 #  Packing 1 T AL BB B
21 GB/T5783 B2 44 M6 X 50 Bolt 2

22 GB/T93 FH 6 Washer,Lock 2

23 GB/T97.1 P44 6 Washer 2

24 GB/T5783 B2 M6X20 Bolt 2

25 GB/T97.1 “FH 6 Washer 4

26 GB/T889.1 4E 42 )i kA B R 1B B M6 Nut 2

27 A45Y5-30301 Wk 75 1l 1) L 48 Bracket 1

51




KR & Gt

Fuel system

FY40,45,50-KB5

1,2 3

22

21 20 19

52




1o 2 4t

Fuel system

FY40,45,50-KB5

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A45L5-30100 B Plate 1

2 A50A5-30001 MR Packing 1

3 GB/T16674.1 N AT TS M8 X 16 Bolt 8

4 A30A5-30100 In s  Cap 1

5 A30A4-50002 HOHAZ ZE  Plug,drain 1

6 A30A4-50004 ED% #} 826 Washer 1 U R 2 B Y
7 A30A4-50003 F4 % Magnet 2

8 A30A5-30400 SEUETS %% Fuel 1

9 TG000-10050 RJEALE ¢ 10X500 Hose L. P 1

10 A45L5-30300 MK 2% Sedimenter 1

11 A45L5-30003 HI7K > B 885788 Sedimenter bracket 1

12 GB/T818 + A A 84T M5X 12 Screw 5

13 GB/T93 FEL 5 Washer,lock 5

14 JB/T8870 M4 16X 10 Clip 6

15 TG000-10030 I ERF & 10X300 Hose L. P 1

16 GB/T5783 B2k M8 X 20 Bolt 4

17 GB/T93 FH 8 Washer,Lock 4

18 GB/T97.1 P 8 Washer 2

19 TG000-10005 RIERE ¢ 10X50 Hose L. P 1

20 A45PG5-30001 ¥k Adapter 1

21 JB/T8870 W4 12X 8 Clip 2

22 TG000-06020 IEEH & 6X200 Hose L. P 1

53




PR ~) é >
AT R Gt FY40,45,50-KBS
Fuel system

54



1o 2 4t

Fuel system

FY40,45,50-KB8

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A30A4-50002 O IE %€ Plug,drain 1

2 TG000-08050 PRI & 8 X500 Hose 1

3 A30A4-50003 Wik Magnet 2

4 A30A5-30400 PRIMIEIE %% Fuel filter 1

5 TG000-08040 PRI & 8 X400 Hose 1

6 A50A5-30001 HME,  Packing 1

7 GB/T16674.1 7N IR A TH S AR M8 X 16 Bolt 8

8 A45S5-30100 FAE K Plate 1

9 A30A5-30002 # Washer 1 A& J& s B i
10 GB/T93 FE% 5 Washer,lock 5

11 GB/T818 R SKIRE] M5X 12 Screw 5

12 JB/T8870 %4 16X 10 Clip 10

13 TG000-08070 PRI & 8 X700 Hose 1

14 A30A5-30100 Mm@ Cap 1

15 GB/T5783 244 M6 X 50 Bolt 2

16 GB/T93 JE 6 Washer,Lock 4

17 GB/T97.1 “F# 6 Washer 4

18 A45PH5-30001 HLRE R Solenoid valve 1 R BB A7
19 TG000-08055 & ¢ 8X550 Hose 1
20 A45PH5-30002 PRI % Fuel pump 1 K BIHLIE A7
21 8JF08-05515 RAVH IR % 55 Clip 1
22 TG000-08025 PRI & 8X250 Hose 1

23 GB/T97.1 “F# 8 Washer 2
24 GB/T93 FH 8 Washer,Lock 2
25 GB/T5783 B2k M8X 16 Bolt 2
26 GB/T5783 BEFe M6X 10 Bolt 2
27 A45PH5-30005 FLG IR SZ 42 Bracket 1
28 8JF08-04815 RAYRE K 48 Clip 1
29 A45PH5-30003 BRIMFL I Primary fuel filter 1 % SHHL I 5

55




FD40,45,50-WF13

Fuel system

JR I 2 5t

56



1o 2 4t

Fuel system

FD40,45,50-WF13

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A4585-30100 B Plate 1

2 A50A5-30001 MR Packing 1

3 GB/T16674.1 N AT TS M8 X 16 Bolt 8

4 A30A5-30100 In s  Cap 1

5 A30A4-50003 Wik Magnet 1

6 A30A5-30400 SEhUETE #% Fuel filter 1

7 A30A4-50002 O IE %€ Plug,drain 1

8 A45AG5-30100 MK 2% Sedimenter 1 R AL 7
9 GB/T5783 24 M8 X 30 Bolt 2

10 GB/T97.1 “F-# 8 Washer 2

11 GB/T93 FH 8 Washer,Lock 2

12 A45AG5-30001 MWK B #8752 Sedimenter bracket 1

13 A45AG5-30003 0Bk 2 RN 7
14 GB/T 982 144 14 Combination pad 4

15 A45AG5-30002 FIEAM14 Bolt 2 R BB A
16 GB/T5783 B4 M10X 25 Bolt 2

17 GB/T97.1 P34 10 Washer 2

18 GB/T93 #4410 Washer,Lock 2

19 TG000-10070 PRI & 10X 700 Hose 1

20 TG000-10090 PRI & 10X 900 Hose 1

21 TG000-08160 BRI & 8X 1600 Hose 1

22 JB/T8870 %4 16X 10 Clip 6

23 GB/T818 + A SIRE] MSX 12 Screw 5

24 GB/T93 FH 5 Washer,lock 5

25 A30A5-30002 # Washer 1| A7 A% R 2% B

57




LPGH i H R 4 FY40,45,50-S10

LPG conversion system

=
ic-%
—H

/ 9,10,11,12,13,14,15

2,3,4

GM4.3%& Zh#1/PSI4.3% h#l

g2

STELERR

58



LPGH #2:E R4

LPG conversion system

FY40,45,50-S10

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A45M5-50010 50L4MJH Steel cylinder 1

2 GB/T5783 B2k M12X40 Bolt 4

3 GB/T93 FE]12 Washer,lock 4

4 GB/T97.1 #4412 Washer 4

5 A45M5-50100 X 42 & 320 Bracket 1

6 A45M5-50200 B4 312 Bracket 1

7 A45M5-50300 S ZE ¢300 Bracket 1

8 A45M5-50001 =374 Bracket 1

9 A45Y5-30001 WAL AETL Tube 1

10 A45Y5-30002 WAL AT Tube 1

11 A45M5-50002 —E#Ek Tee joint 1

12 A45M5-50003 HiE#Ek Nipple 1

13 A45M5-50004 135° $3k 135 ° joint 2

14 A45M5-50005 G4 R R Safety relief valve 1

15 A45M5-50006 BEpRH423k  Connector 1

59




FY40,45,50-KB8
i e QA S 28 3

v,
AV

s E
LPG conversion device

LPG#

20

60



LPGH ¥ 2 &

FY40,45,50-KB8&

LPG conversion device o e 2C A S 2R 08 A
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 JB/T8870 425X 16 Clip 6

2 TG000-16060 1S ¢ 16 X600 Pipe 1

3 A45PH5-50002 R BRRHE & 19X 700 Pipe 1

4 TG000-16040 I ¢ 16 X400 Pipe 1

5 A45PH5-50006 TRAGEESCE Bracket 1

6 GB/T96.1 K#FE6 Washer 5

7 GB/T93 6 Washer,lock 5

8 GB/T5783 HEFEM6 X 16 Bolt 4

9 A45M5-50001 — #3748 Bracket 1

10 GB/T5783 BZFEM6 X 25 Bolt 1

11 D30C1-30001 I EEM6 Nut 1

12 A45M5-50400 P47 E T fL7~ Z Bl Drilling diagram 1

13 A45Y5-30002 WAL ET Pipe 1

14 A45M5-51003 T ELT Wedge block 4

15 A45M5-50006 BEpRH3k Joint 1

16 A45M5-50100 XIS 42 & 320 Bracket 1 W EAE 320
- A45M5-50200 WIS 42 & 312 Bracket 1 PIEEAE 0312
- A45M5-50300 A7 22 & 300 Bracket 1 P EAE 0300
17 | GB/T97.1 “F-#412 Washer 4

18 GB/T93 313412 Washer,lock 4

19 GB/T5783 IEFEM12 X 75 Bolt 4
20 | A30E5-52000 SOL4MJ Steel cylinder 1

21 A45M5-50004 135° #23k  Elbow 2
22 A45M5-50005 LA PEE I Safety relief valve 1

23 A45M5-50002 —J@Fk  Teejoint 1
24 A45M5-50003 BBk Nipple 2
25 | A45PH5-50001 WAL RE Pipe 1

61




LPGH#% # ¢ & FY40,45,50-KB8
LPG conversion device Jirg % 2 XA I 52 2 e ]

62



LPGH ¥ 2 &

FY40,45,50-KB8

LPG conversion device Ji % 2O i 5 2 3
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 JB/T8870 425X 16 Clip 6
2 TG000-16060 I ¢ 16 X600 Pipe 1
3 A45PH5-50002 FRIERREIE & 19X 700 Pipe 1
4 TG000-16040 P ¢ 16 X400 Pipe 1
5 A45PH5-50006 RALAR 22 Bracket 1
6 GB/T96.1 K6 Washer 6
7 GB/T93 6 Washer,lock 6
8 GB/T5783 HEFEM6 X 16 Bolt 4
9 A45PH5-50100 LPG #% i Lines gp-lpg 1
10 | A45M5-51008 =B 4% Bracket 1
11 D30C1-30001 HIZEEM6 Nut 1
12 | GB/T5783 HEFEM6 X 25 Bolt 1
13 8JF08-01615 RAVH I I & 16 Pipe clamp 1
14 | GB/T5783 HEFEM6 X 12 Bolt 1
15 A45M5-52000 BRI S SR B Bracket 1
16 A45M5-51400 $rE A B Strainer 1
17 A45M5-51001 RHE 410X 150X 600N Gas spring 1
18 | GB/T6170 #2EEM6 Nut 1
19 A45M5-51002 4 HEH Rubber pad 1
20 A45M5-51006 B Lock body 1
21 D30A1-20011 ZZ P H Rubber pad 1
22 | GB/T5783 B2 FEMS8 X 25 Bolt 1
23 GB/T5783 IZHEM12X 75 Bolt 1
24 GB/T93 #1212 Washer,lock 4
25 | GB/T97.1 F-#412 Washer 4
26 A45M5-51003 FATE T Wedge block 4
27 A45M5-51600 “F1lii B4 L7~ = & Drilling diagram 1

63




- .
RS FD40,45,50-LT1/P1/S9
Exhaust system

64



FRG

Exhaust system

FD40,45,50-LT1/P1/S9

Fr 5 5 T AT 44 FR &= HE
Item Part No Description Q’ty Remark
1 GB/T5783 12 F: M10X25 Bolt 3 | FD40,45,50-LT1/P1
— GB/T6173 2+ M10X 1.25 Nut 2 FD40,45B-S9
2 GB/T93 34410 Washer,lock 3 FD40,45,50-LT1/P1
3 A45Q5-20100 HEAE S Pipe 1 FD40,45,50-LT1
- A45S5-20100 HAE SR Pipe 1 FD40,45B-P1
- A45T5-20100 HUE S Pipe 1 FD40,45B-S9
4 A45L5-20200 JHE 2 Muffler 1
5 A30A5-20002 24 Bolt 2
6 A30A5-20003 # Plate 2
7 A30A5-20001 i Rubber 4
8 GB/T97.1 P-4 8 Washer 4
9 GB/T889.1 e BRI R R EE M8 Nut 2
10 A50A5-20202 UIEHE  U-Bolt 1
11 A50A5-20201 E#  Stopper 1
12 GB/T93 ##8 Washer, lock 2
13 GB/T6170 25 M8 Nut 2
14 | A45X5-20700 PACHER Pipe 1 e
15 | A45X5-20600 AL Muffler 1 AT

65




f= >
HEU RS FD40,45,50-KMS 14
Exhaust system

66



FRG

Exhaust system

FD40,45,50-KMS14

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A120A5-20001 EFEVHL Pipe clamp 1

2 A45AF5-20100 HES B Pipe 1

3 A45L.5-20200 T 75 A A Muffler 1

4 A50A5-20200 - Pipe clamp 1

5 A30A5-20002 2 Bolt 2

6 A30A5-20003 I Plate 2

7 A30A5-20001 BHEH Rubber 4

8 GB/T97.1 P 8 Washer 2

9 GB/T889.1 35 4 gt AT B R R B M8 Nut 2

67




f= 42
ARG FD40,45,50-KMS5
Exhaust system

68



FRG

Exhaust system

FD40,45,50-KMS5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A120A5-20001 B Clamp 1
2 A45P5-20200 HEAE S Pipe 1
3 A45P5-20002 HES S Pipe 1
4 A45P5-20004 [&] %2 ¢ Fixed seat 1
5 A30A5-20002 24 Bolt 2
6 A30A5-20003 A Plate 2
7 A30A5-20001 s Rubber 4
8 GB/T97.1 P 8 Washer 10
9 GB/T889.1 AE & g i AT R IR BE M8 Nut 2
10 A30A5-20201 UMIZEF  U-Bolt 1
11 A30A5-20202 4K Stopper 1
12 GB/T93 ##48 Washer, lock 6
13 GB/T6170 12 £ M8 Nut 6
14 A120A5-20202 UM U-Bolt 2
15 A120A5-20201 £ U-Stopper 2
16 GB/T97.1 SF-#410 Washer 4
17 GB/T93 FE10 Washer, lock 4
18 GB/T6170 B BE M10 Nut 4
19 A45P5-20003 A< REE  Pipe 1
20 A45P5-20100 JE AL FE 2% MK Processor 1
21 A45P5-20005 il %€ 77 Fixing band 1
22 GB/T5783 B2 F: M8 X 25 Bolt 4

69




= 42
RS FD40.45,50-W3
Exhaust system

70



FRG

Exhaust system

FD40,45,50-W3

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T6170 EREM10 Nut 4
2 GB/T93 P10 Washer,lock 4
3 A45R5-20100 AHEAE  Pipe 1 P 2E
- A45R5-20100 BIHEAE  Pipe 1| B=Ea sl
4 A45R5-20700 A S Muffler 1 PR iEZE
- A45R5-21200 JH A %% Muffler 1 T
5 A30A5-20002 242 Bolt 2
6 A30A5-20003 I Plate 2
7 A30A5-20001 B Rubber 4
8 GB/T97.1 P 8 Washer 4
9 GB/T889.1 Ak 4 J A B R R BE M8 Nut 2
10 A50A5-20202 UZYIZH:  U-Bolt 1
11 A50A5-20201 £ Stopper 1
12 GB/T93 FAEE Washer, lock 2
13 GB/T6170 BHRE M8 Nut 2

71




/= Z 02
HEUR o FD40.45,50-XC3
Exhaust system

7,22 7

il
\ 16 3,17,18
13,2,3,14
13,9,10,18

3/

72



FRG

Exhaust system

FD40,45,50-XC3

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 IZFEM10 X 30 Bolt 2
2 GB/T93 P10 Washer,lock 4
3 GB/T97.1 “F#10 Washer 5
4 A45X5-20100 HEAET  Pipe 1
5 A45X5-20200 HEAEI  Pipe 1
6 A45X5-20300 HEAEI Pipe 1
7 A50A5-20200 B Pipe clamp 2
8 A30A5-20002 24 Bolt 2
9 A30A5-20003 $HH Plate 4
10 A30A5-20001 I H Rubber 5
11 GB/T97.1 “F-#48 Washer 2
12 GB/T889.1 Ik 42 ) ik AF B R IR B M8 Nut 2
13 GB/T5783 IZFEM10X 40 Bolt 3
14 GB/T6170 BZEF M10 Nut 2
15 A45X5-20500 HA A Muffler 1
16 A45X5-20001 HEEMR Connecting plate 1
17 GB/T5783 BZFEM10X 50 Bolt 1
18 GB/T889.1 A5 4 J@ A B R R R M10 Nut 2
19 T20A5-20001 HES % M H Lifting lug of exhaust pipe | 1
20 A45X5-20400 T8 5 Hook assembly 1
21 A45X5-20600 HHAL Y 7E 8% B R Muffler 1 S
22 A50A5-20200 & Pipe clamp 1 o HES 6
23 A45X5-20700 HALHEFRRE S K Pipe 1 S

73




= 42
RS FY40.45,50-S10
Exhaust system

74



FRG

Exhaust system

FY40,45,50-S10

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T93 #3510 Washer,lock 6

2 GB/T5783 BZFEM10X 25 Nut 6

3 A45M5-20100 RIHFAUE 728 B Pipe 1

4 A30A5-20200 - Pipe clamp 1

5 A45M5-20300 HEAE S Pipe 1

6 A50A5-20200 - Pipe clamp 1

7 A30A5-20003 #H Plate 2

8 A30A5-20001 t5J#  Rubber 4

9 GB/T97.1 “F-#% 8 Washer 2

10 GB/T889.1 3E & 8 i AT R R B M8 Nut 2

11 A30A5-20002 24 Bolt 2

12 A45M5-20200 W4 Muffler 1

75




FY40,45,50-S15

Exhaust system

F R4

20,21,16,22

76



FRG

Exhaust system

FY40,45,50-S15

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 ANSIBI.1 B2 423/8-16UNC X 1 1/4 Bolt 6

2 GB/T93 P10 Washer,lock 6

3 A45Y5-20200 HEAE B (H)  Pipe 1

4 A30A5-20200 %+ Pipe clamp 1

5 A45AD5-20100 HEA S S Pipe 1

6 A50A5-20200 “+ Pipe clamp 2

7 GB/T5786 BZFEM12X 1.5X 40 Bolt 4

8 GB/T97.1 “F#412 Washer 8

9 GB/T93 31E%12 Washer,lock 6

10 GB/T6173 NFHEIZERE M12X 1.5 Nut 4

11 GB/T5783 IZFEM12X 30 Bolt 2

12 GB/T6170 B BE M12 Nut 2

13 A45AD5-20001 JH A3 28 Bracket 2

14 GB/T889.1 A< )& k1R R R EE M8 Nut 2

15 GB/T96.1 K E] Washer 2

16 A30A5-20001 R H  Rubber 4

17 A30A5-20003 ™ H Plate 2

18 A30A5-20002 24 Bolt 2

19 A45AD5-20300 WA LS Muffler 1 R BB
20 GB/T5783 BZFEM10X 40 Bolt 1

21 GB/T96.1 KEPFE10 Washer 2

22 GB/T889.1 Ak 4 J@ A B K R R M10 Nut 1

23 A45AD5-20200 HAREE SR Pipe 1

24 A45Y5-20100 HEAE B (E)  Pipe 1

25 A45Y5-20300 HEREEET Pipe 1

77




/= Z 02
HEUR o FY40,45,50-KB5
Exhaust system

78



FRG

Exhaust system

FY40,45,50-KB5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T5785 B2 M10X 1.25X 35 Bolt 4

2 GB/T93 #1110 Washer, lock 4

3 GB/T97.1 P-4 10 Washer 4

4 A45PG5-20001 HESE L Plate 1

5 A45PG5-20100 HAE Bl Pipe 1

6 A50A5-20200 &+ Clamp 1

7 A45PG5-20200 VH 7 88 i Muffler 1

8 A30A5-20002 242 Bolt 2

9 A30A5-20003 K Plate 2

10 A30A5-20001 B H# Rubber 7

11 GB/T96 KHE] Washer 2

12 | GB/T889.1 AE 5 Ja i A B K IR EBE M8 Nut 2

13 GB/T5783 I2FE M10X 50 Bolt 1

14 GB/T96 K #4810 Washer 2

15 GB/T889.1 Ak & & B AP K B M10 Nut 1

79




= Z g
A% FY40,45,50-KB8
Exhaust system

80



FRG

Exhaust system

FY40,45,50-KB8

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T6170 ZEEM10  Nut 4

2 GB/T97.1 P-4 10 Washer 4

3 GB/T93 #3410 Washer, lock 4

4 A45PH5-20001 HSEH# Plate 1 RN A 7

5 A45PH5-20100 HAE B Pipe 1

6 A50A5-20200 &+ Clamp 1

7 A45PG5-20200 VH 88 2 i Muffler 1

8 A30A5-20002 244 Bolt 2

9 A30A5-20003 HH Plate 2

10 A30A5-20001 K H# Rubber 7

11 GB/T96 K8 Washer 2

12 | GB/T889.1 AE 5 Ja i A B K IR EBE M8 Nut 2

13 GB/T5783 I2FE M10X 50 Bolt 1

14 GB/T96 K #4810 Washer 2

15 GB/T889.1 Ak & & B AP K B M10 Nut 1

81




= Z
LT FD40,45,50-WF13
Exhaust system

9,10,11,12

82



FRG

Exhaust system

FD40,45,50-WF13

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A45X5-20500 VH 7 28 2 i Muffler 1

2 A30A5-20002 122 Bolt 3

3 A30A5-20003 A Plate 3

4 A30A5-20001 i Rubber 6

5 GB/T97.1 P 8 Washer 3

6 GB/T889.1 Ak )& fxfF B KR B M8 Nut 3

7 A50A5-20200 - Clamp 1

8 A45AG5-20100 HAE S Pipe 1

9 GB/T5783 24 M8 X 30 Bolt 2

10 GB/T93 JIEL8 Washer, lock 2

11 GB/T97.1 P 8 Washer 2

12 GB/T6170 B2 EEMS  Nut 2

83




B o Mk = ZE 4
= PLHF R G FD40,45,50-LT1/S9
High exhaust system

84



AL HF R ARG

High exhaust system

FD40,45,50-LT1/S9

Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T5783 B2 M10X 25 Bolt 3

2 GB/T93 ##410 Washer,lock 3

3 A45Q5-20100 HESE B Pipe 1 FD40,45,50-LT1

- A45T5-20100 HAE BB Pipe 1 FD40,45,50-S9

4 A451.5-20700 LY 7R A% S L Muffler 1

5 A30A5-20002 122 Bolt 2

6 A30A5-20003 #H Plate 2

7 A30A5-20001 B E Rubber 4

8 GB/T97.1 -8 8 Washer 2

9 GB/T889.1 IE & et AT B R R BE M8 Nut 2

10 A4515-20800 AR S Pipe 1

11 A50A5-20200 H+ Pipe clamp 3

12 A4515-20900 A HERE B Pipe 1

13 A4515-20600 = HEE 22 %% Installation of high row pipe 1

85




PHFR R G

-
=]

FD40,45,50-W3

High exhaust system

SSS X2 XX 2 XX 2 3 S
SO0V 0OCO00000000000SOSO000SS!

000000000000000

o
o O,
00,
00
0,

1
0000000000530 00C00S000000300000000
0000000000000000000000000000000000
0000000000000000000
0000000000000000000  fy
e 00000000000

Y/

86



AL HF R ARG

High exhaust system

FD40,45,50-W3

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark

1 GB/T6170 EREM10 Nut 4

2 GB/T93 P10 Washer,lock 4

3 A45R5-20100 A Pipe 1 PR 4
- A45R5-20100 HIHFE Pipe 1| BRhEa il E
4 A45R5-20700 A S Muffler 1 PR iEZE
- A45R5-21200 JH A %% Muffler 1 T
5 A30A5-20002 242 Bolt 2

6 A30A5-20003 I Plate 2

7 A30A5-20001 K H# Rubber 4

8 GB/T97.1 P 8 Washer 4

9 GB/T889.1 Ak 4 J A B R R BE M8 Nut 2

10 A50A5-20202 URIZF:  U-Bolt 1

11 A50A5-20201 £ Stopper 1

12 GB/T93 FAEE Washer, lock 2

13 GB/T6170 25t M8 Nut 2

14 A45R5-20400 HESHEE Pipe 1

15 A45R5-20500 s A% High exhaust pipe 1

16 GB/T5783 12k M8X25 Nut 3

17 A45R5-20602 M HEE Y FE Pipe support 1

18 A45R5-20601 &M Stopper 1

19 A4515-20611 224 Board 1

20 GB/T5783 BZFEM10X 30 Nut 4

21 GB/T97.1 SF-4410 Washer 4

87




By o HE = Z 42
AL RS FD40.45,50-XC3
High exhaust system

88



AL HF R ARG

High exhaust system

FD40,45,50-XC3

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 B2 FEM10X 30 Bolt 2
2 GB/T93 P10 Washer,lock 4
3 GB/T97.1 “F#10 Washer 5
4 A45X5-20100 HEAET  Pipe 1
5 A45X5-20200 HEA I Pipe 1
6 A4515-20600 i FE 2225 Installation of high row pipe 1
7 A45X5-20300 HEAET  Pipe 1
8 A4515-20900 A S Pipe 1
9 A451.5-20800 HA B B Pipe 1
10 A50A5-20200 & Pipe clamp 4
11 A30A5-20002 124 Bolt 2
12 A30A5-20003 ™ F Plate 4
13 A30A5-20001 5 Rubber 5
14 GB/T97.1 F-#48 Washer 2
15 GB/T889.1 Ik 42 ) ik AF B R B B M8 Nut 2
16 A45X5-20001 ZEFMR  Connecting plate 1
17 GB/T5783 BZFEM10X 50 Bolt 1
18 GB/T889.1 A5 4 J@ A B R R R M10 Nut 2
19 T20A5-20001 HES# M H Lifting lug of exhaust pipe | 1
20 A45X5-20400 T8 S Hook assembly 1
21 GB/T5783 BZFM10 X 40 Bolt 3
22 GB/T6170 #HBE M10 Nut 2
23 A45L5-20700 L 75 A L Muffler 1

89




.\ fEE ARG

DRIVING SYSTEM

90



1 B 3 2 3

Drive unit mount

91



1 B 3 2 3

Drive unit mount

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

1 A45A5-00300 FH e 1A AR S % Drive unit 1 FD40,45,50-LT1

- A45A5-00400 HLT i A4S AR B A Drive unit 1 FD40,45,50-LT1

- A45D5-00100 EEIE AN ﬁﬂ%iﬂifﬁﬁtﬁ}i Drive unit 1 FD40,45,50-P1

- A45D5-00200 HLF e VRO AR AR S K Drive unit 1 FD40,45,50-P1

- A45AB5-00100 T A AR 'éﬁjz Drive unit 1 FD40,45,50-W3

- A45AB5-00200 LT )R AR AR B Drive unit 1 FD40,45,50W3

- A45T5-00100 FHe a1 A8 AR LB Drive unit 1 FD40,45,50-S9

- A45T5-00200 HL7 e [P ) A2 AR S . Drive unit 1 FD40,45,50-S9

- A45X5-00100 %zﬂ?ﬁ%ﬁ/&ﬁﬂ%ﬁ%ﬁ S%  Drive unit 1 |FD4045,50-XC3/WF13
- A45X5-00200 L4 () ) A8 AE S B Drive unit 1 %(1)’345 SO-XC3 R
- A45X5-00300 HLFJe () 7 A8 T AE S B Drive unit 1 | FD4045,50-XC3 148
- A45X5-00310 ZHK A Z plate component 1 FD40.45,50-XC3 H14¢
- A45P5-00200 FHh ¥ 1 AR A% Drive unit 1 |FD404550-KMSSKMS14
- A45P5-00100 HL 4 [ )2 TEAH AL Drive unit 1 |FD404550-KMSSKMS14
- A45M5-00400 B [0 ) AS M A S % Drive unit 1 |FY40,45,50-S15/S10
- A45M5-00100 ML 45 [V ) A2 AR S R Drive unit 1 |FY40,45,50-S15/S10
2 GB/T5786 M2k M12X1.25X40 Bolt 12

3 GB/T93 F312  Washer, lock 12

4 GB/T119.1 [FF141510 X 20 Pin 1

5 A30A5-02001 4 Packing 1

6 GB/T5783 12k M10X35  Bolt 12 [FD4045,50-XC3 RSN
- GB/T5783 12k M10X60 Bolt 12 | FD40,45,50-XC3 144
7 GB/T93 410 Washer, lock 26

8 GB/T5783 12k M10X25 Bolt 14

92



FY40,45,50-KB5/KB8

1 B 3 2 3

Drive unit mount

93



1 B 3 2 3

Drive unit mount

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T2982 ¥ Hf300-15-18PR Tyre 2
2 A45PG5-00700 ALK Rim ass’y 2
3 A45PG5-00100 IRENMr % Drive axle ass’y 1
4 GB/T6171 B2 RFEM24 X 2 Nut 10
5 GB/T93 o4 Washer, lock 10
6 A45PG5-00006 B2 Bolt 4
7 A45PG5-00005 242 Bolt

8 GB/T93 31312 Washer, lock 12
9 GB/T5786 B2k M12X1.25X35 Bolt 12
10 A45PG5-00009 # 20 Washer 2
11 A45PG5-00300 AR AR A SCH#E A Left support 1
12 A45PG5-00500 AR HEFE LN Gearbox left foot 1
13 GB/T97.1 P12 Washer 6
14 GB/T5785 IR M20X1.5X130X50 Bolt 2
15 | GB/T889.2 A4 A 7S F B IR BEM20 X 1. 5 Nut 2
16 A45PG5-00008 AZEFEE T Washer 4
17 A45PG5-00800 kR FE B Shock pad 2
18 A45PG5-00400 ASSEFE AT HE ) Right support 1
19 A45PG5-00600 AEFE AN Gearbox right foot 1
20 GB/T5786 B2H: M10X1.25X45 Bolt 8
21 GB/T93 310 Washer, lock 34
22 | A45PG5-00007 KECITVEAIT Flywheel transition plate 1
23 GB/T5783 i2#: M10X60 Bolt 12
24 A45PG5-00001 I E AL Transition plate 1
25 A45PG5-00004 SELLHH Positioning axis 1
26 | GB/T70.1 7S A B A L8 ET M10X 30 Screw 8
27 GB/T97.1 410 Washer 6
28 GB/T5783 B2 M10X20 Bolt 6
29 A45PG5-00200 AR A &L % Transmission case 1
30 A30HG5-00600 A& 5 R Transmission shaft 1

94




)R E

Drive unit

95



)R E

Drive unit
JF5 F5 T A A4 PR o H/E
Item Part No Description Q’ty Remark

A45A5-00401
A45A5-00402
A45D5-00201
A45P5-00101
A45M5-00101
A45A5-00403
GB/T4605
GB/T4605
A45A5-00404
GB/T7918
A45A5-00405
GB/T5785
GB/T93
GB/T97.2
GB/T276
A45A5-00406
GB/T276
A45A5-00430
GB/T93
GB/T5785
GB/T825
A45A5-00407
GB/T119.1
A45A5-00408
A45A5-00409
A45A5-00410
A45A5-00411
A45A5-00412
GB/T5786
GB/T1235

B AR TR Case, tor-con
AAHigE Tor-xon

AR Tor-xon

ARHi 4% Tor-xon

ARHE % Tor-xon

WEEH Adjusting pad
#7548  Thrust washer
HE 1R 7K Bearing
5% Idler wheel

57K Bearing

1545 Hh 1dler shaft
IZFEM10X 1.25X 105 Bolt
#3810 Washer, lock
F#10 Washer
RIEERGM7K Bearing
FAEF) Vi Pump drive gear
RIGERHH7K  Bearing
HRMAAM Charging pump
FE10  Washer, lock
IZHEM10X 1.25X 60 Bolt
RIIRETM16

IRE% Plug

48X 20 Pin

iits Spool valve

33 Spring

33 Spring

R Gasket

#EM Cover plate

IZFEM10X 1. 25X 30 Bolt
O [220X5.7  O-ring

3/3

—_— = N = N = N W

P e

— N = = = = DN W

FDA40,45,50-LT1/W3

/S9/XC3/WF13

FD40,45,50-P1
FD4045,50-KMS5/KMS14
FY40,45,50-S15/S10

96




)R E

Drive unit

97



)R E

Drive unit
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
28 A45A5-00413 F@ MR Partition 1
29 GB/T93 FAIRE  Washer, lock 3
30 | GB/T5783 IZ M8 X 20 Bolt 3
31 GB/T9877 JiEt R T 2 B 130 X 160 X 12 Seal ring | 1
32 GB/T5786 BZFEM10X 1. 25X 30 Bolt 9
33 A45A5-00414 3R Seal ring 1
34 A45A5-00415 imFe il Turbine shaft 1
35 A45A5-00416 B Key 1
36 A45A5-00417 THZE 4R Oil pump gasket 1
37 A45A5-00418 4% B Base 1
38 A45A5-00419 4L Gasket 1
39 GB/T5783 IZFEM10X 20 Bolt 6
40 GB/T93 10  Washer, lock 6
41 A45A5-00420 4% Gasket 1
42 | GB/T5785 #2FEM10 X 1. 25X 50 Bolt 4
43 A45A5-00421 I EFE Bolt 2
44 JB/T982 2H 4 % L 448 Combined sealing washer 4
45 A45A5-00422 JEVH 28 B Oil filter base 1
46 A45A5-00423 FHIMELLAF Primary filter 1
47 A45A5-00424 AL Gasket 1
48 A45A5-00425 W JH 57 S5 i Tube ass’y 1
49 GB/T5786 B2FEM10X 1. 25X 30 Bolt 4
50 GB/T5785 IEFMI10X 1. 25X 80 Bolt 1
51 GB/T5785 IZHEM10X 1. 25X 50 Bolt 2
52 GB/T5783 IZFEM16X 25 Bolt 1
53 A45A5-00426 #iHR Cover plate 1
54 GB/T93 16  Washer, lock 1
55 GB/T1235 OJZKE16X2.4 O-ring 1

98




A7 E A

Transmission

99



A2 S A

Transmission
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A45A5-00440 F1K  Gear-box 1

2 A45A5-00441 Ty Sk Tube ass’y 1

3 A45A5-00442 TMIEZE Throttling plug 1

4 A45A5-00443 BZZE Plug 4

5 A45A5-00444 IZ%E Plug 2

6 A45A5-00445 BZZE Plug 12

7 A45A5-00446 YRl ZE Plastic plug 2

8 A45A5-00447 hoyh 8% Filler cap 1

9 A45A5-00450 ML) 555 4 S Two-way clutch ass’y 1
10 A45A5-00460 B B A 78 B One-way clutch ass’y 1

11 A45A5-00448 MEEH Idler shaft 1

12 GB/T276 #h76310 Bearing 1

13 GB/T276 %7K 6308 Bearing 1

14 A45A5-00449 5% Output gear 1

15 A45A5-00451 HL 1 R 4C# Paper pad 1

16 GB/T276 MK Bearing 2

17 GB/T894.1 B 3RS External Circlips 1

18 GB/T893.1 FLFH 334 ] Internal Circlips 1

19 A45A5-00452 IZ5E Plug 1
20 A45A5-00453 254822 X 17 X 1 Sealing ring 1
21 A45A5-00301 | % Control valve ass’y 1 F %k
- A45A5-00454 FHL 4% ] Il Electro-hydraulic control valve 1 FEL V7 326
22 GB/T5782 M2 M8 X 65 Bolt 7
23 GB/T93 I8 Washer, lock 7

100




Differential

101



Differential
Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A45A5-00470-1 Z21R 4L Differential plane 1
2 A45A5-00470-2 Hill 7K 7% Bearing cap 2
3 A45A5-00470-3 1242 Bolt 4
4 A45A5-00470-4 B H Lock plate 4
5 A45A5-00470-5 OJE % & O-ring 1
6 A45A5-00470-6 B 2 514 HE 14 %€ Bevel gear 1
7 GB/T5785 BZFEM 14X 1.5X 50 Bolt 16
8 A45A5-00470-7 e Z 88 5% Left differential shell 1
9 A45A5-00470-8 A 7234 2% 5% Right differential shell 1
10 A45A5-00470-10 Al %2 Axle shaft gear 2
11 A45A5-00470-11 [ Washer 1/4X2
12 A45A5-00470-12 1T EVi% Planetary gear 4
13 A45A5-00470-13 1EHE#AFE Thrust washer 4
14 A45A5-00470-14 + % Cross axle 1
15 A45A5-00354 1244 Bolt 12
16 GB/T6171 12 EEM 14X 1.5 Nut 12
17 GB/T297 HEVR 737K Tapered roller bearing 2
18 A45A5-00470-15 WEEZRE Adjusting nut 2
19 A45A5-00470-16 B H Lock plate 2
20 A45A5-00470-17 NSk fLERAE Bolt 2
21 GB/T93 310  Washer, lock 2
22 GB9972 M2z Steel wire 2
23 A45A5-00470-18 47K JE Bearing block 1
24 A45A5-00470-19 %t %h Output shaft 1
25 GB/T297 (5 4E 7 - Fh 7431312 Tapered roller bearing 1
26 GB/T297 (5 4E7 - Fh 731311 Tapered roller bearing 1
27 A45A5-00470-20 FE & Sleeve 1
28 A45A5-00470-21 £ #4 Adjustable pad 3/4
29 A45A5-00470-22 2 £ Nut 1
30 A45A5-00470-23 F: V& 7 %l & Cylindrical Roller 1

102




Differential

103



Differential

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
31 A45A5-00470-24 i % # Adjustable pad 3/3

32 GB/T5786 IZHEM14X 1. 5X40 Bolt 6

33 GB/T93 14 Washer, lock 34

34 A45A5-00470-25 XL [H) v 3 Two-way oil seal 1

35 GB/T1235 OJF % &4 860 X 3.1 Ring 1

36 GB/T1235 OJF % 5} 81150 X 3.1 Ring 1

37 A45A5-00470-26 4L Paper pad 1

38 GB/T5786 IEFEMI2X 1. 25X 35 Bolt 14

39 GB/T93 FFI12  Washer, lock 14

40 GB/T119.1 5 k1448 X 20 Pin 2

104




T2 H A A
Oil pump ass’y

105



AR H A A
Oil pump ass’y

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A45A5-00430 MEH S/ Oil Pump ass’y 1

1 A45A5-00430-1 JMZER  Case, Pump 1

2 A45A5-00430-2 MEWN L% Oil pump gear 1

3 A45A5-00430-3 MR F 314 % Oil pume driven gear 1

4 GB/T1235 OJF % 4 PEl145X3.1  O-ring 1

5 A45A5-00430-4 M7 55 Oil pump cover 1

6 GB/T119.1 B K4S 8X28 Pin 1

7 A45A5-00430-5 12 3E Plug 2

8 GB/T7244 12 Washer, lock 1

9 GB/T5785 B2AEM10X 1.25X40 Bolt 1

10 A45A5-00430-6 L Gasket 1

106




XIS A A

Two-way clutch

107



XIS 5 A

Two-way clutch

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

A A45A5-00450 XAl B A 7 i Two-way clutch ass’y 1

1 A45A5-00450-1 W E) A AR Two-way clutch drum| 1

2 A45A5-00450-2 15 2E KBk Piston ass’y 2

3 A45A5-00450-3 J5 1B R4 15 % Reverse gear 1

4 A45A5-00450-4 Aiidt I #415% Forward | gear 1

5 A45A5-00450-5 J¥E  spring, return 2

6 A45A5-00450-6 A Seat, spring 2

7 GB/T894.1 B P 3 PEF4 P8 External Circlips 4

8 A45A5-00450-7 1-#E¥F B Ring, thrust 2

9 A45A5-00450-8 1-#E¥F B Ring, thrust 1

10 A45A5-00450-9 1E#E# Thrust washer 1

11 A45A5-00450-10 AN EEE F Outside friction disc 12
12 A45A5-00450-11 W EE¥E F Inner attrition piece 12
13 A45A5-00450-12 Ui B End plate 1/11X2
14 A45A5-00450-13 4R Ring ,seal 2

15 A45A5-00450-14 % H I Ring ,seal 2

16 A45A5-00450-15 #£HFF Ring , seal 3

17 A45A5-00450-16 <& Circlip 2
18 GB/T894.1 W F 3 PE R4 8 External Circlips 1

19 GB/T5846 WA 7K Bearing, needle 2
20 GB/T276 ##17K6310 Bearing 1

21 A45A5-00450-17 B2 FE Plug 2
22 GB/T276 Hh %6308 Bearing 1

108




L) B A e

One-way clutch

109



LA B AR

One-way clutch

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
A A45A5-00460 A A48 B One-way clutch ass’y 1
1 A45A5-00460-1 FE B A g gk One-way clutch drum| 1
2 A45A5-00460-2 15 2E KBk Piston ass’y 1
3 A45A5-00460-3 AT HEITRY 5 %¢ Forward IT gear 1
4 A45A5-00460-4 J%  spring, return 1
5 A45A5-00460-5 FEEE  Seat, spring 1
6 GB/T894.1 Bh B84 8] External Circlips 2
7 A45A5-00460-6 1E#EFA B Ring, thrust 1
8 A45A5-00460-7 1-#E¥F B Ring, thrust 1
9 A45A5-00460-8 SNEERE F Outside friction disc 6
10 A45A5-00460-9 P EE#E F Inner attrition piece 6
11 A45A5-00460-10 %M End plate 1/11
12 A45A5-00460-11 #H I Ring ,seal 1
13 A45A5-00460-12 #HHFF Ring ,seal 1
14 A45A5-00460-13 4R Ring |, seal 2
15 A45A5-00460-14 K[ Circlip 1
16 GB/T894.1 B F 3 PE R4 8 External Circlips 1
17 GB/T5846 WA 7K Bearing, needle 1
18 GB/T276 76310 Bearing 1
19 GB/T276 476308 Bearing 1
20 A45A5-00460-15 B2 Plug 1

110




Torque converter

FY40,45,50-KB5/KB8

111




Torque converter

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A45PG5-00210 W 1ABRE 28 % Torque converter ass’y 1 570010A
2 A45PG5-00210-1 i Cover,drive 1 541124A
3 A45PG5-00210-2 | R%H4l7K Bearing,ball 1 C76009
4 A45PG5-00210-3 #7148 Washer,thrust 1 R60899
- A45PG5-00210-3 #E 714 6l Washer,thrust 1 Ezgziz
- A45PG5-00210-3 #1548 Washer,thrust 1 520118A
5 A45PG5-00210-4 | #FEE K Turbine Ass'y 1 X65529
6 A45PG5-00210-5 k7548 Washer,thrust 1 R62771
7 A45PG5-00210-6 77751 7K Bearing, thrust Needle 2 537714A
8 | A45PG5-00210-7 | #E/7#5E Washer,thrust 2 K61513
9 | A45PG5-00210-8 | %4l Ring,snap 4 537440A
10 | A45PG5-00210-9 —F4 FHe B2 1 Hub, 1st Stator 1 ;:3?(7)21
11 A45PG5-00210-10 | A& Clutch,one-way 1 S31134A
12 | A45PG5-00210-11 | —H4F4M%E Cam,Ist Stator 1 537718A
13 A45PG5-00210-12 | —#H4F% Stator, 1st 1 537437A
14 | A45PG5-00210-13 | #EJjE4PE Washer,thrust 1 537203A
15 | A45PG5-00210-14 | 45405 #:2 1 Hub,2nd Stator 1 537302A
16 | A45PG5-00210-15 | T Roller 10 X60133
16-01 | A45PG5-00210-15-01 | 3#3% Spring 10 525 ﬁ(l)zA
16-02 | A45PG5-00210-15-02 | #%& i Cap,spring 10 5 3Z 06A
16-03 | A45PG5-00210-15-03 | 44 Pin 10 537717A
17 | A45PG5-00210-16 | #4555 1% Cam,2nd Stator 1 R62819
18 | A45PG5-00210-17 | —F45%t Stator,2nd 1 R62820
19 | A45PG5-00210-18 | #fi /74 Washer,thrust 1 C76010
20 | A45PG5-00210-19 | 13 THili7K Bearing,thrust Roller 1 Cb6127
21 | A45PG5-00210-20 | #177#E Washer,thrust 1 >14048B
22 | A45PG5-00210-21 | ¥&%EHli7K Bearing,ball 2 R62522
511043A
23 A45PG5-00210-22 | OZYFE O Ring 1 K61853
24 | A45PG5-00210-23 | Z%¥H Boss,pump 1 99554
25 | A45PG5-00210-24 | OZY[E O Ring 1 C12420S

112




Torque converter

FY40,45,50-KB5/KB8

113




Torque converter

FY40,45,50-KB5/KB8

55 TS TR 24 PR s H/E

Item Part No Description Q’ty Remark
26 A45PG5-00210-25 | % Pump 1 511043A
27 A45PG5-00210-26 | SEFRAIEE 2 A51F Bolt,washer Assembled | 20 K61853
28 A45PG5-00210-27 | V& Washer,plane 10 C99554
29 A45PG5-00210-28 | SEFRAIEAE 2 A51F Bolt,washer Assembled 10 C124208

114




TR s A
A2 T A (part-1) FY40,45,50-KB5/KBS
Transmission(part-1)

115



A7 3 FH (part-1)

Transmission(part-1)

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A45PG5-00201 2R A ERE 2 A% Bolt,washer Assembled | 18 C124228
2 A45PG5-00202 JE#R Plate 1 R63281
3 A45PG5-00203 HEEFER Plate,flexible 1 541457A
4 A45PG5-00204 S 454 Boss,pilot 1 541562A
5 A45PG5-00205 OZYJE O Ring 1 Cb6079
6 A45PG5-00206 4/ Ring,snap 1 95130
7 A45PG5-00207 178 HE 45 SRR Torqueconverter Assy 1 570010A
8 A45PG5-00208 HiE Seal,oil 1 R63278
9 A45PG5-00209 WE A4 RN BB ZH A 1F Bolt,washer Assembled 4 C12416S
10 A45PG5-00211 Wz €M A% Strainer,suction 1 5641028
11 A45PG5-00212 21 44 Gasket 1 564501B
12 A45PG5-00213 2K A PE 4H A 1 Bolt,washer Assembled] 21 C15530S
13 A45PG5-00214 1728 7% Case,t/c 1 542074A
14 A45PG5-00215 W2 A BB 2H A 1 Bolt,washer Assembled] 2 K62002
15 A45PG5-00216 7 Cover 1 K62062
16 A45PG5-00217 %545 41 JEl Washer,seal 1 C94616
17 A45PG5-00218 IRZE Plug 1 93816

116




FY40,45,50-KB5/KB8

A7 i (part-2)

Transmission(part-2)

117



A7 3 FH (part-2)

Transmission(part-2)

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A45PG5-00219 H N Ring,seasl 2 C09068
2 A45PG5-00220 W%t Gear,pump Boss 1 516114A
3 A45PG5-00221 %4 Ring,snap 1 C95170
4 A45PG5-00222 TRER 7K Bearing,ball 3 R62323
5 A45PG5-00223 48 Ring,snap 1 95200
6 A45PG5-00224 s #4 Spacer 1 R63258A
7 A45PG5-00225 R S A5l M 2nd Stator Shaft Ass’y 1 530325A
8 A45PG5-00226 WEFR FIEARE 2H 514 Bolt,washer Assembled 6 C12420S
9 A45PG5-00227 TR ER 7&K Bearing,ball 2 C76208
10 A45PG5-00228 %% Gear,idler Pto 1 516322A
11 A45PG5-00229 T2k Magnet 2 R62824
12 A45PG5-00230 2 £} Nut,lock 1 K62103
13 A45PG5-00231 %4 Pin 2 C54525
14 A45PG5-00232 JEIM 2% Filter,oil 1 R62189A
15 A45PG5-00233 HiE -k Nipple 1 K60365
16 A45PG5-00234 W AN E 2 A1+ Bolt,washer Assembled 1 C155308
17 A45PG5-00235 M-I % Breather 1 R60325
18 A45PG5-00236 2 JE Plug 1 93822
19 A45PG5-00237 2 J5) 4[] Washer,seal 1 C94622
20 A45PG5-00238 ‘%4 1® A Spool,regulator Valve 1 591310A
21 A45PG5-00239 313 Spring 1 591426A
22 A45PG5-00240 FRAZHE Stopper 1 594168A
23 A45PG5-00241 7K 5 B Bearing Assy 1 R63277
24 A45PG5-00242 Hh (] 7 5C fill Shaft,idler 1 582512B
25 A45PG5-00243 WA 47 %8 Gear,idler 1 584336A
26 | A45PG5-00244 2B Ring,seal 1 09042
27 | A45PG5-00245 VR k47K Bearing,ball 1 C76211
28 A45PG5-00246 — 14 548 %l Shaft,1st Stator 1 531767A
29 A45PG5-00247 VR %1l 7K Bearing,needle 1 R62814
30 A45PG5-00248 %P8 Ring,snap 1 K61882

118




FY40,45,50-KB5/KB8

A7 i (part-2)

Transmission(part-2)

119



A7 i (part-2)

Transmission(part-2)

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
31 A45PG5-00249 VRER 7K Bearing,ball 1 C76010
32 A45PG5-00250 W% Gear,drive Pto 1 516238A
33 A45PG5-00251 W AN E 2 A1+ Bolt,washer Assembled 7 C12440S
34 A45PG5-00252 2R B Oilpump Assy 1 530427A
34-01 | A45PG5-00252-01 | JHZE7E Case,oil pump 1 %
34-02 | A45PG5-00252-02 | HERFFiAFESK Oil pump Drive Gear Assy| 1 *
34-03 | A45PG5-00252-03 | WZRMBNiA#E Gear,oil pump Driven 1 *
34-04 | A45PG5-00252-04 | WiZE#G Cover,oil pump 1 517208A
35 A45PG5-00253 #E A Ring,seal 1 C09055
36 A45PG5-00254 254 Gasket 1 532524A
37 | A45PG5-00255 %4 Pin 2 C54425
38 A45PG5-00256 25 Gasket 1 588489A
39 A45PG5-00257 PTO5% & ik Pto Case Assy 1 540424 A

120




TR s A
A2 T A (part-3) FY40,45,50-KB5/KBS
Transmission(part-3)

121



A7 i (part-3)

Transmission(part-3)

FY40,45,50-KB5/KB8

Fr 5 5 T AT 44 FR &= T
Item Part No Description Q’ty Remark
1 A45PG5-00258 %3 Ring,seal 5 C09035R
2 A45PG5-00259 HhA Bearing,angular Contact Ball 1 R62813
3 A45PG5-00260 %t Gear,counter C 1 584917A
4 A45PG5-00261 $48 Ring,snap 2 K61775
5 A45PG5-00262 R ER S Bearing,ball 2 C75208
6 A45PG5-00263 H oAU Gear,clutch 1 584484 A
7 A45PG5-00264 E &8 B KA Clutch Assy A 1 580331A
8 A45PG5-00265 VR ER 7K Bearing,ball 3 C76307
9 A45PG5-00266 %t Gear,counter A 1 584915A
10 A45PG5-00267 %t Gear,counter B 1 584916A
11 A45PG5-00268 a4 Gear,clutch 1 584485A
12 A45PG5-00269 EA S B Clutch Assy B 1 580332A
13 A45PG5-00270 it %h Shaft,output 1 582455A
14 A45PG5-00271 Bk 7K Bearing,ball 1 C76209
15 A45PG5-00272 i 7% Gear,output 1 584880A
16 A45PG5-00273 VEER 7K Bearing,ball 1 R62825
17 A45PG5-00274 %4 Pin 2 C54525
18 A45PG5-00275 %4 Gasket 1 588490A
19 A45PG5-00276 AR AE 7e S5 T/m Case Assy 1 580A24A
19-01 | A45PG5-00276-01 AR 7 Case,t/m 1 %
19-02 | A45PG5-00276-02 12 FE Plug 1 N60074
19-03 | A45PG5-00276-03 FL 1 Orifice 1 K69420
19-04 | A45PG5-00276-04 P2 JE Plug 3 K60912

122




A7 E F (part-4)

FY40,45,50-KB5/KB8

Transmission(part-4)

7

12

123



A7 3 FH (part-4)

Transmission(part-4)

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A45PG5-00277 12 ¥ Bolt,hexagon Socket 4 29245
2 A45PG5-00278 HA, 14 1) 1 i Solenoid Valve Assy 1 490306A
- A45PG5-00278 HA, 14 1) . i Solenoid Valve Assy 1 590290A
3 A45PG5-00279 I 75 Cap,oil Inlet 1 R63125
4 A45PG5-00280 A7 R Gauge,oil Level 1 R63338
5 A45PG5-00281 i 3 JE R Plate,eye 2 K60304
6 A45PG5-00282 WEFRFNEPE ZH A1 Bolt,washer Assembled 2 C15535S
7 A45PG5-00283 KR RN B 2 A 1 Bolt,washer Assembled| 6 C12430S
8 A45PG5-00284 B 1 S % Inching Valve Assy 1 5902868
9 A45PG5-00285 JEIE 2% Filter 1 R62423
10 A45PG5-00286 O%![% O Ring 1 CPO120F
11 A45PG5-00287 254 Gasket 1 592219C
12 A45PG5-00288 IRZE Plug 1 93833
13 A45PG5-00289 2 J:f #4F5| Washer,seal 1 C94633
14 A45PG5-00290 15 %€ Piston,accumlator 1 593508C
15 A45PG5-00291 AN Spring,outer 1 X51893A
16 A45PG5-00292 W3 Spring,inner 1 593604A
17 A45PG5-00293 25451 44 B Washer,seal 1 C94616
18 A45PG5-00294 I FE Plug 1 93816
19 A45PG5-00295 W AN 4 A 1F Bolt,washer Assembled | 24 C155308
20 A45PG5-00296 HiE Seal,oil 1 R62549
21 A45PG5-00297 gy L BE T Coupling,output 1 587604A
22 A45PG5-00298 O%4J& O Ring 1 R62581
23 A45PG5-00299 Bt Plate,lock 1 R62548
24 | A45PG5-00200-1 122 Bolt 1 K61756

124




A7 3 FH (part-5)

Transmission(part-5)

FY40,45,50-KB5/KB8

125




A7 3 FH (part-5)

Transmission(part-5)

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 A45PG5-00200-2 EA AR A Clutch Assy A 1 580331A
2 A45PG5-00200-3 141 Ring,snap 1 K60056A
3 A45PG5-00200-4 J& iM% Plate,pressure 1 583322A
4 A45PG5-00200-5 JIUJEAR Plate,camber 1 583119A
5 A45PG5-00200-6 W ENHR Plate,driven 8 583118A
6 A45PG5-00200-7 24 AR Plate,clutch 7 583012A
7 A45PG5-00200-8 48 Ring,snap 1 K61911
8 A45PG5-00200-9 5% )i ] Retainer,spring 1 583607A
9 A45PG5-00200-10 | [HIf75#% Spring,return 1 583518B
10 A45PG5-00200-11 | E5&#%iE %€ Piston,clutch 1 583418A
11 A45PG5-00200-12 | V& %EXS Ring,piston 1 R63173
12 A45PG5-00200-13 | 5 ZEHF Ring,piston 1 R62481
13 A45PG5-00200-14 | FEHFIEAA MK Main Shaft & Drum Assy A | 1 580329A

126




FY40,45,50-KB5/KB8

A7 3 FH (part-6)

Transmission(part-6)

127



A7 i (part-6)

Transmission(part-6)

FY40,45,50-KB5/KB8

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 A45PG5-00200-15 | B5& S %A Clutch Assy B 1 580332A
2 A45PG5-00200-16 #4518 Ring,snap 1 K60056A
3 A45PG5-00200-17 | H 1 Plate,pressure 1 583322A
4 A45PG5-00200-18 | YIJEAR Plate,camber 1 583119A
5 A45PG5-00200-19 | #zh#HK Plate,driven 8 583118A
6 A45PG5-00200-20 | ESA #HR Plate,clutch 7 583012A
7 A45PG5-00200-21 | #4FE Ring,snap 1 K61911
8 A45PG5-00200-22 | AR Retainer,spring 1 583607A
9 A45PG5-00200-23 | [EIf7 53 Spring,return ] 583518B
10 A45PG5-00200-24 | &5 #iE ZE Piston,clutch 1 583418A
11 A45PG5-00200-25 | 15 ZE¥S Ring,piston 1 R63173
12 A45PG5-00200-26 | i ZEIS Ring,piston 1 R62481
13 A45PG5-00200-27 | FHIFIESEESECEK Main Shaft & Drum Assy B 1 580330A

128




IR Bl M

Drive axle

129



IR Bl M

Drive axle

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A45A5-00101 Mr5% Housing, axle 1

2 A45A5-00102 A JEL K Breather, air 1

3 A45A5-00103 #1zh%#  Drum, brake 2

4 A45A5-00104 Hh7&#  Retainer,oilseal 2

5 A45A5-00105 %% Hub, front 2

6 GB/T297 7K 7216E Bearing 2

7 A45A5-00106 [ B2 R} Nut,bearing 4

8 A45A5-00107 1-5h#4 % Washer,bearing 2

9 A45A5-00108 4 Shaft, drive 2

10 A45A5-00109 Fih# Packing 2

11 A45A5-00110 12F2 Bolt 24

12 GB/T13871 JH3E FB140X 110X 12 Seal, oil 2

13 A45A5-00111 # Packing 2

14 GB/T6171 BZHRFEM20 X 1.5 Nut 12

15 A45A5-00112 IEF2 A Bolt 12 B iR 1%
16 A45A5-00113 BREZRE  Nut 12 H 6 1%
17 A45E5-00101 HAZRE  Nut 12 G %
18 A45E5-00102 G ERBEEE Nut 12 X AR %
19 A45E5-00103 HEIEF  Bolt 12 XIG i% FH
20 GB/T297 47 7219E Bearing 2

21 GB/T13871 W3 FB170X 140X 15 Seal, oil 2

22 A45A5-00116 12 Bolt 12

23 A45A5-00117 124 Bolt 4

24 A45A5-00118 Hi%E Plug 3

25 A45A5-00600 Hill sl a5 S Wheel brake 1

26 D45L1-10109L MBS JERR (f2) Fender 1 MG &
27 D45L1-10109R PMIEESJEMR (F7) Fender 1 G &
28 D45L1-10002L SMIGEGYERR (F2) Fender 1 MG %
29 D45L1-10002R HMIGEGYERR (F5) Fender 1 MG %
30 GB/T5783 BZFEM12X 45 Bolt 6 MG 2

130




IR Bl M

Drive axle

131



IR Bl M

Drive axle
75 E5 E A 4 R & &E
Item Part No Description Q’ty Remark
31 GB/T93 12 Washer,Lock 6 WG %
32 GB/T96 KEPE 12 Washer 12 XU G %k H
33 GB/T889. 1 BZRFM12 Nut 6 XU AR %

132




WX By % S %

Driving wheel assembly

& e 0 BF (G B M B )

133



WX By % S %

Driving wheel assembly

Fr 5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A45A5-00200 FCHE R 8.00V-15 Whell Rim ass'y 2
2 GB/T2982 3 Ff300-15-18PR Tyre 2

134




XA B sl e i R (e )

Double driving wheel assembly

e R R (BIK 20 B )

135



XA B sl e i R (e )

Double driving wheel assembly

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T2982 #Hf300-15-18PR Tyre 4
2 A45A5-00200 4 K K8.00V-15 Whell Rim ass'y 2
3 A45E5-00200 XUHG AN Twins outer rim 2
4 A50A5-00700 TR Pipe 2

136




AR A AL RN

Transmission control linkage

10

137



AR A AL RN

Transmission control linkage

JF5 F5 T A A4 PR o T

Item Part No Description Q’ty Remark
1 A30B5-01100 FA4 Handle 1
2 GB/T6172 IZEE M10 Nut 1
3 A45A5-01100 BEHFF R Lever 1
4 A45A5-01001 %48 (F)  Bracket (upper) 1
5 GB/T5783 IZFEM16X 12 Bolt 2
6 GB/T93 #E 6 Washer,lock 2
7 A45A5-01200 R Shaft 1
8 A45A5-01600 HEHZHIT Shaft 1
9 A45A5-01300 EHAT Link 1
10 A45A5-01400 ¥4 (F)  Bracket (lower) 1
11 GB/T882 4%l 8X26 Pin 2
12 GB/T91 FF 44 3.2X20 Pins 2
13 GB/T97. 1 P44 8 Washer 4
14 A45A5-01500 4% Bushings 1
15 GB/T6170 IZEFIMS(/) Nut 1
16 GB/T93 #i# 8 Washer,lock 2
17 A30B5-01005L TAFIEBR AT o < i fli 7KL Bearing 1
18 A45A5-01002 ¥ Link 1
19 A30B5-01005R LB AT U 0 15 3K R - Bearing 1
20 GB/T6170 12 EFMS Nut 3

138




=. BHRG

STEERING SYSTEM

139



B2 I BRI
Steering control

140



B 1) R

Steering control

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30C6-00100 M FERR  Steering column 1
2 GB/T97.1 P44 6 Washer 4
3 GB/T818 1247 M6X 12 Screw 4
4 A30C6-00200 JE TR Joint 1
5 JB/T7940.1 HAMM10x1  Cup,grease 1
6 A30C6-00003 £  Boot 1
7 HHFLHZD4 X 150 Band 1
8 A30C6-00004 24515 Seal cover 1
9 A30C6-00301 R Link 1
10 A30C6-00302 RS2 Flange 1
11 GB/T893.1 PAPEFSPEI37 Snap ring 1
12 GB/T276 Hh#61904-27 Bearing 1
13 GB/T894.1 FPERSRE 20 Snap ring 2
14 GB/T5783 IZHEM10X 45 Bolt 4
15 GB/T93 FE 10 Washer,lock 4
16 GB/T5786 BEFEM12X 1.25X20 Bolt 2
17 GB/T93 F#3 12 Washer,lock 2
18 A45A4-40000 ¥:n) 2% Redirector 1
19 A30A6-00006 #EE Shim 1
20 GB/T5783 P2 M6 X 35 Bolt 4
21 A30A6-00007 W Washer 4
22 A30A6-00008 B Spacer 4
23 A30A6-00009 #%/X % Rubber 4
24 A30B6-00001 1ZF Bolt 1
25 A30C6-00002 E% 1 Spacer 1
26 A30B6-00002 2 EF Nut 1
27 A30B6-00101 FHIEH  Lever 1
28 A30A6-00004 & Washer 2
29 A30A6-00005 2% Bolt 2
30 GB/T93 L 8 Washer,lock 1

141




B2 I BRI
Steering control

142



B 1) R

Steering control

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

31 GB/T5783 M2 M8 X 35 Bolt 1

32 A50A6-00300 JrIAEE M Wheel,Steering ass’y 1

33 GB/T6173 IEEEM16X 1.5 Nut 1

34 GB/T97.1 “F-#12  Washer 1

35 A30B6-00004 124 Bolt 1

36 A30B6-00003 #H Washer 1

143




e 1) i

Steering axle

144



e 1) i

Steering axle

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A45A6-10100 e MR Axle ass’y 1 E01D4-10301
2 GB/T97. 1 V4420 Washer 4

3 GB/T16674. 1 INHE LIRS Bolt 4

4 GB/T93 F#20 Washer, lock 4

5 A45A6-10121 VR4l 745 X 55X 38 Bearing 4 7-943/45

6 A45A6-10117 F4 Pin 2 E01D4-12161
7 A45A6-10116 HEF45X 55X 8 Oil seal 4

8 Q701B45 90° LI IEMEZ1/8 Fitting 8

9 GB/T6170 B2 EEM16 Nut 2

10 GB/T93 FF16 Washer, lock 2

11 | GB/T78 P 7S A 52 BBETM16 X 45 Screw 2

12 | GB/T301 ##H7K 198909 Bearing 2

13 | GB/T1152 MEF95 X 130X 12 Oil seal 2

14 | GB/T297 5 HE VR 147K 30214 Bearing 2

15 | GB/T6171 BZREM20X 1.5 Nut 10

16 | A45A6-10110 WEUZK: Bolt 10 24354-42301B
17 | A45A6-10001 HIERE Nut 10 E01D4-12191B
18 | A45A6-10109 ®# Hub 2 E01D4-12171
19 | GB/T297 [ 4% 75117530211 Bearing 2
20 | GB/T812 A2 M55 X2 Nut 2

21 | A45A6-10122 1E7h# R Stop washer 2 B5512-00055
22 | A45A6-10123 BRI B2 EE Nut 2 A0274-32171
23 | A45A6-10112 B Cap 2 22654-32281
24 | A45A6-10400R FEE TR Knuckle R. H. ass’y 1 E01D4-10401
25 | A45A6-10111 ZEFF4H Connecting rod pin 2 E01D4-10601B
26 | A45A6-10118 WEE A Shim 4 E01D4-12221
27 | A45A6-10101 ZEFF Connecting rod 2 E01D4-12311
28 | GB/T9163 A 7K GE25ES Bearing 4
29 | GB/T893.1 FLH #4842 Snap ring 2
30 | A45A6-10115 ThE46.8X53.8 X 4.8 Oil seal 4

145




e 1) i

Steering axle

146



e 1) i

Steering axle

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
31 GB/T5783 BZFEM6 X 12 Bolt 4
32 GB/T93 #4446 Washer, lock 4
33 A45A6-10102 ZEFF4H Connecting rod pin 2 E01D4-10501B
34 A45A6-10113 [FFE45 & 12X 25 Pin 2 B3130-12025
35 | A45A6-10104 FE M S HE Bracket 2 E01D4-12271
36 | A45A6-10105 18 Bh & 60X 65X 57 Bearing 2 E01D4-12271A
37 | A45A6-10106 W Shim 4 E01D4-12241
38 | A45A6-10107 W EH Shim 4 E01D4-12251
39 | A45A6-10108 W EEH Shim 4 E01D4-12261
40 | Q701B06 HIEUF W Fitting 2
41 A45A6-10500 BRMGELA S Power cylinder ass’y 1 A01D4-50001CQ
42 A45A6-10400(L) AR AR Knuckle L. H. ass’y 1 E01D4-10201

147




e 1) e

Steering wheel

148



e 1) e

Steering wheel

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A45A6-10300 4 A 85.00S-12 Rime ring 2

2 GB/T2982 ¥ H#A7. 00-12-12PR Tire 2

3 A45A6-10001 HEEE Nut 10

4 A20C5-00001 HHERE  Bolt 12

5 GB/T93 #1316 Washer, lock 12

6 GB/T6171 B2 EFM16X 1.5 Nut 12

149




B TFa) YR o

Steering cylinder

150



B TFa) YR o

Steering cylinder

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A45A6-10500 GG Power cylinder ass’y 1

1 A45A6-10501 THZEAT S Piston rod ass’y 1

2 A45A6-10502 fil i Cap 2

3 A45A6-10503 YxA[E60X 71 X8 O-ring 2

4 A45A6-10504 560X 71 X3 Ring, snap 2

5 A45A6-10505 B 22 FEl60 X 74 X 8 X 11 Seal, dust 2

6 A45A6-10506 W15 4K Bearing 2

7 GB/T3452. 1 O% %5 454 [E[80X 5.3 O-ring 2

8 A45A6-10507 45k Ring, snap 2

9 GB/T3452. 1 O % §} [E182.5X 3. 55 O-ring 1

10 A45A6-10508 T B Body, power steering 1

11 A45A6-10509 SN Seal, slipper 1

12 GB/T3452. 1 O % £} 75X 5.3 O-ring 1

151




—

U TR

ACCELERATOR PEDAL

152



TR FD40,45,50-LT1

Accelerator pedal

153



GANEZ I

Accelerator pedal

FD40,45,50-LT1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T5783 IZHEM6 X 20 Bolt 2

2 GB/T93 #I6 Washer,lock 2

3 GB/T6170 #2EEM6 Nut 2

4 A30A7-30100 PEAR AL Accelerator pedal ass’y 1

5 A30A7-30002 12k Bolt 1

6 GB/T6170 B2EFM12 Nut 1

7 A45A7-31200 4% Bracket 1

8 GB/T5783 BZFEM10X 35 Bolt 2

9 GB/T93 10 Washer,lock 2

10 GB/T97.1 4410 Washer 2

11 A30C7-30101 S KFLTF Pedal 1

12 A45A7-30100 HIHLZRE K Soft shaft ass’y 1

13 GB/T882 6 X 16 Pin 2

14 GB/T97.1 V446 Washer 2

15 GB/T91 FFI441. 6X20 Pin 2

16 A45A7-30200 K Fr 2 K Lasso flame ass’y 1

17 A45A7-31100 EHHS AL Link, ass’y 1

18 A45A7-31001 #E Spring 1

19 A30A7-30001 R4 Sheave 1

20 GB/T97.1 4410 Washer 2

21 GB/T91 FF 442X 25 Pin 2

22 AN 15 %l 1020 Bushing 1

23 GB/T5783 B2 FEMS8 X 30 Bolt 1

24 GB/T6170 B2 EEM8 Nut 1

25 A45C7-30100 4% Bracket 1

26 A50A7-30001 JE #Board 1

27 GB/T5783 B2FEM12 X 35 Bolt 2

28 GB/T93 F1E12 Washer,lock 2

29 GB/T97.1 4412 Washer 2

30 A45Q7-30001 HLAE K F28  Electric flameout rocker arm 1 HL KR K 3%
31 A45Q7-30100 MK SCHE Bracket 1 HL 8 K ik

154




TR FD40,45,50-P1

Accelerator pedal

155



GANEZ I

Accelerator pedal

FD40,45,50-P1

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 IEHEM6 X 20 Bolt 2
2 GB/T93 #i#6 Washer,lock 4
3 GB/T6170 12 REM6 Nut 4
4 A30A7-30100 FENEY,  Accelerator pedal ass’y 1
5 A30A7-30002 2 Bolt 1
6 GB/T6170 IZEEM12 Nut 1
7 A45A7-31200 Y4 Bracket 1
8 GB/T5783 BEFEM10X 35 Bolt 2
9 GB/T93 #E10 Washer,lock 2
10 GB/T97.1 P10 Washer 2
11 GB/T5783 BZFEM6 X 25 Bolt 2
12 A45D7-30200 TP RS, Soft shaft ass’y 1
13 GB/T882 46X 16 Pin 2
14 GB/T97.1 “F-#6 Washer 2
15 GB/T91 FF 441, 6X20 Pin 2
16 A45D7-30001 ¥ 48 Bracket 1
17 A45A7-31100 HEHHE R Link, ass’y 1
18 A45A7-31001 W # Spring 1
19 A30A7-30001 %% Sheave 1
20 GB/T97.1 P10 Washer 2
21 GB/T91 FFI1442X 25 Pin 2
22 M9 1% % 71020 Bushing 1
23 GB/T5783 P2 M8 X 30 Bolt 1
24 GB/T6170 IZEFMS Nut 1

156




VT TR FD40,45,50-W3

Accelerator pedal

157



GANEZ I

Accelerator pedal

FD40,45,50-W3

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 GB/T5783 IEHEM6 X 20 Bolt 2
2 GB/T93 #i#6 Washer,lock 4
3 GB/T6170 12 REM6 Nut 4
4 A30A7-30100 FENEY,  Accelerator pedal ass’y 1
5 A30A7-30002 2 Bolt 1
6 GB/T6170 IZEEM12 Nut 1
7 A45A7-31200 Y4 Bracket 1
8 GB/T5783 BEFEM10X 35 Bolt 4
9 GB/T93 #E10 Washer,lock 4
10 GB/T97.1 P10 Washer 4
11 GB/T5783 BZFEM6 X 25 Bolt 2
12 A50A7-30400 TP RS, Soft shaft ass’y 1
13 GB/T882 46X 16 Pin 2
14 GB/T97.1 “F-#6 Washer 2
15 GB/T91 FF 441, 6X20 Pin 2
16 A50B7-30100 %8 Bracket 1
17 A45A7-31100 HEHHE R Link, ass’y 1
18 A45A7-31001 W # Spring 1
19 A30A7-30001 %% Sheave 1
20 GB/T97.1 P10 Washer 2
21 GB/T91 FFI1442X 25 Pin 2
22 M9 1% % 71020 Bushing 1
23 GB/T5783 P2 M8 X 30 Bolt 1
24 GB/T6170 IZEFMS Nut 1

158




VT TR FD40,45,50-S9/FY40,45,50-S10

Accelerator pedal

159



GANEZ I

Accelerator pedal

FD40,45,50-S9/FY40,45,50-S10

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark

1 GB/T5783 IEHEM6 X 20 Bolt 2

2 GB/T93 #i#6 Washer,lock 4

3 GB/T6170 12 EEM6 Nut 4

4 A30A7-30100 FENEY,  Accelerator pedal ass’y 1

5 A30A7-30002 #2¥:  Bolt 1

6 GB/T6170 IZEEM12 Nut 1

7 A45A7-31200 Y4 Bracket 1

8 GB/T5783 BEFEM10X 35 Bolt 2

9 GB/T93 #E10 Washer,lock 2

10 GB/T97.1 “F4410 Washer 2

11 GB/T5783 BZFEM6 X 25 Bolt 2

12 A45T7-30100 MITHIZR S % Soft shaft ass’y 1 FD40,45,50-S9
- A45A7-30100 TP RS, Soft shaft ass’y 1 FY40,45,50-S10
13 GB/T882 F4%h6X 16 Pin 2

14 GB/T97.1 446 Washer 4

15 GB/T91 FFI1441. 6X20 Pin 2

16 A50F7-30001 M TR R4 Bracket 1 FY40,45,50-S10
17 A45A7-31100 HEH SR Link, ass’y 1

18 A45A7-31001 W& Spring 1

19 A30A7-30001 %% Sheave 1

20 GB/T97.1 *F4410 Washer 2

21 GB/T91 JF 452X 25 Pin 2

22 X 15 %1 741020 Bushing 1

23 GB/T5783 IZFEM8 X 30 Bolt 1

24 GB/T6170 PR BEMS Nut 1

160




FY40,45,50-KB5

I\
Accelerator pedal

W
S

R

13,14

b

12

11,12,13,14

11

161



GANEZ I

Accelerator pedal

FY40,45,50-KB5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T6170 W2 M6 Nut 2

2 GB/T93 136 Washer,lock 2

3 GB/T5783 B2 FEM6 X 20 Bolt 2

4 A30A7-30100 FEMCEEY  Accelerator pedal ass’y 1

5 A30A7-30002 2 Bolt 1

6 GB/T6170 BZEFM12 Nut 1

7 A45A7-31000 T2 485 % Bracket 1

8 GB/T93 ##%10 Washer,lock 2

9 GB/T97.1 “F4410 Washer 2

10 GB/T5783 BZFM10X 35 Bolt 2

11 A45PG7-30100 MRS Soft shaft ass’y 1

12 | GB/T882 #4h6 X 16 Pin 2

13 | GB/T97.1 P46 Washer 2

14 GB/T91 FFE441. 6X20 Pin 2

15 | A45PG7-30400 TR R B Bracket 1

162




h #B ARG

BRAKE SYSTEM

163



TR S s EI G0

Brake & inching control (tor-con type)

164



TR S s EI G0

Brake & inching control (tor-con type)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 A30A7-11001 %2 Head cover 2

2 A45A7-11200 MBS Pedal 1

3 A45A7-11700 HIEh M Brake pedal 1

4 A45A7-11001 $7#  Spring 2

5 GB/T882 %48 X 28 Pin 6 F R ik A
- GB/T882 #4828 Pin 5 FHL VR 3% FH
6 GB/T97. 1 448  Washer 7 F Wik H
- GB/T97. 1 448  Washer 6 HA, VK 3%
7 GB/T91 JFI1442.5X22 Pin 7 F ik A
- GB/T91 JFIT442.5X 22 Pin 6 HA, VR 3%
8 A45A7-10400 filzhmhE () Hose 1

9 A45A7-10100 #I5hE % Master cylinder 1

10 A45A7-10300 filzhheE (/£) Hose 1

11 GB/T5786 BZHEM10X1.25X 25 Bolt 2

12 GB/T93 10 Washer, lock 6

13 GB/T5786 BZFEM10X 1.25X30 Bolt 4

14 A45A7-11300 HE2HF Rod 1

15 A45A7-11100 JEGJBE S i Bracket,pedal 1 F Wk
- A45D7-11100 JEC B2 = i, Bracket,pedal 1 EER B viEE|
16 A45A7-11400 FhE 211 Rod 1

17 GB/T5783 IZFEMS8 X 15 Bolt 2

18 GB/T93 P8 Washer, lock 2

19 A45A7-11002 EFEARI Plate 2
20 GB/T97. 1 446 Washer 3 F Wik H
- GB/T97. 1 P46 Washer 2 FHL VR s
21 GB/T91 FFI442X 20 Pin 3 F ik A
- GB/T91 FFI442X 20 Pin 2 FHL VAL 38 FH
22 A45A7-11500 HEREAAT Butt hook 1 Tk H
23 GB/T97. 1 P16 Washer 1
24 GB/T91-2000 FFF1443.2X 32 Pin 1

165




TR S s EI G0

Brake & inching control (tor-con type)

166



TR S s EI G0

Brake & inching control (tor-con type)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
25 A45A7-11600 ZIRR A A 1 F ik H
- A45D7-11300 ZIEAR A 1 FHL VAL s
26 A45A7-11003 EFARIT Plate 2
27 GB/T882 546X 26 Pin 2
28 GB/T5783 IZFEM10X 35 Bolt 3
29 GB/T6170 IZEEM10 Nut 3
30 A45A7-11800 A1 Pin,Clevis 1
31 A45A7-11004 Je e Plug 1
32 GB/T91 FFE441.6X20 Pin 1
33 A45A7-10900 HHIT Pin,Clevis 1 T 3%
- A45D7-10200 HHIT Pin,Clevis 1 FH, VR 3k FH
34 ZT000-25025 T4 & 25X 25 Bushing 5
35 ZT000-16025 547K & 16X 25 Bushing 4
36 A45A7-11901 UJKZ2 U-Bracket 2
37 GB/T6170 ZFEMS Nut 1
38 A45A7-11902 Fe A EERT Rod 1
39 GB/T6170 #2£FMS8-LH Nut 1
40 A45A7-10004 B Clip 1
41 GB/T882 H410X 28 Pin 1
42 GB/T97. 1 3410 Washer 1

167




20

Brake & inching control

W
S

17 25 1 3 5 13

\ . . - g -, . u" "..\ o\\mq_\. .,/ .. |

168



17 21 5 5 s

Brake & inching control

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark

1 A45PG7-10300 Fifi| 2495 Right brake steel pipe 1

2 GJIT-666-00 Bl %k Straight coupling 1

3 A45PG7-10200 L SENEHE Pipe 1

4 A45PG7-11000 JEIH B 5 Foot brake ass’y 1

5 GB/T882 #45X 16 Pin 2

6 GB/T91 FFE441.6X20 Pin 3

7 A45PG7-10400 fshHi 2 Bk Fretting cable ass’y 1

8 A45A7-10100 #15h 4% brake master cylinder 1

9 A45PG7-10100 FEHIENENE Left brake steel pipe 1

10 GB/T5783 BZFEM 12X 25 Bolt 4

11 GB/T93 312 Washer, lock 4

12 GB/T97. 1 P12 Washer 4

13 T20A7-10012 4. 5R41 Clasp 2

14 | GB/T70.3 WS TR IBETMS X 20 Screw 2

15 GB/T5785 BZFEM10X 1.25X 35 Bolt 2

16 GB/T93 #F10 Washer, lock 2

17 GB/T97. 1 SF4410  Washer 2

169




1 2]
Brake lever

S N

=

lj—_»

f

170



{2 4 1) =)

Brake lever

55 TS TR 24 PR s A
Item Part No Description Q’ty Remark
1 A30A7-21000 FHI5hE B Hand brake assy 1 FrifE 2
1 A30A7-20100 ¥4l X F#15) Push button hand brake 1 KA 4 36
2 GB/T5783 BZAEM10X 25 Bolt 2
3 GB/T93 #i#10 Washer, lock 2
4 GB/T97. 1 3410 Washer 2

171




N EHRG

BODY SYSTEM

172



A F

Frame & counter weight

0
41,4243 44

24,25,26,27 F7

23 7"” @&Q

20,21,22 1

173



A

Frame & counter weight

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T5783 BEFEM10X 20 Bolt 3

2 GB/T93 #1410 Washer,Lock 14

3 GB/T96 K10 Washer 3

4 D45L1-10900 S48 Bracket 1

5 D45L1-10820 IR Instrument 1 bRt 2 A

- D45L1-10810 IR HLA R Instrument 1 Wik 2

- D45K1-30500 SCRSLAR Instrument 1 Y

- | D45K1-30600 X F4M R Instrument 1 Y i

6 GB/T5785 IEHEM16X1.5X35 Bolt 4

7 GB/T93 #1316 Washer,Lock 4

8 GB/T97.1 “F4416 Washer 4

9 D45L1-10500 BIBE AL Plate 1

10 GB/T5783 BEAEM12 X 30 Bolt 4

11 GB/T93 #3412 Washer,Lock 7/12 | FD404550-XC3 12>
12 GB/T96 REPE[12 Washer 10/12 |FD40,45,50-XC3 12>
13 D45L1-10001 P Spacer 2

14 D45L1-10002R SMIGESER A Fender 1 MG

15 GB/T5783 BEHEM10X 16 Bolt 11

16 D45Q1-11000 A Frame 1 FD40,45,50-LT1
- D45S1-11000 A Frame 1 FD40,45,50-P1
- D45T1-11000 A Frame 1 FD40,45,50-S9
- D45AF1-11000 %A Frame 1 |[FD40,45,50-KMS14
- D45P1-11000 4% Frame 1 |FD40,45,50-KMS5
- D45X1-11000 ZE4% Frame 1 FD40,45,50-XC3
- D45M1-11000 Z24%  Frame 1 FY40,45,50-S10
- D45AD1-11000 =4 Frame 1 FY40,45,50-S15
- D45AG1-11000 7280 Frame 1 |FD40,45,50-WF13
17 D30A1-11002 [l & R Clamp 1

18 D30A1-11008 IS5 Clip 10

19 M45A3-00001 Y TS Support cover

20 GB/T97.1 “F#20 Washer

174




A F

Frame & counter weight

0
41,4243 44

24,25,26,27 F7

23 7"” @&Q

20,21,22 1

175



A F

Frame & counter weight

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark

21 GB/T93 #1320 Washer,Lock 4

22 GB/T5785 BZFEM20 X 1. 5X90 Bolt 4

23 D45L1-10002L SMIGESYERR ZE Fender 1 MUz

24 GB/T5783 B2HEM12 X 45 Bolt 6 Uiz

25 GB/T93 #4412 Washer,Lock 6 e

26 GB/T96 K#[E12 Washer 12 MUfie e H

27 GB/T889.1 JE4 8B S IEBEM12 Nut 6 Uiz H

28 D45P1-10001 ECU“% 3R plate 1 |FD40,45,50-KMS5
- D45AF1-10001 ECMZ &% plate 1 |FD40,45,50-KMS14
29 | GB/T5783 IZH:M8 X 20 Bolt 28 PO 30KCs S
30 | GB/T93 48 Washer,Lock 28 [ PDi0A530KCs S ]
31 | GB/T97. 1 SF448 Washer 28 [ PDi0A530KCs S
32 D40X1-10002 KFEFZE () Radiator bracket 1 FD40.45,50-XC3
33 D40X1-10010 KL (£5)  Radiator bracket 1 FD40,45,50-XC3
34 D40X1-10001 KA Radiator pad 1 FD40,45,50-XC3
35 GB/T5786 BEFEM12X 1. 5X 35 Bolt 8 FD40,45,50-XC3
36 D40X1-10100 REWWL#EME (/) Engine bracket 1 FD40,45,50-XC3
37 D40X1-10200 RAWLCIEIE (45)  Bracket 1 FD40,45,50-XC3
38 D4011-50003 V7 #E4t  Counterweight 1 4t

- D4511-50003 P8 4.5t  Counterweight 1 4.5t

- D5011-50003 “Ffif 85t Counterweight 1 5t

39 D30A1-50002 #4155 Decorative cover 2

40 D4511-50200 FL#EH Counterweight net 1 PR

41 GB/T5783 IZ#M8 X 20 Bolt 2

42 GB/T93 FI8 Washer,Lock 2

43 GB/T97.1 “F-#48 Washer 2

44 D4511-50400 fic A (FHES) Counterweight net 1 HHES 3% F

45 D40J1-50010 #2544 Traction pin 1

46 GB/T5783 IZHM36X 140 Bolt 2

47 GB/T93 #1#36 Washer,Lock 2

48 D30C1-50004 i )5 #4& Washer 2

176



FY40,45,50-KB5

Frame & counter weight

A F

16,17,2,1 15

177



A F

Frame & counter weight

FY40,45,50-KB5

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GB/T5783 IZHM10X 35 Bolt 23

2 GB/T93 31310 Washer,Lock 23

3 GB/T96 K PE8 Washer 7

4 D45L1-10900 Hm 348 Bracket 1

5 D45L1-10820 IXRHEE I Instrument 1 bk 7R H
- D45L1-10810 IR ZE L, Instrument 1 bR 4=
6 GB/T5785 BZHEM16X1.5X35 Bolt 4

7 GB/T93 313416 Washer,Lock 4

8 GB/T97.1 4416 Washer 4

9 D45PG1-10400 HIMCE R Plate 1

10 D45L1-10001 B Spacer 2

11 D45L1-10002R AMIRFSJERR (47D Outer tire fender 1 XUff i F
12 D45PG1-11000 B (AALRHV3800) Frame 1

13 D30A1-11002 [FHEE % Clamp 1

14 D30A1-11008 IS5 Clip 9

15 D45L1-10002L AMIEFSEYENR (Z£) Outer tire fender 1 LR 3
16 GB/T889.1 E4 R/ RS A BURIREEMI0  Nut 6

17 GB/T96 KEPE 10 Washer 12

18 D4011-50003 “Ffif 5 Balance 1 4ti%
- D4511-50003 i 5 Balance 1 4.5t
- D5011-50003 “P{#i7EE  Balance 1 Stigke
19 D30A1-50002 Biffid  Weight cover 2

20 D4511-50200 BCEE$ "™  Balance weight retainer 1

21 GB/T5783 B2 FEM8 X 20 Bolt 2

22 GB/T93 3138 Washer,Lock 2

23 | GB/T97.1 448 Washer 2

24 D4511-50400 FeE 4 M (FHES) Balance weight retainer 1 HHERER
25 | D40J1-50010 #5144  Pin 1

26 | GB/T5783 HEFEM36 X 140 Bolt 2

27 GB/T93 FiF36 Washer,lock 2

28 D30C1-50004 JnJE 4 [E Washer 2

178




FY40,45,50-KB8

Frame & counter weight

A F

179



A F

Frame & counter weight

FY40,45,50-KB8

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T5783 IZHM10X 35 Bolt 17

2 GB/T93 10 Washer,Lock 17

3 GB/T96 K#JE8 Washer 7

4 D45L1-10900 Bl %2 Bracket 1

5 D45K 1-30500 IR LE B K, Instrument 1 v 4
- D45K 1-30600 I FZE K Instrument 1 R AR 22 H
6 GB/T5785 BZFEM16X1.5X35 Bolt 4

7 GB/T93 216 Washer,Lock 4

8 GB/T97.1 V416 Washer 4

9 D45PG1-10400 BB E AL Plate 1

10 D45L1-10001 WL Spacer 2

11 D30A1-11008 B35 Clip 9

12 D30A1-11002 I EE R Clamp 1

13 D45PH1-11000 B (AARFIWG3800) Frame 1

14 D4511-50003 “F-f#78E  Balance 1 4t
- D4511-50003 Vi #  Balance 1 4.5t1%
- D5011-50003 “F4if#  Balance 1 Stik
15 D30A1-50002 BTG Weight cover 2

16 D4511-50200 BLE M Balance weight retainer 1

17 | GB/T5783 HEFEM8 X 20 Bolt 2

18 GB/T93 #E8 Washer,Lock 2

19 GB/T97.1 “F-#8 Washer 2

20 D4511-50400 FeE 47 (P HES) Balance weight retainer 1 rhHES %
21 D40J1-50010 #=5|%5  Pin 1

22 | GB/T5783 HEFEM36 X 140 Bolt 2

23 GB/T93 #F36 Washer,lock 2

24 D30C1-50004 JnJE 2 [E Washer 2

180




FD40,45,50-LT1/P1/W3/S9/KMS5/XC3/WF13

FY40,45,50-S10/S15

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

- N Q \,,/fﬁl.ve\
A
\y £ .Ilu\\\ \///
SN
= /'\’\‘\

- \/
NS

U

43

31,32,33,34

181



ML E5 JEC AR IS % JHE g
Hood. FloorBoard & Seat

FD40,45,50-LT1/P1/W3/S9/KMS5/XC3/WF13

FY40,45,50-S10/S15

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark

1 D50C1-20007 Bi3ZZ8  Locks Support 1

2 D30A1-20701 FEE &L Hook box 1

3 D30A1-20720 MLEE E+E49 Hook 1

4 D30A1-20710 ML=~ % Hook 1

5 GB/T6170 2 E£EM8 Nut 9

6 GB/T97. 1 V448 Washer 20

7 GB/T93 #i#8 Washer,lock 13

8 GB/T5783 2 FEM8 X 25 Bolt 1

9 GB/T5783 2 FEM8 X 20 Bolt 8

10 D4511-20400 4% Hinge 2

11 D50C1-20002 ARIHEF Star handle 2

12 GB/T96.1 KBS Washer 4

13 | GB/T818 + A A S IB2ETMS5 X 12 Screw 6

14 D4511-20005 I3 Oil port cover 1

15 | D4511-20002 KM Radiator cover TN e ceiet L

- | D4511-20001 KM Radiator cover U | ORI

- D45R1-20001 KFA T Radiator cover 1 F%¥é4%§%%3

- D45M1-20001 KA M Radiator cover 1 [FY40,45,50-S10/S15
16 D4511-20010 hnyd T $451  Filler retaining ring 1

17 | D4511-20004 PHEL Shim 2

18 D4511-20300 BUE 2 Hinge mount 2

19 GB/T5783 B2 kM8 X 35 Bolt 4

20 | GB/T889.1 I Bl S B REMS Nut 2

21 D30A1-20005 %1%  Bushing 2

22 | A30A5-40005 124 Bolt 2

23 D4511-20006 FHIGHEY . Back cover 1

24 | GB/T5783 IEFEM8 X 40 Bolt 2

25 D30A1-20011 SRR Packing 2

26 | D30A1-20007 25461 X2000mm  Gasket 1

27 | D4511-21100 WHAPLE S Bonnet ass’y 1

182




FD40,45,50-LT1/P1/W3/S9/KMS5/XC3/WF13

FY40,45,50-S10/S15

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

- N Q \,,/fﬁl.ve\
A
\y £ .Ilu\\\ \///
SN
= /'\’\‘\

- \/
NS

U

43

31,32,33,34

183



ML E5 JEC AR IS % JHE g
Hood. FloorBoard & Seat

FD40,45,50-LT1/P1/W3/S9/KMS5/XC3/WF13

FY40,45,50-S10/S15

Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark

28 D30C1-20004 F MR Treadboard(R.H) 1

29 | D45U1-20200 JEEMUE K Board 1

30 | D45L1-20100 AR Board 1| o 0L TIPS
- D45P1-20100 AU K Board 1 |FD40,45,50-KMS5
- D45X1-20100 R MU Board 1 FD40,45,50-XC3
~ | D45Y1-20100 AR A4 A Board U | Fydoassosts
31 | D30C1-10001 T.HE#& Box 1

32 GB/T818 B2ETM6X 16  Screw 2

33 GB/T93 7136 Washer,lock 2

34 | GB/T97.1 V446 Washer 2

35 D45A1-20004 5 #R £ Above treadboard(L.H) 1

36 | D30C1-20003 JEFSH Treadboard(L.H) 1

37 | GB/T16674.1 7N HNEAEME X 8 Bolt 8

38 D45L.1-20003 JEARE Mat-floor 1

39 | A45L2-09000 #Flif Box T e
~ | D50F1-20100 LA Box T by e S A
40 D30C1-20008 S FHEEST70X 200X 800N Gas spring 1

41 D30C1-20017 S Gas spring 1

42 A22B5-30003 BRI E  sheath 1

43 | A30A1-00100 BF2E L RS Seat 1 PRI

- A30A1-00500 BF24: B7 M LR Seat 1 i%

- A30A1-00400 18 FERT Seat 1 1%

- A30A1-00300 BF2HL TIPS AC PR Seat 1 OPS#% ik A

- A30A1-00600 BF24: &7 HL T T K i e A Seat 1 OPS7:i%k F

- A30A1-00800 BF5HL TIPSR G FERT Seat 1 OPS# % H

- A30A1-01000 BF54: &7 L1 T R i e A Seat 1 OPS# % H

- A30A1-00700 BFS5 L ks Seat 1 CE%i%&

- A30A1-00900 BF54: &7 ML FERT Seat 1 CE% & H
44 | GB/T6170 2 REMS Nut 4 JHE AR B i

45 GB/T93 FAFLE Washer,lock 4 T AR B

46 | GB/T97.1 V448 Washer 4 JAE i o ot

184




FY40,45,50-KB5/KB8

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

AT

-

42

185



AL AR SRR 2R % e ey

FY40,45,50-KB5/KB8

Hood. FloorBoard & Seat

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 D50C1-20007 Bi %% Locks Support 1

2 D30A1-20701 H:#J & Hook box 1

3 D30A1-20720 HLE | H:% Hook 1

4 D30A1-20710 HLEL T H:8 Hook 1

5 GB/T6170 2 EM8 Nut 9

6 GB/T97. 1 V448 Washer 20

7 GB/T93 #EL8 Washer,lock 13

8 GB/T5783 B2 kM8 X 25 Bolt 1

9 GB/T5783 IZFEMS X 20 Bolt 8

10 D4511-20400 B4 Hinge 2

11 D50C1-20002 AAHETF Star handle 2

12 GB/T96.1 KFIFE8 Washer 4

13 | GB/T8I18 T FRE R IIRETMS X 12 Screw 6

14 D4511-20005 JHgm 19758 Oil port cover 1

15 D45M1-20001 KA FEM Radiator cover 1 FY40,45,50-KB8

- | D4511-20002 KAHHH Radiator cover T I

- | D4511-20001 KA Radiator cover T R A
16 D4511-20010 JOyM T$4P8  Filler retaining ring 1

17 | D4511-20004 VH#EE Shim 2

18 D4511-20300 B85 Hinge mount 2

19 | GB/T5783 2 FEM8 X 35 Bolt 4

20 | GB/T889.1 Ak 42 & kA8 S R BEMS Nut 2

21 D30A1-20005 #1%  Bushing 2

22 | A30A5-40005 22 Bolt 2

23 D4511-20006 A GHEP 2= Back cover 1

24 | GB/T5783 2 FEM8 X 40 Bolt 2

25 | D30A1-20011 ZIPRCH Packing 2

26 D30A1-20007 2451 X2000mm  Gasket 1

27 D4511-21100 WAL S %  Bonnet ass’y 1

28 D30C1-20004 F MR Treadboard(R.H) 1

29 | D45U1-20200 JE AR B A% Board 1

186




FY40,45,50-KB5/KB8

Hood. FloorBoard & Seat

AL AR SRR 2R % e ey

AT

-

42

187



AL AR SRR 2R % e ey

FY40,45,50-KB5/KB8

Hood. FloorBoard & Seat

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
30 | D45PHI1-20100 AUJEMR K Board 1 |[FY40.45,50-KB8
- D451.1-20200 HIJEMCE R Board 1 |FD40G45G,50X-KB5
31 D45A1-20004 &R 72 Above treadboard(L.H) 1

32 D30C1-20003 JEWEMR Treadboard(L.H) 1

33 GB/T5787 NFIEETHIEEME X 8 Bolt 8

34 | D45L1-20003 M Mat-floor 1

35 D50F1-20100 &SR Box 1

36 A45A2-09001 JEHR Pressure plate 2

37 | GB/T5783 HEFEMS X 20 Bolt 2

38 GB/T97.1 *F-#45 Washer 2

39 GB/T62 L IEREM6  Nut 2

40 D30C1-20008 A3  Shock,absorber 1

41 D30C1-20017 E 3 570 X 200 X 800NShock,absorber 1

42 | A30A1-00100 BF2 = fic BaA% Seat 1 N

- A30A1-00500 BF24: &7 M LR Seat 1 i H

- A30A1-00400 P18 ERT Seat 1 1%

- A30A1-00300 BE2HL 7 IF R e e far - Seat 1 OPS# % H
- A30A1-00600 BF24 & LTI K= lC B i Seat 1 OPS%- ik A
- A30A1-00800 BF5HL TIPSR G PERT Seat 1 OPS# % H
- A30A1-01000 BF54: &7 HL 1T K i e A Seat 1 OPS# % A
- A30A1-00700 BFSfc BaA7 Seat 1 CE%iEH
- A30A1-00900 BF54: &7 M LR Seat 1 CE%itH
43 | GB/T6170 2 RFMS Nut 4 JA ey B
44 | GB/T93 48 Washer,lock 4 Jaie A% B i
45 | GB/T97.1 P48 Washer 4 JRE ey B
46 GB/T5783 BZAM10X 45 Bolt 4

47 | GB/T97.1 F3410 Washer 4

48 | A30A7-40001 %% Spacer 4

49 | D30A1-20002 JHFEH Cushioning 4

50 A30A5-20003 ™ Washer 4

51 | GB/T889.1 e @ A IR EEM10 Nut 4

188




ANDTE S

Head guard

189



ANDTE S

Head guard
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 D45L1-30200 AR B Left support ass’y 1
2 D45L.1-30300 FBEE L Right support ass’y 1
3 D45L1-30100 THAE K Ceiling ass’y 1
4 D30A1-30700L AT 285 6% (/) Guard,lamp F L.H. 1
5 D30A1-30700R AT 488 % (F5) Guard,lamp F R.H. 1
6 GB/T5783 B2 A4£M12 X 45 Bolt 4
7 GB/T97.1 “F#412 Washer 20
8 GB/T93 53412 Washer,lock 16
9 GB/T6170 JERE M12 Nut 4
10 D30A1-30005 H 2B FEI T Grommet
11 GB/T818 R S MBET M5X 12 Screw 2
12 D30PI1-30001 B E  Cover 1
13 GB/T5783 IZF2M12 X 30 Bolt 12
14 GB/T5783 IZFEM6 X 25 Bolt 6
15 GB/T93 #E6 Washer,lock 6
16 GB/T97.1 *F-#6 Washer 6
17 D30C1-30001 HIERE M6 Nut 6
18 D30A1-30004 H 2R R T Grommet 2
19 D30A1-30002 FIZEB S Guard 2
20 D30A1-30800 {8]724% Back-mirror 2
21 D30A1-20001 i HG Weight cover 6
22 D30C1-30002 [ 2 Rain cover 5
23 D30C1-30006 JE RITZHE Guard 1 Ja RAT 1% H
24 D30C1-30005 ORI ZHE Guard 1 BTk H
25 D30D1-31002L AT ZEARP M Left protection panel 1
26 D30D1-31002R FEXT A R4 Right protection panel 1
27 D15G1-30001 264 [l Grommet 2 Inede

190




L. W RS
HYDRAULIC SYSTEM

191



TR I FE
Oi1l tank

192



VB e A

Oil tank
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A50A4-50100 Ty 6 E R Oiling cap ass’y 1
2 A451.4-50100 MMUEE  Coverplate ass’y 1
3 A50A4-50001 MifRE Cover, gasket 1
4 GB/T5787 INFEVE T IZFEMS X 16 Bolt 8
5 A30A4-50400 W yEsm#s  Strainer 2
6 A45L4-50200 W Steel tube ass'y 1
7 A45A4-50400 [y €M AT Strainer 1
8 A30A4-50004 ED# }#26 Sealing ring 1
9 A30A4-50002 HOMIZZE  Plug, drain 1
10 A30A4-50500 AL 28 Breather 1
11 TG000-10008 i v 2 © 10X 70 Hose 1
12 TK000-16027 4 @ 16~ D27 Clip 2
13 A30A4-50003 W%k Magnet 2

193




BN S ()

Valve control (two-throw)

194



BN S ()

Valve control (two-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A7-40003 EFHFW Knob, lift 1
2 A30A7-40004 WA Knob, tilt 1
3 A45L7-40110 FHBEEFT  Level, lift 1
4 A45L7-40120 HRHEMNF  Level, tilt 1
5 ZT000-16025 N5 441625 Bushing 4
6 A45L7-40101 4% Bushing 2
7 GB/T882 48X 26 Pin 4
8 GB/T97.1 “F-#48 Washer 4
9 GB/T91 144 ¢ 3.2X 22 Pin, cotter 4
10 A451.7-40202 # Lever 2
11 A45L.7-40201 #3k1 Connector 2
12 A451.7-40203 $#3L2  Connector 2
13 GB/T6170 BZEFM10 Nut 2
14 GB/T5782 IZFEM10X 60 Bolt 4
15 GB/T96 KHFE10 Washer 4
16 A30A7-40001 £ Coller 4
17 A30A7-40002 JHEH  Rubber 8
18 GB/T97.1 “F4410 Washer 12
19 GB/T889.1 E &R/ kAT 8 E IR EEM10  Nut 4
20 A45L7-40310 HREM  Shaft, valve 1
21 GB/T5783 B2HEM6 X 10 Bolt 1
22 GB/T93 #1E6 Washer ,lock 1
23 A45L.7-40011 A7 48 Bracket,valve lever 1
24 GB/T5783 BZFEM10X25 Bolt 4
25 GB/T937 FE10 Washer ,lock 4
26 GB/T6170 IZRFMI10 Nut 4
27 A45A4-30000*2 Z 1" Control ass’y 1 bR 4
- A45B4-30000%2 HiEZ M Control ass’y 1 K A 2 396 FH

195




B (2 )

Valve control (three-throw)

196



B (2 )

Valve control (three-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A7-40003 EFHF Knob, lift 1
2 A30A7-40004 WA Knob, tilt 1
3 A30A7-40005 #FH Knob, sidesway 1
4 A451.7-40110 FHEEEEHFT Level, lift 1
5 A45L7-40120 HRHEMNAT  Level, tilt 1
6 A45L7-40130 B REEHFT Lever, third 1
7 ZT000-16025 M5 #1174 1625 Bushing 6
8 A45L7-40101 #h# Bushing 3
9 GB/T882 448 X 26 Pin 6
10 GB/T97.1 “F-#48 Washer 6
11 GB/T91 T4 & 3.2X22 Pin, cotter 6
12 A45L7-40202 ¥ Lever 3
13 A45L7-40201 #23Lk1  Connector 3
14 A451.7-40203 $#23k2  Connector 3
15 GB/T6170 $2EFM10 Nut 3
16 GB/T5782 IZFEM10X 60 Bolt 4
17 GB/T96 K#JE 10 Washer 4
18 A30A7-40001 £ Coller 4
19 A30A7-40002 JHEH Rubber 8
20 GB/T97.1 SF4410 Washer 12
21 GB/T889.1 E& BRI E IR EEM 10 Nut 4
22 A45L1.7-40320 PR Shaft, valve 1
23 GB/T5783 BEAEM6 X 10 Bolt 1
24 GB/T93 #E6 Washer ,lock 1
25 A45L7-40012 AT 248 Bracket,valve lever 1
26 GB/T5783 BEAEM10X 25 Bolt 4
27 GB/T937 FE10 Washer ,lock 4
28 GB/T6170 IZRFMI10 Nut 4
29 A45A4-30000*3 Z %  Control ass’y 1 b 25
- A45B4-30000%3 HiEZ M Control ass’y 1 K b 26 36 FH

197




4 R (VO )

Valve control (four-throw)

198



4 R (VO )

Valve control (four-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A7-40003 EFHF Knob, lift 1
2 A30A7-40004 WA Knob, tilt 1
3 A30A7-40005 #FH Knob, sidesway 1
4 A30A7-40006 JeXFH5  Knob, clamp 1
5 A45L7-40110 FHEEEHAT  Level, lift 1
6 A45L7-40120 WRMHEMNF  Level, tilt 1
7 A45L7-40130 5= IREIFT Lever, third 1
8 A45L7-40140 VR BT Lever, fourth 1
9 ZT000-16025 15 #17%1625 Bushing 8
10 A45L7-40101 %% Bushing 4
11 GB/T882 438 X 26 Pin 8
12 GB/T97.1 “F-#8 Washer 8
13 GB/T91 JFH44 ¢ 3.2X22 Pin, cotter 8
14 A45L7-40202 ¥ Lever 4
15 A451.7-40201 #2231  Connector 4
16 A451.7-40203 232  Connector 4
17 GB/T6170 BEREMI0 Nut 4
18 GB/T5782 IZFEM10X 60 Bolt 4
19 GB/T96 K#JE 10 Washer 4
20 A30A7-40001 B Coller 4
21 A30A7-40002 M EH Rubber 8
22 GB/T97.1 SF4410 Washer 12
23 GB/T889.1 R4 @ WA R IEREM10 Nut 4
24 A45L.7-40330 R Shaft, valve 1
25 GB/T5783 B2 FEM6 X 10 Bolt 1
26 GB/T93 6 Washer ,lock 1
27 A45L7-40012 RFFSZ48  Bracket,valve lever 1
28 GB/T5783 BEAEM10X 25 Bolt 4
29 GB/T937 FE10 Washer ,lock 4
30 GB/T6170 IZRFMI10 Nut 4

199




4 R (VO )

Valve control (four-throw)

200



4 R (VO )

Valve control (four-throw)

JF5 B =] ZHBA 4 Fr = HE

Item Part No Description Q’ty Remark
31 A45A4-30000%4 Z %R Control ass’y 1 e ZE
- A45B4-30000*4 HIEZ B  Control ass’y 1 WX b 4 358 FH

201




B4 e ()

Valve control (five-throw)

202



B4 e ()

Valve control (five-throw)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30A7-40003 HEFFHW Knob, lift 1
2 A30A7-40004 WA Knob, tilt 1
3 A30A7-40005 #FH Knob, sidesway 1
4 A30A7-40006 JeXFH§  Knob, clamp 1
5 A30A7-40007 e FH§  Knob, rotate 1
6 A451.7-40110 FHEEEEHFT Level, lift 1
7 A45L7-40120 WRHEMFT  Level, tilt 1
8 A45L7-40130 B EEEHFT Lever, third 1
9 A45L7-40140 VR BT Lever, fourth 1
10 A45L7-40150 B EEEIFT Lever, fifth 1
11 ZT000-16025 N5 47K 1625 Bushing 10
12 A45L7-40101 #h# Bushing 5
13 GB/T882 448 X 26 Pin 10
14 GB/T97.1 “F-448 Washer 10
15 GB/T91 FF 145 & 3.2X22 Pin, cotter 10
16 A45L.7-40202 M Lever 5
17 A45L.7-40201 31 Connector 5
18 A451.7-40203 32 Connector 5
19 GB/T6170 #2RFM10 Nut 5
20 GB/T5782 IZFEM10X 60 Bolt 4
21 GB/T96 K#JE 10 Washer 4
22 A30A7-40001 £ Coller 4
23 A30A7-40002 I EH  Rubber 8
24 GB/T97.1 4410 Washer 12
25 GB/T889.1 JEEJE A1 BB REMI0 Nut 4
26 A45L.7-40340 #RE  Shaft, valve 1
27 GB/T5783 B2 FEM6X 10 Bolt 1
28 GB/T93 6 Washer ,lock 1
29 A45L7-40014 RFFSZ48  Bracket,valve lever 1
30 GB/T5783 BEAEM10X 25 Bolt 4

203




B4 e ()

Valve control (five-throw)

204



B4 e ()

Valve control (five-throw)

JF5 F5 T A A4 PR s H/E
Item Part No Description Q’ty Remark
31 GB/T937 Fi#%10 Washer ,lock 4
32 GB/T6170 IZEEM10 Nut 4
33 A45A4-30000*5 Z#1%  Control ass’y 1 s 1 25
- A45B4-30000%*5 % Z B 1® Control ass’y 1 Wi A 4 3 FH

205




W% B (EX-B)
Hydraulic pipeline(EX-B)

)9\4}"/
u\\ 3
>\/

/s

K
/"/“ ‘
=

-

Ot —

3
\
e

15

.‘0/.
v

206



W% B (EX-B)
Hydraulic pipeline(EX-B)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T5783 BZFEM10 X 30 Bolt 3

2 GB/T93 F##410 Washer,lock 23

3 GB/T97.1 *F-#410 Washer 19

4 A45A4-00300 IRHET AN B Steel pipe ass’y 1

5 TGIBII-08037*] B R8I X 370 Hose H. P 4

6 GIT-48-00 [l 25k Joint 1

7 A45J4-00003 [IJM%E  Pipe 1 — Bk A
- A45J4-00004 — R E[EHE Pipe 1 = iRk A
- A4574-00005 VY i =1 E Pipe 1 VY Fr 1 iz
8 8JA08-06420 %4764 X 44 Clip 2

9 TG000-13140 i v 2 & 13X 1400 Pipe 1

10 TG000-13180 i v 2 & 13X 1800 Pipe 1

11 8JA08-05116 451X 35 Clip 4

12 A45A4-20200 WAH R Gear pump 1

13 A45A2-00200 BN KU Pipe ass’y 1

14 A45B4-00002 WAL Pipe 1

15 A45B4-00001 W1 Pipe 1

16 GIT-92-00 Wil 1423k Elbow 2

17 GB/T3452.1 O 2 4 832.5X3.55 O-ring 2

18 A45A4-20100 WH EL Gear pump 1

19 GB/T3452.1 OM 2 &4 825X 3.55 O-ring 2
20 GB/T5786 BZAEM10X 1.25X 30 Bolt 20

21 GB/T97.1 F-4410 Washer 4
22 GJT-213-00 il 423k Elbow 1
23 GJT-51-00 HIEEH:L  Nipple 2
24 TGIBI-10240*G TR 101X 2400 Hose H. P 1
25 TGIBI-10255*G B R 101X 2550 Hose H. P 1
26 TGIBII-16050*G & R 1611X 500 Hose H. P 1
27 GIT-94-00 HMHL  Elbow 1
28 A45A4-00008 MI167%5 DEE  Bolt 1

207




W% B (EX-B)
Hydraulic pipeline(EX-B)

)9\4}"/
u\\ 3
>\/

/s

K
/"/“ ‘
=

-

Ot —

3
\
e

15

.‘0/.
v

208



W% B (EX-B)
Hydraulic pipeline(EX-B)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
29 JB/T982 43416 Washer 2

30 GJT-190-00 M167% 02423k Nipple 1

31 TGIBI-10046*G B R 101X 460 Hose H. P 1

32 GJT-218-00 HAPL Elbow 1

33 TGIBII-16100NL*J | = /IR 1611X 1000 Hose H. P 1

34 GIT-47-00 BBk Nipple 1

35 GIT-54-00 B4k Elbow 1

36 GIT-13-00 HAk Elbow 1

37 8JA08-02509 IfE4E25 X 16 Clip 6

38 GJT-55-00 HAEL Elbow 2

39 TGIBI-10040*G R 101X 400 Hose H. P 1

40 GJT-212-00 135° fi#23k Elbow 2

41 GJT-97-00 W R Pipe ass’y 1

42 GB/T6170 IZEEM10 Nut 1

43 GJT-100-00 Hi##k Nipple 2

44 GIT-467-00 B4k Elbow 1 =R iRk

- GIT-467-00 HM#Hk Elbow 2 VY Jr i 16
45 GIT-466-00 HA¥k Elbow 1 = A ik

- GIT-466-00 HM#k Elbow 2 VY Jr i 16

209




WL E H(EX-A)
Hydraulic pipeline(EX-A)

o
N Vs
s <d/ . S
-
>\/
7

matfe
/"/“ ‘
=

.
A
e

15

20T
g

210



WL E H(EX-A)

Hydraulic pipeline(EX-A)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GB/T5783 BZFEM10 X 30 Bolt 3

2 GB/T93 F##410 Washer,lock 23

3 GB/T97.1 *F-#410 Washer 19

4 A45A4-00300 IRHET AN B Steel pipe ass’y 1

5 TGIBII-08037*] B R8I X 370 Hose H. P 4

6 GIT-48-00 [l 25k Joint 1

7 A45J4-00003 [IJM%E  Pipe 1 — Bk A
- A45J4-00004 — R E[EHE Pipe 1 = iRk A
- A4574-00005 VY i =1 E Pipe 1 U/ H i ik
8 8JA08-06420 %4764 X 44 Clip 2

9 TG000-13140 i v 2 & 13X 1400 Pipe 1

10 TG000-13180 i v 2 & 13X 1800 Pipe 1

11 8JA08-05116 451X 35 Clip 4

12 A45A4-20200 WAH R Gear pump 1

13 A45A2-00200 BN KU Pipe ass’y 1

14 A45B4-00002 WAL Pipe 1

15 A45B4-00001 W1 Pipe 1

16 GIT-92-00 Wil 1423k Elbow 2

17 GB/T3452.1 O 2 4 832.5X3.55 O-ring 2

18 A45A4-20100 WH EL Gear pump 1

19 GB/T3452.1 OM 2 &4 825X 3.55 O-ring 2
20 GB/T5786 BZAEM10X 1.25X 30 Bolt 20

21 GB/T97.1 F-4410 Washer 4
22 GJT-213-00 il 423k Elbow 1
23 GJT-384-00 HIEEH:L  Nipple 2
24 TGICI-10240*G TR 101X 2400 Hose H. P 1
25 TGICI-10255*G B R 101X 2550 Hose H. P 1
26 TGIBII-16050*G & R 1611X 500 Hose H. P 1
27 GIT-94-00 HMHL  Elbow 1
28 A45A4-00008 MI167%5 DEE  Bolt 1

211




WL E H(EX-A)
Hydraulic pipeline(EX-A)

o
N Vs
s <d/ . S
-
>\/
7

matfe
/"/“ ‘
=

.
A
e

15

20T
g

212



WL E H(EX-A)
Hydraulic pipeline(EX-A)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
29 JB/T982 414416 Washer 2

30 GJT-190-00 M167% 02423k Nipple 1

31 TGIBI-10046*G B R 101X 460 Hose H. P 1

32 GJT-505-00 HAPL Elbow 1

33 TGIBII-16100NL*J | = /IR 1611X 1000 Hose H. P 1

34 GIT-503-00 BBk Nipple 1

35 GIT-383-00 B4k Elbow 1

36 GIT-13-00 HAk Elbow 1

37 8JA08-02509 IfE4E25 X 16 Clip 6

38 GIT-385-00 HAH Elbow 2

39 TGICI-10040*G R 101X 400 Hose H. P 1

40 GJT-212-00 135° fi#23k Elbow 2

41 GJT-504-00 N MR Pipe ass’y 1

42 GB/T6170 IZEEM10 Nut 1

43 GJT-100-00 Hi##k Nipple 2

44 GIT-518-00 B4k Elbow 1 =R iRk

- GIT-518-00 HM#Hk Elbow 2 DY/ 1 3
45 GIT-519-00 HA¥k Elbow 1 = A ik

- GIT-519-00 HM#k Elbow 2 DY/ 70 v 1 3

213




Y T P ]
Hydraulic diagram

Ft REiMEL LI {Bi el

=

I
maw L SN
o ) L )
= o
H w
1 &
ol
R )
A PF 1 |8
R EL

T e

214



J\L EE RS

LIFTING SYSTEM

215



T2 RS (AR
Hydraulic system mast(Normal mast KM)

L
e

Front
@ /—\
Nl
—~
|| -
7 8 L
i N
4 M27x1.5% %% 6
5 ------- “‘g %/

| M27x1.5
4

3
M27x1.5 '
M22x15 O\ @ @/
M22x15 \ M27x1.5
2

1

216



T2 RS (AR
Hydraulic system mast(Normal mast KM)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 GIT-763-00 DIWTi& Shut off valve 1 EX-B

- GJT-764-00 PIWr Shut off valve 1 EX-A

2 TGIBII-13040%]) 1 R 41311 X 400 Hose H.P. 1 EX-B

- TGICII-13040*] 7 5 4 1311 X 400 Hose H.P. 1 EX-A

3 GJT-194-00 —# 4%k Three way connector 1 EX-B

- GIT-506-00 —J##%kThree way connector 1 EX-A

4 GJT-85-00 45t/RE Y  Flow regulator 1 EX-B

- GJT-423-00 4.5tfRIEE  Flow regulator 1 EX-A

5 M45A3-70200 = B K8 (16 X950) Hose H.P. 1 EX-B

- M45B3-70200 = B K8 (16 X.950) Hose H.P. 1 EX-A

6 GIT-01-00 (I3 4%k joint 1

7 HG4-404-82 ¥R d12 X L Tube vinyl 2 K L 5

8 HG4-404-82 BREA12X L Tube vinyl 1 KL €

9 TQ000-08035 FL778 X350 Band 4

10 TK000-10014 K4 Clip 6

SHHPG6-225C3-8.8

‘B I Pipe clamp

—

217




NTRER ARG (W2 EED
Hydraulic system mast(Full Free 2-Stage Mast KZM)

M27X15 60° -

,,,,,
! 1

7
"
{_%/ 9,10,11
WXIS 60 4 DA
M27X1.5 60°
1
8
M27X1.5 60°
M27X1.5 60°
2
—t M27X1.5
e i M27X15 |
) M22X1 5 60° M22X1.5 60 (,
=5 MoTX15 \ g
5 4 3

218



TREM ARG (W4 EED

Hydraulic system mast(Full Free 2-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 M45A3-70100 T R B (16 X 670) Hose H.P. 1 EX-B
- M45B3-70100 T B IR (16 X 670) Hose H.P. 1 EX-A
2 GJT-85-00 4.5tfRIEE  Flow regulator 1 EX-B
- GJT-423-00 4.5tfR# I Flow regulator 1 EX-A
3 GJT-194-00 —# 4%k Three way connector 1 EX-B
- GIT-506-00 —J##%kThree way connector 1 EX-A
4 TGIBII-13040%] 7o J5 JKE 8 1311 X 400 Hose H.P. 1 EX-B
- TGICII-13040*] 1 R RS 1311 X 400 Hose H.P. 1 EX-A
5 GIT-763-00 PIWr i Shut off valve 1 EX-B
- GIT-764-00 DIWTi& Shut off valve 1 EX-A
6 GJT-160-00 Bk Elbow 2
7 Z45B3-70100-xxxx | #E L% Steel pipe ass’y 1
8 TGIBII-16056NL*J | =& /iKE 16 X560 Hose H.P. 1
9 $30J3-70003 B Clip 1
10 | GB/T5783 IZFEMS X 20 Bolt 2
11 GB/T93 I 8 Washer,lock 2

219




NTRER ARG (W2 EED
Hydraulic system mast(Full Free 2-Stage Mast KZM)

B ARG EM M (Mast Piping Optional Parts)
BTt TR #1E
Lifting Height Hose(mm) Remark
2500 830
2700 930
3000 1080
3300 1230
3500 1330
3700 1430
4000 1630

220



TRER ARG (=2 HD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

15,16,17,18,19,20,21,22

IT 1 [ IT

Tl
il |k

o =
LQ : - - ;JH

| —23,24,25,26,27




VEB RS (=2 H)
Hydraulic system mast(Full Free 3-Stage Mast KZM)

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 | TGLBI-16070-HSSNL*J | = A 1611X 700 Hose H.P. 1 EX-B
- |S45B3-70500 F R Hose H.P. 1 EX-A
2 GJT-85-00 4.5tfRIEE  Flow regulator 1 EX-B
- | GJT-423-00 4.5tfRE#E I Flow regulator 1 EX-A
3 | GIT-763-00 DI Shut off valve 1 EX-B
- | GIT-764-00 DI Shut off valve 1 EX-A
4 | TGIBII-13048NL*] 7[5 JKE 8 1311 X 480 Hose H.P. 1 EX-B
- | TGICII-13048NL*]J 15 R RS 1311 X 480 Hose H.P. 1 EX-A
5 | TGIBII-16072NL*J | & &R E 1611X 720 Hose H.P. 1 EX-B
- | TGICII-16072NL*J | /K 1611X 720 Hose H.P. 1 EX-A
6 GJT-172-00 Hif#3k Connecter 1 EX-B
- | GIT-494-00 H# Sk Connecter 1 EX-A
7 GJT-41-00 —#$% 3k Three way connector 1 EX-B
- GJT-422-00 — il ¥k Three way connector 1 EX-A
8 | S45B3-70100 B0 B Steel pipe ass’y 1 EX-B
- | S45B3-70300 HXE &R Steel pipe ass’y 1 EX-A

9 | GB/T93 74 8 Washer,lock 4
10 | GB/T5783 PEFEMS X 20 Bolt 4
11 | GIT-160-00 Bk Connecter 1 EX-B
- | GJT-442-00 B M43k Connecter 1 EX-A
12 | TGIBII-16058NL*J 15 R JB B 1611 X 580 Hose HL.P. 1 EX-B
- | TGICII-16058NL*J | @& 1611X 580 Hose H.P. 1 EX-A
13 | S45B3-70200 BN KA Steel pipe ass’y 1 EX-B
- | S45B3-70400 BN Y Steel pipe ass’y 1 EX-A
14 | TGIBII-16XXXNL*J| & ERE 1611XL Hose H.P. 1 EX-B
- TGICI-16XXXNL*J| @R fE 1611XL Hose H.P. 1 EX-A
15 | S45B3-70001 JE%  Pulley 1
16 | S45B3-70002 #h1%  Bushing 1
17 | GB/T97.1 P44 16 Washer 1
18 | GB/T93 ## 16 Washer,lock 1

222




TRER ARG (=2 HD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

15,16,17,18,19,20,21,22

IT 1 [ IT

Tl
il |k

o =
LQ : - - ;JH

| —23,24,25,26,27




NIREM ARG (=WEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
19 | 6005 IRVAERFH7  Bearing 1
20 | GB/T5786 IEFEM16X1.5X70 Bolt 1
21 | GB/T89%4.1 FPEFE25 Ring 1
22 | GB/T893.1 BAPERS 47 Ring 1
23 | GJT-01-00 [Pl H23k  joint 1
24 | HG4-404-82 Bk d12 X L Tube vinyl 2 KB L7 58
25 | HG4-404-82 BB d12 XL Tube vinyl 1 KE I e
26 | TQ000-08035 FL78 X350 Band 4
27 | TK000-10014 K4 Clip 6

224




TRER ARG (=2 HD
Hydraulic system mast(Full Free 3-Stage Mast KZM)

B ARG EM M (Mast Piping Optional Parts)
BTt 141 i
Lifting Height Hose(mm) Remark
3700 2200
4000 2400
4350 2600
4500 2700
4800 2900
5000 3050
5500 3350
6000 3900

225



B HRE B ARG (AR

=H K

Hydraulic system attachments(Normal mast KM)

Lo T
[ ] PR 2
-
[T , 1y
I I
SRR PaooN
S ﬂn PR
] r 1 [
H 5 L |
afth 1
ih b
—— ,LJA‘ AL —-
| ] Lol ‘
Le— - (A -
N N
LT I
I r~——m
- i
S T 11 .
N S 1 _
¢ b
ATTL e | —— 7
N -7
k,‘, \‘,:
: 3
ap t‘:‘*'/j &“:‘ﬂ o
1 I
i i
o 1 I —————
4
B i
P a
TTAsSTTTA s T ar ! S "’1}”1[”11’”’JIF’L"IF‘”’1 r””mr”’mr"_
A
W

226

1,2,3,4,5,6 —

14,7,8— |

[
<
%

s

L __J

1
,,,,,,,

,
st d
S

(.
3
10

[0 O Ot O R
- "

L
k

********




JREE® ARG (AR = A
Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 M45B3-90004 #1#% Bushing 1
2 SIM30A-0002 W% Pulley 1
3 M45B3-90001 [ Washer 1
4 | M45B3-90002 4t Baffle 1
5 GB/T93 A 16 Washer,lock 1
6 GB/T5785 EHM16X1.5X90 Bolt 1
7 | GB/T5783 I2FM8X 16  Bolt 2
8 GB/T93 F#3# 8 Washer,lock 2
9 SIM30A-10004 H-R Pipe clamp 2
10 | SIM30A-10003 KM Card board 1
11 GB/T93 i 6 Washer,lock 2
12 | GB/T5783 B2 FM6X30  Bolt 2
13 | TGIBII-08XXX*] /5 [ B Hose HLP. 2 EX-B
- | TGICII-08XXX*] 15 R Hose HLP. 2 EX-A
14 | SIM30A-0100R VU8 ¥k 4 Four way connector 1 EX-B
- | GJT-435-00R VUiE$% 3k 4 Four way connector 1 EX-A

227




JREE® ARG (AR = A
Hydraulic system attachments(Normal mast KM)

B ARG EM M (Mast Piping Optional Parts)
BTt (ERERNE2 i
Lifting Height Hose(mm) Remark
2500 3100
2700 3300
3000 3600
3300 3900
3500 4100
3700 4300
4000 4650
4500 5150
5000 5650
5500 6250
6000 6700

228



JREE® ARG (AR I A
Hydraulic system attachments(Normal mast KM)

]|

;,L:ij ?’Ji } % {" iL"l }‘;fn 1a273,4:5’6 T

{ }
7 ‘71‘7 TT\ ] |
i i i
_ _ if
- ‘ L }::: :jy;hi";
- — = 5 [/ SR URIRE
j .
B |l 1. ”’iY’J __‘ 7\:\‘// \‘\\\\
op S= =7 op T “L}gﬂ
13 ] : B
i [T H——L.
—_ ol i T
\ﬁ:: H H \16 L
n T n
i §

i W e T i W e 4 e e I T e T T Y

2 E—s

14,7,8

229



JREE® ARG (AR I A
Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 M45B3-90004 #1#% Bushing 2
2 SIM30A-0002 WH  Pulley 4
3 | M45B3-90001 & Washer 2
4 | M45B3-90002 4t Baffle 2
5 GB/T93 A 16 Washer,lock 2
6 GB/T5785 EHM16X1.5X90 Bolt 2
7 | GB/T5783 I2FM8X 16  Bolt 4
8 GB/T93 F#3# 8 Washer,lock 4
9 SIM30A-10004 H-R Pipe clamp 4
10 | SIM30A-10003 KM Card board 2
11 GB/T93 i 6 Washer,lock 4
12 | GB/T5783 IEFEM6X 30  Bolt 4
13 | TGIBII-08XXX*] /5 [ B Hose HLP. 2 EX-B
- | TGICII-08XXX*] 15 R Hose HLP. 2 EX-A
14 | SIM30A-0100R VU8 ¥k 4 Four way connector 1 EX-B
- | GJT-435-00R VUiE$% 3k 4 Four way connector 1 EX-A
15 | SIM30A-0100L VU8 $% 3k 7= Four way connector 1 EX-B
- GJT-435-00L VU3E $2 k% 7c Four way connector 1 EX-A
16 | TGIBII-08XXX*] /5 B2 % Hose HLP. 2 EX-B
- | TGICII-08XXX*J i JE 2 Hose HLP. 2 EX-A

230




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

VU 1

Bt RFIEM M (Mast Piping Optional Parts)
T PR3 K fF16kJZ ik
Lifting Height Hose(mm) Hose(mm) Remark
2500 3100 3250
2700 3300 3450
3000 3600 3750
3300 3900 4050
3500 4100 4250
3700 4300 4450
4000 4650 4800
4500 5150 5300
5000 5650 5800
5500 6250 6400
6000 6700 6850

231




RN

)

i

3

2

A

1
BN i
!
|

JT < ]
A
1 N rFopzzr

=

3

_
‘
‘
‘
”7”\1
;’}&
CIIIIRY
/13
i
t::/qn
T
T — 18
b BV i B S

(AT
- A

Hydraulic system attachments(Normal mast KM)

B AEARY

| TAETEEREIN Lo
I —
| L
, i
| |
e T B e \
R R = |
==3=aces iSisdeteieleebtnld Aot - TR L -
11 T o
g Lof 3
L
r ~
i i
_ _ _ _ _ _ _ 5 _ _ &‘
i i
c {o} o -
e 1 T T ]
e o — ; R
11 — 4 q7
n||LlL \\\\\\\\\\\\\ S0 lo} T = - =4 e
T = R i i Fomm-- Lol
R - e I | | R
r 1
m :
[ i =
,Trw.ﬂmmuumrm@m
- i 5
bl . T g~ - ,
] L LIRS, W
- 1
I ) b L
e AD r
- »AAH\, = = m
I
r
i
i

232

- A



B HRE B ARG (AR

A

Hydraulic system attachments(Normal mast KM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S45B3-90005 #1#% Bushing 1
2 SIM30A-0002 W% Pulley 6
3 M45B3-90001 P8  Washer 2
4 | M45B3-90002 4t Baffle 2
5 GB/T93 A 16 Washer,lock 2
6 GB/T5785 EHEM16X1.5X 155 Bolt 1
7 M45B3-90005 %%  Bushing 1
8 | GB/T5785 BEFEM16 X 1.5 X 90 Bolt 1
9 | M30A3-10017 BRI Plate 1
10 | M30K3-90006 E+%  Pipe clamp 6
11 GB/T93 i 6 Washer,lock 6
12 | GB/T70.1 PN A B A SR B2 ETM6 X 30 Screw 6
13 | TGIBII-08XXX*] /5 [ B Hose HLP. 2
14 | M30K3-90100 J\if $23k Eight way joint 1
15 | GB/T93 ## 8 Washer,lock 4
16 | GB/T5783 IEFEM8 X 16  Bolt 4
17 SIM30A-0100L VU3 $2 3k /£ Four way connector 1
18 | TGIBII-08XXX*] /5 1 B2 Hose HLP. 2

233




JREE® ARG (AR
Hydraulic system attachments(Normal mast KM)

A

Bt RFIEM M (Mast Piping Optional Parts)
T PR3 K R8s K JE ik
Lifting Height Hose(mm) Hose(mm) Remark
2500 3100 3250
2700 3300 3450
3000 3600 3750
3300 3900 4050
3500 4100 4250
3700 4300 4450
4000 4650 4800
4500 5150 5300
5000 5650 5800
5500 6250 6400
6000 6700 6850

234




BRAERARG (W EEHE) =R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

A-A

ety b ~ | ity gt L‘L/" eyl
rrres - RZImys
o 1 g Y
| JE!
Lo Ay i1 | 10,11,3,4
‘;“_11:‘:
q
seffes i

*************

&
G
Ly i1
(AN
S 3
e ‘
hl I
i ! =
************** \‘7,1 | Lr**]/
La I p— La
! 1
! 1
&5 i \\M i
2 =ik
N
b - Ol 0
In o)) "
I o . SR
o H J (L
EFie I
Uiy i [
11 Ul U B
1]

235

8,94 — o

Lk‘\

T Fos
L O
Sy

N

' 13,14,15,16




BRAERARG (W EEHE) =R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 S45B3-91100 WH Pulley 1

2 | GB/T5783 B2FM8 X 20 Bolt 4

3 GB/T97. 1 P4 8 Washer

4 GB/T93 #E 8 Washer,lock 13

5 S30K3-90300 ENE K Steel pipe ass’y 1

6 | GB/T5783 IZFEM8 X35  Bolt 6

7 | TGIBII-08XXX*] 1 JB2 % Hose HLP. 2

8 GJT-225-00 VUiE$% 3k /£ Four way connector 1

9 | GB/T5783 IEFEMS8 X 40 Bolt 2

10 | Z45B3-90200 ANTTHE S8 Outer gantry guide rail 1

11 | GB/T5783 IZFEM8 X 16  Bolt 1

12 | Z45B3-90100R W 148 S 8147 Inner gantry guide rail 1

13 | SIM30A-10003 +<#% Card board 2

14 SIM30A-10004 &k Pipe clamp 4

15 | GB/T93 ## 6 Washer,lock 4

16 | GB/T5783 IEFEM6X 30  Bolt 4

17 | TGIBII-08XXX*] /5 I J52 % Hose HLP. 2

236




BRAERARG (W EEHE) =R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

Bt RFIEM M (Mast Piping Optional Parts)
T TR fR1I7TKE ik
Lifting Height Hose(mm) Hose(mm) Remark
2500 1600 2700
2700 1700 2900
3000 1850 3200
3300 2000 3500
3500 2100 3700
3700 2200 3900
4000 2400 4300

237




JRAERARG (WEEHE) WA R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

10,11,3,4

*********************

,,,,,

238



JRAERARG (WEEHE) WA R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 S45B3-92100 WH Pulley 1

2 | GB/T5783 IZHM8X 20 Bolt 4
3 GB/T97. 1 P34 8 Washer 14
4 GB/T93 #E 8 Washer,lock 24
5 S30K3-90300 ENE U Steel pipe ass’y 2

6 | GB/T5783 IZFEM8 X35  Bolt 8

7 | TGIBII-08XXX*] 1 JB2 % Hose HLP. 4
8 | GIT-106-00 J\iE 23k /- Eight way joint 1

9 | GB/T5783 IEFEMS8 X 40 Bolt 2
10 | Z45B3-90200 ART4E T3 Outer gantry guide rail 2
11 | GB/T5783 IZFEM8 X 16  Bolt 2
12 | Z45B3-90100R W 148 S 8147 Inner gantry guide rail 1

13 | SIM30A-10003 F£#% Card board 4
14 | SIM30A-10004 EF  Pipe clamp 8
15 | GB/T93 ## 6 Washer,lock 8
16 | GB/T5783 IEFEM6X 30  Bolt 8
17 | TGIBII-08XXX*] /5 I J52 % Hose HLP. 2
18 Z45B3-90100L W 12L S 90/ Inner gantry guide rail 1

19 | TGIBII-08XXX*] /5 B2 % Hose HLP. 2

239




JRAERARG (WEEHE) WA R
Hydraulic system attachments(Full Free 2-Stage Mast KZM)

Bt RFIEM M (Mast Piping Optional Parts)
T TR PRI 19K & TE
Lifting Height| Hose(mm) Hose(mm) Hose(mm) Remark
2500 1700 2700 2950
2700 1800 2900 3150
3000 1950 3200 3450
3300 2100 3500 3750
3500 2200 3700 3950
3700 2300 3900 4150
4000 2500 4300 4550

240



A-A

Fi 1

EA=L:D

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

2
L —1,2,3,4,5,6

1
!
,
I
H I
\\\\\\\\\\\\\ e !
B NSt E! It 1 t
S e 4 2
SRS NI, Vg S
R !
b
:
!

241



JREER ARG (=TEHH)

=H K

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S45B3-90002 & Axle sleeve 1
2 SIM30A-0002 W% Pulley 2
3 GB/T97. 1 P34 16 Washer 1
4 GB/T93 FE 16 Washer,lock 1
5 | M45B3-90002 41X Baffle 1
6 GB/T5785 EHM16X1.5X90 Bolt 1
7 | TGIBII-08XXX*] 1 JB2 % Hose HLP. 2 EX-B
- | TGICII-08XXX*J i JE 2 Hose HLP. 2 EX-A
8 | S45B3-90100 VYiE#zsk Four way joint 1 EX-B
- | S45B3-90100A PUi$z3k  Four way joint 1 EX-A
9 GB/T93 JiE 8 Washer,lock 10
10 | GB/T5783 IEFEM8 X 20 Bolt 8
11 |GJT-225-00 VUiEFz3k  Four way joint 1 EX-B
- | GIT-401-00 VUi 4% Four way joint 1 EX-A
12 | GB/T5783 IZHEM8X 40 Bolt 2
13 | TGIBII-08XXX*J i JE I 5 Hose HLP. 2 EX-B
- | TGICII-08XXX*J i JE i Hose HLP. 2 EX-A
14 | S45B3-91100 W% 2H Pulley block 1
15 | M30K3-90006 %+ Pipe clamp 2
16 GB/T93 I 6 Washer,lock 2
17 | GB/T5783 IEFEM6X 30  Bolt 2
18 | S45B3-90001 ‘23 Mounting plate 1
19 GB/T93 A 10 Washer,lock 2
20 | GB/T5783 BEFEM10 X 20 Bolt 2
21 | S30K3-90300 BN SR Steel pipe ass’y 1
- S30K3-90300A W KK Steel pipe ass’y 1
22 | TGIBII-08065*] /5 JB2 % Hose HLP. 2 EX-B
- | TGICII-08065%]) i JE 2 Hose HLP. 2 EX-A

242




JREER ARG (=TEHH)

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

=H K

Bt RFIEM M (Mast Piping Optional Parts)
T TR fF13 K JE ik
Lifting Height Hose(mm) Hose(mm) Remark
3700 3250 1600
4000 3450 1700
4350 3700 1800
4500 3800 1850
4800 4000 1950
5000 4100 2000
5500 4450 2200
6000 5000 2350

243




VU 1

EA=L:D

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

1,2,3,4,5,6

TTITLCIIIACTT

‘
‘
‘
‘
) o
i
(Al
o \
i
2
a1 1
L
S

244

A—



mEERAS (=ZWaeAH) WK
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S45B3-90005 & Axle sleeve 1
2 SIM30A-0002 WH  Pulley 4
3 GB/T97. 1 P34 16 Washer 1
4 GB/T93 FE 16 Washer,lock 1
5 | M45B3-90002 41X Baffle 1
6 GB/T5785 EHEM16X1.5X 155 Bolt 1
7 | TGIBII-08XXX*] 1 JB2 % Hose HLP. 4 EX-B
- | TGICII-08XXX*J i JE 2 Hose HLP. 4 EX-A
8 | M30K3-90006 &% Pipe clamp 4
9 GB/T93 F## 6 Washer,lock 2
10 | GB/T5783 #EFEM6 X 30  Bolt 2
11 | S45B3-90100 PUiE %Sk Four way joint 2 EX-B
- | S45B3-90100A P23k Four way joint 2 EX-A
12 | GB/T93 #E 8 Washer,lock 12
13 | GB/T5783 IE M8 X 20 Bolt 10
14 | GIT-106-00 J\i#Sk  Bight way joint 1 EX-B
- | GIT-450-00 JUiE 5% Eight way joint 1 EX-A
15 | GB/T5783 IEFEM8 X 40 Bolt 2
16 | TGIBII-08XXX*] /5 B2 Hose HLP. 4 EX-B
- | TGICII-08XXX*J i JE 2 Hose HLP. 4 EX-A
17 | S45B3-90001 23 Mounting plate 1
18 GB/T93 A 10 Washer,lock 2
19 | GB/T5783 BEFEM10 X 25 Bolt 2
20 | S30K3-90300 N Y Steel pipe ass’y 2 EX-B
- S30K3-90300A W KK Steel pipe ass’y 2 EX-A
21 | S45B3-92100 1241 Pulley block 1
22 | TGIBII-08065*] /5 JB2 % Hose HLP. 4 EX-B
- | TGICII-08065%]) i JE 2 Hose HLP. 4 EX-A

245




JREER ARG (=TEHH)

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

VU 1

Bt RFIEM M (Mast Piping Optional Parts)
T TR fF16kJZ ik
Lifting Height Hose(mm) Hose(mm) Remark
3700 3250 1600
4000 3450 1700
4350 3700 1800
4500 3800 1850
4800 4000 1950
5000 4100 2000
5500 4450 2200
6000 5000 2350

246




i

Fork

247



1

Jl_\l
Fork
55 TS TR 24 PR s A
Item Part No Description Q’ty Remark
1 M45A3-90000 XK Fork ass’y 2
2 M45A3-90001 %  Spring 2
3 M45A3-90002 % Pin 2
4 M45A3-90003 1IEF8 1  Pin, stopper 2

248




Lift Bracket(Normal mast KM)

PR (FARTY)

249



FARD)

Lift Bracket(Normal mast KM)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 M45B3-50000 X B R Lifting fork ass’y 1 AT
Z45B3-50000 TR R E R Lifting fork ass’y 1 REAE]E
2 M45B3-60000 PYIR48 0 Backrest ass’y 1
3 M45A3-40200 T4  End Roller 6
4 GB/T894.1 FET4 S0 Snap,ring 6
5 M45A3-40300 HEMH/K  Retaining Roller 4
6 M45B3-40001 .t Washer 8
7 M30K3-40004/5 - Washer 16 % Hc
8 GB/T5786 BEAEM12 X 1.25X 50 Bolt 8
9 GB/T93 FE12  Washer, lock 8
10 GB/T70.1 WS AR SR BRETM 14 X 20 Screw 1
11 GB/T5786 IZHEM14 X 1.5X 30 Bolt 8
12 GB/T93 JH#14  Washer, lock 8
13 GB/T97.1 314 Washer 8

250




XS (=4 EED
Lift Bracket(Full Free 3-Stage Mast KZM)

251



XS (= EHE)
Lift Bracket(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

1 S45B3-50000 XA Lifting fork ass’y 1

2 M45B3-60000 PYIR 28 R Backrest ass’y 1

3 M45A3-40200 F&%  End Roller 6

4 GB/T894.1 FPEFRYFE50  Snap,ring 6

5 M45A3-40300 Hhi%EHhA  Retaining Roller 4

6 M45B3-40001 B Washer 8

7 M30K3-40004/5 # P Washer 16 1% M

8 GB/T5786 BEFEM12 X 1.25X 50 Bolt 8

9 GB/T93 #iF12  Washer, lock 8

10 GB/T70.1 PN A KR ETM 14 X 20 Screw 1

11 GB/T5786 BZAFEM14 X 1.5X 30 Bolt 8

12 GB/T93 JE14  Washer, lock 8

13 GB/T97.1 P14 Washer 8

252




158 CEARRD

Mast(Normal mast KM)

253



158 CEARRD

Mast(Normal mast KM)
JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 M45C3-10000 ANTT4E Mast,outer 1 AT
Z45C3-10000 AhTT4E Mast,outer 1 WA E A
2 M45A3-00002 44 Bushing 2
3 M45A3-00001 Y TG  Cap 2
4 GB/T5786 BEAEM20 X 1.5 X 90 Bolt 4
5 GB/T93 20 Washer,lock 4
6 GB/T97.1 #4420 Washer 4
7 GB/T7940.1 Bl R E M AAMI0X 1 Grease port 2
8 M45B3-80100 R TS fl - Pin axle 2
9 GB/T5786 IEZFEM10X 1.25X20 Bolt 2
10 GB/T93 10 Washer,lock 2
11 GB/T97.1 #4410 Washer 2
12 M30A3-40001 FRAZIEEL  Slipper 2
13 M30A3-40002/3 WA Shim 8
14 M45A3-40300 HiZEHhA  Retaining Roller 4
15 M30K3-40004/5 # H Washer 16 1% fic
16 M45B3-40001 . Washer 8
17 GB/T5786 IEFEM12X1.25X 50 Bolt 8
18 GB/T93 #1312 Washer, lock 8
19 M45A3-40200 T % End Roller 4
20 GB/T894.1 JPEFLPE 50 Snap,ring 4
21 M45B3-30000 P42 Mast inner 1 R
- Z45B3-30000 WITJZ%  Mast inner 1 R =R

254




255

— 3

WA E D
Mast(Full Free 3-Stage Mast KZM)

RS



128 (= E i)

Mast(Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 S45C3-10000 ANTT4E Mast,outer 1
2 M45A3-00002 44t Bushing 2
3 M45A3-00001 YEHE  Cap 2
4 GB/T5786 BZAEM20 X 1.5X 90 Bolt 4
5 GB/T93 314420 Washer,lock 4
6 GB/T97.1 “F-4420 Washer 4
7 GB/T7940.1 Bl A EEMAMI0X 1 Grease port 2
8 M45B3-80100 IR GLES # Pin axle 2
9 GB/T5786 BZEAEM10X 1.25X 20 Bolt 2
10 GB/T93 #4410 Washer,lock 2
11 GB/T97.1 310 Washer 2
12 M30A3-40001 FRAZME e Slipper 4
13 M30A3-40002/3 WEH Shim 16
14 M45A3-40300 %MK Retaining Roller 8
15 M30K3-40004/5 # A Washer 24 i fic
16 M45B3-40001 I Washer 16
17 GB/T5786 BEFEM12X 1.25X 50 Bolt 16
18 GB/T93 #1312 Washer, lock 16
19 M45A3-40200 F¥R%  EndRoller 8
20 GB/T894.1 F#PER4 RS0 Snap,ring 8
21 S45B3-30000 WI1Z8  Mast inner 1
22 S45B3-20000 F1172%  Medium master 1

256




AT (AR
Lift Cylinder(Normal Mast KM)

21—41’ 22
!\‘\ '
—e
' |
: | 1 o
12—@ {\\\
—
el
14;5 13
16\E ‘% 718
10— C{%
@ 19
15 | \“
7—'@ |
g_@ |
—O |
: |
\\J

257




TG (AR

Lift Cylinder(Normal Mast KM)

Fr 5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A45A4-10100 JEETFIHEL A Lift cylinder ass,y 1
1 A45A4-10101 B 2R 150 X 62X 7/10  Dust-proof ring 2
2 A45A4-10102 HhE50X 60X 8 Ring 2
3 A45A4-10103 X1 3 45050 Guide bushing 2
4 GB/T3452.1 O % &4 8] 77.5 X 3.55 O-ring 2
5 GB/T73 X EIEETM6X 8 Screw 2
6 A45A4-10104 T Plug 2
7 A45A4-10105 FLH SZ 7K 270 X 20 X 3 Backup ring 2
8 A45A4-10106 F4H70X 60X 3  Ring, back up 2
9 A45A4-10107 FL#E70X 60X 6 Ring 2
10 A45A4-10108 W22 44642  Snap ring 2
11 A45A4-10109 fil &% Cap 2
12 A45A4-10110 &  Sleeve 2
13 A45A4-10111 HL4&  Cylinder 2
14 A45A4-10112 G %EAF  Piston rod 2
15 A45A4-10113 75 % Piston 2
16 A45A4-10114 WHEE  Spacer 2
17 A45A4-10115 &5 Piston 2
18 A45A4-10116 7% Spring 2
19 GB/T119 #D10X 26 Pin 2
20 GB/T5786 B2FE M20X 1.5X 65 Bolt 2
21 GB/T93 820 Washer,lock 2
22 M45A3-80100 B % Sheave 2
23 GB/T894.1 #PE P4 P8 55 Snap ring 2
24 LH1634 XN 2 M Chain ass’y 2
25 M30A3-80002 WA Spacer 2
26 M45A3-80002 THEL S HEHL Support 2
27 GB/T5786 BEAEM12 X 1.25X 40 Bolt 2
28 GB/T6171 B2 REM12 X 1.25 Nut 2
29 M45A3-80003 UM IZF:  U-Bolt 2

258




AT (AR
Lift Cylinder(Normal Mast KM)

21—41’ 22
!\‘\ '
—e
' |
: | 1 o
12—@ {\\\
—
el
14;5 13
16\E ‘% 718
10— C{%
@ 19
15 | \“
7—'@ |
g_@ |
—O |
: |
\\J

259




TG (AR

Lift Cylinder(Normal Mast KM)

55 TS TR 24 PR s H/E
Item Part No Description Q’ty Remark
30 GB/T6171 PZREM10X 1.25 Nut 4

31 GB/T97.1 4410 Washer 4

32 GB/T93 5 E10 Washer,lock 4

33 GB/T5786 IZ2HEM12 X 1.25X 35 Bolt 2

34 GB/T93 5 E12 Washer,lock 2

260




([ 5 T e R =g = )
Front Lift Cylinder (Full Free 2-Stage Mast KZM)

33
34

261



HIj S T (=79 4 H )

Front Lift Cylinder (Full Free 2-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A45B4-10300 AL T EL S B Front lift cylinder ass’y 1
1 S45B3-80002 HESC BE Sheave Seat 1
2 S45B3-80100 B )R E  Pulley base 1
3 GB/T93 48 Washer,lock 8
4 GB/T5783 12 M8X 16 Bolt 8
5 M45A3-80100 5% Sheave 2
6 GB/T894.1 B PE 4 P8 55 Snap ring 2
7 LH1634XN i F  Chain ass’y 2
8 S45B3-80001 AL 5 & Support 1
9 GB/T5783 B2 M16X1.5X40 Bolt 2
10 GB/T93 16 Washer,lock 2
11 A45B4-10301 TG FEFF SR Piston rod ass’y 1
12 A45B4-10302 RIHI4&  Cylinder 1
13 GB/T6190 WS AT A SLIRETM6 X5 Screw 1
14 A45B4-10303 A Gasket 1
15 A45B4-10304 B 22 BEl90X 100X 6/8 Dust ring 1
16 A45B4-10305 4890 X 105X 3  Snap ring 1
17 A45B4-10306 Tl ] %% £ 190 X 105X 9 Ring 1
18 GB/T1235 O %5 4} E[115X3.1  O-ring 1
19 A45B4-10307 S H%E  Guide sleeve 1
20 GB/T1235 O Z 5 E110X3.1  O-ring 1
21 A45B4-10308 W5 HhK  Guide bushing 1
22 A45B4-10309 BN 22§ Snap ring 1
23 | A45B4-10310 5 %€ Piston 1
24 A45B4-10311 SCAAIR110X25X 3 Backup ring 1
25 A45B4-10312 F4IE110X95X3  Stopper 1
26 A45B4-10313 FLE110X95X9  Searring 1
27 A45B4-10314 % Spool 1
28 GB/T1235 OZY %% 4} 20X 2.4 O-ring 1
29 | A45B4-10315 #E  Spring 1

262




([ 5 T e R =g = )
Front Lift Cylinder (Full Free 2-Stage Mast KZM)

33
34

263



HIj S T (=79 4 H )

Front Lift Cylinder (Full Free 2-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

30 | A45B4-10316 i+ Spool 1

31 A45B4-10317 47 Catch 1

32 A45B4-10318 4/ Stopper 1

33 A45B4-10300-01 FjjF& R Explosion-proof valve 1

34 | GB/T5786 BEAEM 12X 1.25X 35 Bolt 1

35 GB/T93 FAEL12 Washer,lock 1

36 GB/T5786 BZFEM16X 1.5 X 45 Bolt 2

37 GB/T93 #3416 Washer,lock 2

36 GB/T5786 BZFEM10X 1.25 X 25 Bolt 2

37 GB/T93 #4410 Washer,lock 2

264




AT S T (= 4 E B

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

21 =

\

11

Wb,

[N I\
o
w
wzo\o
\S)

35
l'\34

265



AT S T (= 4 E B

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A45B4-10500 IS FH ¥ T & 5% Front lift cylinder ass’y| 1
1 S45B3-80002 B0 E Sheave Seat 1
2 S45B3-80100 WH ALK )E  Pulley base 1
3 GB/T93 #1448 Washer,lock 8
4 GB/T5783 B4 M8X 16 Bolt 8
5 M45A3-80100 HE%¢ Sheave 2
6 GB/T894.1 B PEF4PE 55 Snap ring 2
7 LH1634 XN W2 M Chain ass’y 2
8 S45B3-80001 AIGL € K Support 1
9 GB/T5783 B4 M16X1.5X40 Bolt 2
10 GB/T93 P16 Washer,lock 2
11 A45B4-10501 TEFEF S Piston rod ass’y 1
12 A45B4-10502 RIHL4A  Cylinder 1
13 GB/T6190 WS FTETE R SLI2ETM6 X5 Screw 1
14 A45B4-10503 A Gasket 1
15 A45B4-10504 B 22 BE190X 100X 6/8 Dust ring 1
16 A45B4-10505 490X 105X3  Snap ring 1
17 A45B4-10506 il F % 35 FE190 X 105X 9 Ring 1
18 GB/T1235 O # 5[ 115X3.1  O-ring 1
19 A45B4-10507 S m%E  Guide sleeve 1
20 GB/T1235 ORI £ B110X3.1  O-ring 1
21 A45B4-10508 W&  Guide bushing 1
22 A45B4-10509 B 22 74 Snap ring 1
23 A45B4-10510 7% %€ Piston 1
24 A45B4-10511 CAAFR110X25X3 Backup ring 1
25 A45B4-10512 4 110X95X3  Stopper 1
26 A45B4-10513 FLE110X95X9  Searring 1
27 A45B4-10514 % Spool 1
28 GB/T1235 O %5 54§20 X 2.4 O-ring 1
29 A45B4-10515 % Spring 1

266




AT S T (= 4 E B

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

21 =

\

11

Wb,

[N I\
o
w
wzo\o
\S)

35
l'\34

267



AT S T (= 4 E B

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

30 A45B4-10516 5 Spool 1

31 A45B4-10517 4 Catch 1

32 A45B4-10518 418  Stopper 1

33 A45B4-10500-01 Bjj 42 Il Explosion-proof valve 1

34 GB/T5786 BEAEM12 X 1.25X 35 Bolt 1

35 GB/T93 FE12 Washer,lock 1

36 GB/T5786 IZFEM16X 1.5 X 45 Bolt 2

37 GB/T93 #4416 Washer,lock 2

36 GB/T5786 BEAEM10X 1.25 X 25 Bolt 2

37 GB/T93 #4410 Washer,lock 2

268




J& T (= 4 H )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

N

269



J& T (= 4 H )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A45B4-10400L/R | J5 2T+l &L S K Rear lift cylinder ass’y| 2
1 GB/T5786 B2F M20X 1. 5X 60 Bolt 2
2 GB/T93 £ 20 Washer, lock 2
3 A45B4-10401 AT Spacer 2
4 GB/T1235 O 2% 4 fEl40 X 3. 1 O-ring 1
5 A45B4-10402 [ 2 FE[50X 62X 7/10 Dust ring 2
6 A45B4-10403 F4H50X50X2  Ring, back up 2
7 A45B4-10404 il FH %% £ FB[50 X 60X 6 Ring 2
8 A45B4-10405 FLi% Cap, lift cylinder 2
9 GB/T80 BZ24TM6X 8 Screw 4
10 A45B4-10406 J£7  Plug 4
11 A45B4-10407 W5 HhK  Guide bushing 2
12 A45B4-10408 #%&  Bushing 2
13 GB/T1235 O % F 170X 3.1 O-ring 4
14 GB/T1235 O % 4} 8163 X 3.1 O-ring 4
15 GB/T119 #D10X 26 Pin 2
16 A45B4-10409 IR Piston rod L.H. 1
17 A45B4-10410 A E4A  Cylinder L.H. 1
18 A45B4-10411 F G %K Piston rod R.H. 1
19 A45B4-10412 A E4A  Cylinder R.H. 1
20 A45B4-10413 WHEE Spacer 2
21 A45B4-10414 FKI63X20X2.5 Backup ring 2
22 A45B4-10415 5 %€ Piston 1
23 GB/T80 BZ4TM5X 6 Screw 2
24 A45B4-10416 N 22 $4P820  Stopper 1
25 A45B4-10417 %  Spacer 2
26 A45B4-10418 W% Spring 2
27 A45B4-10419 2% M2 AE Bumper stud 2
28 GB/T5786 I2A M12X 1.25X 10 Bolt 2
29 GB/T93 12 Washer, lock 2

270




J& T (= 4 H )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

N

271



J& T (= 4 H )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Fr 5 5 T AT 44 FR o T
Item Part No Description Q’ty Remark
30 M35K3-80100 UMH4E U type hoop 2

31 M30A3-80002 WHE L Adjustment block 2

32 M30A3-80003 ML 3% B Cylinder support block 2

33 GB/T6170 B2RE M12X 1.5 Nut 2

34 | GB/T5786 B2 M12X 1. 5X 55 Bolt 2

35 GB/T97.1 -84 10 Washer, lock 2

36 | GB/T6170 #2RE M10 Nut 4

37 GB/T93 P 10 Washer, lock 4

272




JE R T EL(= 4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

273



JE R T EL(= 4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

Fr 5 5 T A A4 PR o T
Item Part No Description Q’ty Remark

A A45B4-10600L/R | JEtFHiMGLAL % Rear lift cylinder ass’y 2
1 GB/T5785 B2 M20X 1.5X 65 Bolt 2
2 GB/T93 #3420 Washer,lock 2
3 LH1634XN B4k Chain ass’y 2
4 A45B4-10601 B 22 BEl50X 62X 7/10  Dust ring 2
5 A45B4-10602 Hih FH %5 B4 BB50 X 60X 6 U-ring 2
6 A45B4-10603 §L#%  Cap, lift cylinder 2
7 GB/T80 IZETM8 X 8 Screw 2
8 A45B4-10604 JE E#6X3 Nylon pad 2
9 A45B4-10605 WM H7K  Guide bushing 2
10 GB/T1235 O 2 4} |80 X 3.1 O-ring 2
11 A45B4-10606 #t%  Bushing 2
12 A45B4-10607 3G ZERF Piston rod L.H. 1
13 A45B4-10608 fE AR Cylinder L.H. 1
14 A45B4-10609 FiE % Piston rod R.H. 1
15 A45B4-10610 A EL4A  Cylinder R.H. 1
16 A45B4-10611 W#EE  Spacer 2
17 A45B4-10612 N 22341824 X2 Stopper 1
18 A45B4-10613 FHAIRT0X20X2.5 Backup ring 2
19 A45B4-10614 5 %€ Piston 1
20 A45B4-10615 4 H70X60X3  Ring, back up 2
21 A45B4-10616 FLH % EBB70X 60X 6  Ring 2
22 A45B4-10617 £1 Spacer 2
23 A45B4-10618 B2z $41826 X2 Stopper 2
24 A45B4-10619 £2  Spacer 2
25 GB/T119 HD10X 26 Pin 2
26 GB/T5786 B2FE M12X 1.25X 30 Bolt 2
27 GB/T93 314412 Washer,lock 2
28 M45A3-80003 UZYiZ#:  U-Bolt 2
29 M30A3-80002 WHEH  Spacer 2

274




JE R T EL(= 4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

275



JE R T EL(= 4 3 H)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

30 M30A3-80003 HELSC B Support 2

31 GB/T6171 BZHEM10X 1.25 Nut 4

32 GB/T97.1 410 Washer 4

33 GB/T93 FEL10 Washer,lock 4

34 GB/T5786 BZFEM12X 1.25X 40 Bolt 2

35 GB/T93 %12 Washer,lock 2

36 GB/T6171 BZHREM12 X 1.25 Nut 2

37 M45A3-80100 B %¢ Sheave 2

38 GB/T894.1 3 VE P4 P8 S5 Snap ring 2

276




(BEEREAN
Tilt cylinder

277



(BEEREAN
Tilt cylinder

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A45A4-10200 R BB B Tilt cylinder assy 2
2 JB/T7940.1 Bl BV E M AMMI0X 1 Nipple grease 2
3 A45A4-10215 K1 4 7KGE40ES-2RS Bushing 2
4 GB/T893.1 74862 Ring 2
5 A45A4-10201 B Earring 2
6 GB/T5783 BZFEM16X 70 Bolt 2
7 GB/T6170 IZFEM16  Nut 2
8 GB/T859 #1816 Washer 2
9 A45A4-10202 77 2k Bl 45 X 53 X 5/6.5 Seal,dust 2
10 A45A4-10203 $L35  Cap, lift cylinder 2
11 A45A4-10204 i1 FH 52 7K FR45X 10X 2.5 Ring 2
12 A45A4-10205 F4 845X 55X3  Ring,snap 2
13 A45A4-10206 %l F % & PEl45X 55X 6 Ring 2
14 GB/T1235 O35 4} 8195 X 3.1 O-ring 2
15 A45A4-10207 14890 < 85.5X 1.5 Ring,snap 2
16 GB/T1235 O 2 &4 fl90 X 3.1 O-ring 2
17 A45A4-10208 W Hh A& Bushing 2
18 A45A4-10209 HL4&  Tube,cylinder 2
19 A45A4-10210 5 JE4K piston body 2
20 A45A4-10211 FLH %5 £ E90 X 80X 6 Ring 4
21 A45A4-10212 F4 90X 80X 3 Ring,snap 4
22 A45A4-10213 ST AKFR90X 25X 2.5 Wearing 2
23 A45A4-10214 5 7&  Bushing 2
24 M45B3-80100 W RHM LS i Pin 2
25 GB/T5786 BZFEM10X 1.25X 20 Bolt 2
26 GB/T93 14410 Washer,lock 2

278




L. B RS

ELECTRIC SYSTEM

279



W1 AR B

Instrument assembly(Hydraulic transmission)

>
O

Al

¥ 5 4 FK

1 KRR AL Temperature

=T T v ¢

5 | BB G RG A

Circuit board & meter core

3 PRI K FL Fuel meter

4 2 Cover

5 487 Shunk

J& i B Rrar cover

5457 Type sign

8 1624 2 16-wire socket

280



L LEE]

&& &

RER

FHRHEOR

=

BEIEY

FHHR

D

e
e

T

PRIEHE

L B S

s

FD40,45,50-LT1

-

O

1T

o) le e ol

F % w.% R KRN LENE LN LY RO YR

ARG

Electric system

1

22 SN_V ?ﬁm 2

OF—O| 0 O 0] ¢ f i
oto| oo |us ofol - T@._AMWYW
ofoto|oH—o] ¢ Ofo10] o) | wE:  wEE | LY

o ¥y

ofo | wx
ofo] .

(0 (0] 0
ofo[ [ofo [ [*
ofofo[ofo 0

FHEHKIY

Electrical circuit diagram
281



HARG

Electric system

FD40,45,50-LT1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 DT04G-24WD2 ArfE4T  Head lamp ass’y 2

2 DT04G-24ZQX Hi/NT  Side lamp ass’y 2

3 DT02G-JK802 HAEIFIL  Integral switch 1 F Wi 1% F
- DT02G-JK804-4D | H&FFK  Integral switch 1 B, YR 3% FH
4 A50C2-70100 AR Combination 1

5 A30C2-00500 FPTALLE R Right head guard harness 1

6 DZ03G-RC3/4 MRS Oil temp sending unit 1

7 A30B2-00900 S ¥E4  Fused link wire 1

8 A30C2-20002 L)L Battery 2

9 A4512-80800 514 (+)  Cable 1

10 | A50B2-01100 HH % % 28 Battery cables 1

11 A4512-80900 514 (-)  Cable 1

12 DZ05G-YG411 7H1 R 3 JF SCoil pressure warning switch| 1

13 DZ03G-Z3/8 KA SS  Water temp sending unit 1

14 DT04G-LTD152 ZRIT  Caution light 1 % H
15 1807%! L7 Binding 20

16 DT09G-DJB24B Bl 4440928 Back buzzer 1

17 DT04G-XH8-16.3 | J5H(] Rear lights 1

18 DT03G-YG328 PR 4% 2% Fuel sensor 1

19 | A50C2-10100 NEHRHELEL  Panel 1

20 DT05G-JK205A JEIHIZ 9% Brake switch 1

21 | A45A2-80100 AL Vehicle harness 1

22 DT09G-DL224ED | HWJW\ Horn 1

23 A30C2-00400 K THEEZE R Left head guard harness 1

24 | JD281A-120A JA B4k H2% Starter relay 1

282




FD40,45,50-LT1

Vehicle harness

B LR

R

le-S'L-teosra

o0k-tevra 09-tevrra

29-1ebrg @ooimva o
12-£'9-120.ra
U ELE
LL-€'2-ALP0Lra
002 0og 002
V6 V9
an
S 002 05 (052 @n
o 12-€'9-120.r
008 | +e-€'9-k20Lra S| EEEdE
052
: XHRE [
|9 l2-£'9-120ra Gb-12200.S
6s] + [or][oor d 9 o
= [ElER3 ] vy-L2era Lidpey
e i 12-€'9-1S0LrFQ vr-ligrd av-tierd | b2 g
game AT
00z . _ Ll
12-£'9-190ra 004 gv-izera
Mo [ee]ez XA BT
00l \|se|sz|le 02-€'9-+20r
| B EE
2N SH 02 um 0S¢ __HE
H-2'2-AE9LLra . FHEL
12-€'9-1102rd
I EICEE 00C ¢
8 84 ar-lgera _ _
| RIEE o8 ¥All5s L y &uwNu:oQ%mE%mﬂo M@Mﬂmu
v |er L1-€9-19021 0G| EHLE i +EEE =
oz ov-lerra / 20L-1€Pra
7 2 - ay—leera vee
sz[ 1 ot SRPE =
00T
12-€9 &ﬂon_d iz 5 wr—_ < ar-ieera 0001
i — £ iz 1z v e
SeieIis X SE TN B 005
=® |z-g'9-1p0Lra o0z |/ SET e o
s H g = o
00z 1zo-1zozra LY _H._H_m &
[ ;o
00Z [(c2EE)) b &
002 o &
00k ooy €S,
00t 0Oce 002 9]
005 05 00T 48 90
002 5
oy
05 58
12-£'9-120ra 005 008 T
(o2}
{8 Lyl | w o
(e B
e Yo av-1z2ra8v-1iera
P I ¢ s B v AN
L ) \e-e'9-zlosra Wil vlvelvenss| b, oL
(LT +em€972L0Lr oo Tor | IS (12 lastestfast £ ) {[oz]es e[ 1+ Nv
LL-€'2-ALH0Lra gzt \laezla
gijoe 22| |szleefey ® ve 20L-1Ebra
oafv]| |vo| Jgp v = 9 F o= § (e
— 2k-1-SMg4 OL=--Sr esd
l2-€'2-191LLra
284

W%

283



HARG

Electric system

FD40,45,50-P1

,,,,,

hiafx
s [oF 0
> [ofeto
tO

WEEEE

e
&

AR
®m

®ﬂ$»’ ~

ERERT BRI

BT

WSE BT

filidid

&) 888, ) By

o010
oo

T W VW R W
?TO?OO
o
I L

P Qe

0lo 0lo

o) o)

21 Q0|0

olo[o T
olo]o

§5=§5 sle|2|s
o [_jo-
x[Q[o] o—
% [0]O]ofo—
NS [

[T

}g“ma

@

AL

HL S 2 i TR

Electrical circuit diagram

284

1



HARG

Electric system

FD40,45,50-P1

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 DT04G-24WD2 HIHEXT  Head lamp ass’y 2

2 DT04G-24ZQX HIZ/MT  Side lamp ass’y 2

3 DT02G-JK802 HAEIFL  Integral switch 1 F Wi 1% F
- DT02G-JK804-4D | & JF%  Integral switch 1 B, YR 3% FH
4 A50C2-70100 HAAUER  Combination 1

5 A30C2-00500 AP TRZELEH  Right head guard harness 1

6 DZ03G-RC3/4 WRAERES  Oil temp sending unit 1

7 A30B2-00900 554k Fused link wire 1

8 A30C2-20002 )l Battery 2

9 A4512-80800 ML 51 4 (+)  Cable 1

10 A50B2-01100 FLJR % $2 28 Battery cables 1

11 A4512-80900 512k (-)  Cable 1

12 DZ05G-YG408 7H1 41 JF SCoil pressure warning switch| 1

13 | DZ03G-R1/2SY KIS Water temp sending unit 1

14 DT04G-LTD152 #R)]  Caution light 1 %
15 1807%! HFLF  Binding 20

16 DT09G-DJB24B Bl 0gn9 28 Back buzzer 1

17 | DT04G-XHS8-16.3 | J5HF4T Rear lights 1

18 DT03G-YG328 PRI AL S 28 Fuel sensor 1

19 | A50C2-10100 X 56 Panel 1

20 | DT05G-JK205A JE#IB % Brake switch 1

21 A45D2-80100 AL Vehicle harness 1

22 DT09G-DL224ED | HW|W\ Horn 1

23 A30C2-00400 FEAP TSR SR Left head guard harness 1

24 | JD281A-120A JA B4k HL2% Starter relay 1

285




50-P1

b

TS
Segiee
1

BRERY

FD40,45

)

21

/.

LR (A

Electric system

o o]
N
SBHLGEH
“@an
- % > =,
I IN 0N mxmwuamnmam ! %m%%%%
5 !
j [ofo 6 | o Jo[ =
| [ ofo[ ] ®l®| ®| olo] (oo ]«
_lmx | 8% oteto i OTO10|O—O|
: W o ¢o M i J T T e EEEE EEES =
L , oo w| me
otfoto e
(0} 0] 0
O10| |O10 L cELS
ofotolofo] [ =
FEUHEL

HL S 2 i TR

Electrical cirélgt()diagram



HL R GE ()

Electric system

FD40,45,50-P1

Fre 5 FHRAE AR o T
Item Part No Description Q’ty Remark

1 A15G2-40200 LEDAT#H&4] Head lamp ass’y 2

2 | A35K2-81000 Ja RAT e 2k Cable 1

3 A45A2-60100 HAEIFL  Integral switch 1

4 A50C2-70200 {¥Z Combination 1

5 A30C2-00500 FH TSR Right head guard harness 1

6 DZ03G-RC3/4 MRAEEES  Oil temp sending unit 1

7 A30C2-80900 D164 Fused link wire 1

8 A30C2-20002 FJfi  Battery 2

9 A4512-80110 HI 12k (+)  Cable 1

10 A50B2-01100 HfIZE #2428 Battery cables 1

11 A45D2-80300 SUF T RER L (F Wb ) Cable 1

12 | A30C2-00802 ST T B RE 2L (#5 Pk ) Cable 1

13 DZ05G-YG408 HERZH G Oil pressure alarm switch 1

14 DZ03G-R1/2SY JKIEAR&ES Water temperature sensor 1

15 DT04G-LTD152 ZRIT  Caution light 1

16 | 1807 fHFLH  Binding 20

17 | A50C2-60400 514481525 Back buzzer 1

18 A35K2-40200 —fJ5 Rt Rear lights 1

19 DT03G-YG328 PRI AL ZS  Fuel sensor 1

20 | A50B2-01010 BRBRf%H] & Panel 1

21 | DT05G-JK205A JHIHIZ T K Brake switch 1

22 A45D2-80200 LRI Vehicle harness 1 ‘

23 | DT09G-DL224ED | 1MW\ Horn 1 # A
24 A30C2-00400 K THEEZE R Left head guard harness 1

25 JD281A-120A JA B4k L4 Start relay 1

26 A70S2-00900 K ZWrHE 2% Emergency power off switch 1

27 AT5R2-60300 FHlzh ¢  Brake switch 1

28 DT06G-CMA31 A4k 4% General purpose relay 1

287




ov-ievra

s "
Bl - BB
ok-k-sr -
! L= T
61 rL106ra ob-ievra Q0L-HEVMA Og-Leprq OOk~ HEVMa o [lo PP Pu) (L
VrIIa0 (R BENEL (e SHMESEEley o o wE Pl HoEemALYOLTa
S v —~—
Vi-12ora av-1zerg Oal el EL 2 o )
av-122ra.s ) L onl
LA Nem s SEIER o
= e o o) {2 Lyt
Tlos | ‘EEOTHE0LMG
d€e, SRy
0
oo 0o 001 00F
_ 051 001 001 05 N
) op  FAEEH KD
M —og—
00€e & ar122rq Li-€'9-190/rQ
4_
gv-t12ra 001 M ,,,,,, e e
d B 19 4 av—teera
@ te-g'2-10Lra _H._H_g ar-1igra gv-ieera oot Wi g
astL Y02 R (z@iE (et
09-1E7MA v og-tepra oo EaiEH
25-EPra _ Q0109 e i
00 k- LEYMQ (B Z B FBSE IV 1z-¢'9-120/ra 08l 08
Waz tam v GEEIAY 05 lz-g9-L2osra | o8 1Z-€9-110ra
— = O P FHRE || EGHOLAEE ximm \ 002
P 4N\m.m\rNON_;D- Lg—€9-1v0Lra _Mm
1 fvzs
O E‘_Eﬁﬁmwm _— = [09 [vai [ve [vez
w 12-€'9-1€0.ra 0op R
« — O O {802 P9 [ger
% ke WHNMMQ Dl o0z  +e-€9-tiora
= Ke-€'9-120/rd = Gl
e [ -ﬁwm T =)
< saEmEE 4 .. 059 ] 001 002 05 ENCE i T
a) A oSk HL-2'2-Ag9LLra Beve
- (S erunEmmE 0T || £9706e9rd  ooe 00 [jpoevi]ve
_
. ﬁuw 002 %u 7 X T
Al 1908\ o 008 L1-€'9-190/rQ
1 — (= le-€9-1eosra
[N T mv vw M m op-1evra W E
HEHI
w i — FERMIE Levra 09-1€vra
wn S dNY 12-g'k-120.ra
o 00209-2dsrv A EIED
m [&Av=2
+mA < FL-€'2-ALY0Lra
<=
%N\ )
V' —
O
. p—
m <
B2

288



FD40,45,50-P1

R ZOR(FRD

Vehicle harness

02-€2-1912a ov-iepra
HE WY

—1- ob-i-sr 254
2i--sr e
184 €s4 o[ zfese), s
M| M| my|
[voe [vez s (LT
Ov-Leyra  08-levra Os-iepra  ooL-levra [B8e Em OL-EB-ALFOLID
e " laoe v
mewwm& . BEHEN (g EEWEY  SEREE mmgﬂﬂa& er C-LSEvLL
“r-viioEra PVLIOED (g g9 14 L — c69evLL Gor o )
Vb-Ligra VrORRra.e av-izera on| g
- lavr [oF ¢csevLh
AL MY {8 Lyl

Vel

/ S
____/oop 00 B
e FETIER 08
00}
ark D
0s8 ost o1 . .
0B o5t
av-ieera 00g
LY as .Q
HE ol
b-¢-teolrd s ewryit le-e'9-zoLra
. 9'0:8°C~ o
ﬁ& fo0cezion \e-g'L-e104ra reosiara BRHERER il 02 92,
o W y 3;% ay-tierq  8vTheerd voevLl
)RR B 09 = Y g BN [ TN
12-2-120rQ TINa Thg VOEoe ieung 00109-2050Y FHOIE KL
XA SHevra -iepra 08-1EP1Q (2 W B H) kS dWy (200 o -
00€09-2asrY 2-zsevLl 2-ggerLlL
e i HE iz gy IR \
Gz e-LS2vLL FNL
A@w e 2-esenLl xume 002
R 12-€'9- 17020
¢-cserLl
Dz
059 K 00} e
0k-2g'g-Ag9Lra
[ (s 00 FO70GENA | gog
2-esenl) az/ Pz —
e % -
00z, FEd a7
002 \ q
\€'9-0229ra al N
nm@é T (WTHEHE a2 ¥ims HL
s P
(o5
e dnY oemierra 09-1£5ra
00209-2a5HY reimieound (HIE
BuEEY 0L-€2-ALv0Lra



45,50-P1

) FDA40,

B

B OR(IH &
Vehicle harness

ErmEmEr O OOOOOOHOEE@EE

©OE®

B ol # &

qmm!

290



FD40,45,50-W3

o NWA
1
4 me@ PAN

FHERHROIR

BB

undhinn ¥4 I

o o
T
WLERF)

SAEHE

ARG

Electric system

i
0
T
|
|} 1T =
QR Rui? _ ?:@K Wmﬁm S
olo n T FET ool O[] |
olol IR INANONTA ®| o] (oo |z ool x®\_r®|
Ly ote10| ¢ -] B — 4 > > OTOT0[ OO ¥, O1O10] ¢ YL EEY LYE
o1 1ol Jiic g i 2 LEHE LE LEEY 2] Rl 0 Yl
oo B -3
Y Oo1010 1Y
OO |0
[e2:8] [e; ¢ I | e
O1O010| 010 1Y
FHUFL

L
291

Electrical circuit diagram



HARG

Electric system

FD40,45,50-W3

JF5 F5 T A A4 PR &= HE
Item Part No Description Q’ty Remark

1 DT04G-24WD2 ArfE4T  Head lamp ass’y 2

2 DT04G-24ZQX Hi/NT  Side lamp ass’y 2

3 DT02G-JK802 HAEIFIL  Integral switch 1 F Wi 1% F

- DT02G-JK804-4D | H&FFK  Integral switch 1 B, YR 3% FH

A45A2-60100 HAEFFL  Integral switch 1 |FRbrZe4s 380k A

4 A45P2-70100 HA14FK  Combination 1

5 A30C2-00500 FHATIEELL R Right head guard harness 1

6 DZ03G-RC3/4 IEAEEEE  Oil temp sending unit 1

7 A30B2-00900 D4k Fused link wire 1 | Fi. Bt
- A30C2-00900 D4k Fused link wire 1 (BRbrd 4 38k A
8 A30C2-20002 Hifi  Battery 1

9 A30G2-00700 514 (+)  Cable 1 | Fl. BREH
- A30G2-80900 HIJfE 51 42 (+)  Cable 1 (BRbre 4 38tk
10 A50B2-01100 R ERZE  Cable 1

11 A30C2-00800 H 512k (-)  Cable 1

12 HIEIRE T ¢ Fuel sensor 1 KENHLH

13 DZ03G-WG430 KIEALES  Water temperature sensor 1

14 DT04G-LTD152 #OR4T Caution light 1

15 1807 L7 Binding 20

16 DT09G-DJB12B Bl M4n9 28 Back buzzer 1 FW . Bk H
- A50C2-60400 8- 4%n9 %% Back buzzer 1 (Bbre 4 38k
17 | DT04G-XH8-16.3-12| JaHE ] Rear lights 1

18 DT03G-YG328 PR AL [ 2% Fuel sensor 1 F . kR
- DT03G-YG312 R 15 1235 Fuel sensor 1 (Bbre 4 38tk
19 A50C2-10100 Y ZEFRHEIRE  Panel 1 | Fw. BREH
- A50B2-01010 N RHEIRE  Panel 1 (BRbR2e 4 38k
20 DT05G-JK205A 5% Brake switch 1

21 | A45F2-80100 AL Vehicle harness 1 | F. BREH
- A45F2-80200 IR Vehicle harness 1 (BRbRe 4 38k

22 DT09G-DL224ED

FL IR L

Horn

292




FD40,45,50-W3

o NWA
1
4 me@ PAN

FHERHROIR

BB

undhinn ¥4 I

o o
T
WLERF)

SAEHE

ARG

Electric system

i
0
T
|
|} 1T =
QR Rui? _ ?:@K Wmﬁm S
olo n T FET ool O[] |
olol IR INANONTA ®| o] (oo |z ool x®\_r®|
Ly ote10| ¢ -] B — 4 > > OTOT0[ OO ¥, O1O10] ¢ YL EEY LYE
o1 1ol Jiic g i 2 LEHE LE LEEY 2] Rl 0 Yl
oo B -3
Y Oo1010 1Y
OO |0
[e2:8] [e; ¢ I | e
O1O010| 010 1Y
FHUFL

L
293

Electrical circuit diagram



HARG

Electric system

FD40,45,50-W3

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark
23 | A30C2-00400 FEPTRHLEH  Left head guard harness 1
24 | JD281A-120A JA B4k HL 88 Start relay 1

294




W3

FD40,45,50

)

20

/.

HL AR G

Electric system

E ]
] WﬂT

A ——
S
Vilh®
~ = =
* Lh Tl
> —— 22RR2Q2¢ o
AWL m 1 1 n | ool Ol |
. Y TANI\ A TNANGK WA Rt ®| ®| OO O+—O | 1 |Es% OtO| | AAMWY_AMWY
e : W B X ofoto|oHO|ux ofotol el | me e SV
T T A A T o e
s A
Oo10 | ¥
o010 ¥
O10| |#0
o0 o0 I EE2
O1O010|010 Y
FHERKY

295



HL R GE ()

Electric system

FD40,45,50-W3

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 A15G2-40200 LEDAT#H&4] Head lamp ass’y 2

2 A35K2-81000 JG AT ¥4 Cable 1

3 A45A2-60100 HAEIFL  Integral switch 1

4 A50C2-70200 {¥% Combination 1

5 A30C2-00500 FH TSR Right head guard harness 1

6 DZ03G-RC3/4 MRAEEES  Oil temp sending unit 1

7 A30C2-80900 5154k Fused link wire 1

8 A30C2-20002 FJfi  Battery 2

9 A30G2-80900 M54 (+)  Cable 1

10 A50B2-01100 HfIZE #2428 Battery cables 1

11 | A50C2-00802 BUETTRIER LR (5 R0T) Cable 1

12 A50C2-00801 SFIF EFELE (& i) Cable 1

13 THEHREF L Oil pressure alarm switch 1 RETNLE

14 DZ03G-WG430 JKIEAR&ES Water temperature sensor 1

15 DT04G-LTD152 ZRIT  Caution light 1

16 | 1807 fHFLH  Binding 20

17 | A50C2-60400 Al 2N 2% Back buzzer 1

18 A35K2-40200 —fJ5 Rt Rear lights 1

19 DT03G-YG328 WRimAL %28 Fuel sensor 1

20 | A50B2-01010 KihrfEiil & Panel 1

21 DT05G-JK205A JE#IBhHF % Brake switch 1

22 A45F2-80200 LRI Vehicle harness 1 ‘

23 DT09G-DL224ED | H WU\ Horn 1 £

24 A30C2-00400 K THEEZE R Left head guard harness 1

25 JD281A-120A JA B4k L4 Start relay 1

26 A70S2-00900 K ZWrHE 2% Emergency power off switch 1

27 A15R2-60300 FHBh K Brake switch 1

28 DT06G-CMA31 A4k 4% General purpose relay 1

296




50-W3

b

FD40,45

Vehicle harness

B LR

le-e'9-1z0Lra
ATl

TEIE
orLerra

ay-1zera
BB

EayER AN
av-1zzra

Oc-€c-lokLra

154 £s4 ¢sd
Zi-bsr oi-L-sr ofer Toa o
1 8l u:(m Ve

nyl Ny

[ver
Al

ez
11=€ ¢-AW0Zra

1Z-€ '9-120/ra

3l

g

- arizra 8
201-18pra o E
[Cr 2

ﬁw.m.m.—m

ooL-levra  Us@meyE)
mm  0veoizoa

0LMQ \z-g 110200
EE

TRl )

ovr-Levra

WHE

0s 12912000
HHGER

A
-Lozra

BEY 7o 09lera -levra
-1zosra

12-€9-120Lra
WwE

L¢-€ '9-1coLrd

FHEH
1Z-€'9-1p0.ra

TZ-€ 9-crozra

ﬁg 40 A

[ FHEH K
L-€'9-190Lra

AL

=
Q
q
=

FH LR

ENSEH
WTTAEQLLI

e
BB
00Z 11-€°9-1904ra

i L

aLe{va
[@65| 0L |ge

9
gl

01-€ ¢-AIv0rd

297



FD40,45,50-W3

)

i

Vehicle harness

2 2 R (KA

{

.. o=
5
L [
¢-65evLl
g hEERveN Y
X, | 2 E:
FHRPx L 2hevll

e [N
2sd
12-€'2-AL9kLr
1sd €s4
2-1997L LdINY 2-G597LL:dNY 4 lc|le —
av-1zzra L 1 gl mw\LH_/E 8lvog|azzlgzzlace] ¢
Lite
. sihs s sz m_mmmrwmww Qmm _ v oy velver
ar-1izra A L€ |9} [v9 HCH se| ¢
B T T OHGS [P |EL[ IS fer

/N _
aizzra
8L 09-1evra a

osv P

I
orizes o ' |
T
\

EEE ]

(HLiE
L-€2-ALYOLra
~ 7\
V61| Vo
b
s+ e-asenll
(B

s
058 0s 0s 0s 100} 00k
.
AN [o]
-~ — ki
=

1z-e'e-1z0era

o HEH
81220 gy 20g . L 9 12-€'9-1£0LrQ \z-gz-siora @
S 0i-iema ar-iizra grizera R e (Fzi)
—— ik o RN =
12-€'9-1€0/rq[ FEwre[gHL]
S€| °
)
[ 3G 2 €€ 008
Wag

05 Flpie0

o0e

or-ierra R 220
BEHEY 09-Levra 12918040
ERBENER

o, BETIE

B 7-g5eyL)
[EEE

00z

Epl B AR
c-ogeL)

1g-¢-teoLra M

B
XA WF 2457
b—¢-1c0.Lra
V9'0:¢'¢—¢tora

le-€'9-tcoLra
EEktE

os-ievra
Wipz B

Q0k-tevra

¢eserLl
PR B

FHE
avsevLl

005
¢-69EvLL o-LsevLh
62
g-e9evLL
o
e
Vi
le-€'9-LioLra
gsi)o b=299vLI-|
002 08
. ) 10
fost ®
L
s 0]
98662 VN
¢-eserLl ML B
- S| leelv 00z -
S IS E ¢¥9cvLl
=7
ENSEH
H=z-Aesiira

a ¢v9ehLL
L vl YHENS
vove

eAna=z 1

H-€C-ALYOLra

298



50-S9

b

FD40,45

ﬂﬂﬂms

=
=

S B
#

299

Electric system

ARG

]
L
- 1
RO %wm
[0
\\mo%m_ﬁ
W
¢
B <
[ f H i
B AR ;
TEENAREARE :
Tt WenE) 22 . W
Eaa BHH¥d
‘N
1
[FEEYE) +
(3
b
3
]
L
b
-
b
b
) R
XHERH
¥
L)
(- w PaN 1 [ -
| by =il
1 n_mem ,,mxsnwomsmw T . T %% % MY »
ofo o LT FLT b Oofok0 Olio !
_ ofo[ SZOA; SEA; |®. |®. OTO[ [O1—TO I putsz Orol | l®\_.®\
_IEL WEE W B = ® ofofolofolw ofolol = % e
5 O¢M M LY MR LEEE LW LMY BER IR o P kbR ¥
¥y ofo Jew | Ere
ofofo ™
o0 H40
OO [OfO]Jim Jussz
ofofolofo] iy
AT



HARG

Electric system

FD40,45,50-S9

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 DT04G-24WD2 ArfE4T  Head lamp ass’y 2

- A15G2-40200 BI41A4T Head lamp ass’y 2 74 H Bk H

2 DT04G-24ZQX A/ Side lamp ass’y 2

3 A45X2-60100 HAETFK  Integral switch 1 F ik A

- A45A2-60100 HEFFK  Integral switch 1 HER / 2 s

4 A50C2-70100 HE1CK  Combination 1

- A50C2-70200 {¥# Combination 1 74 H Btk H

5 A30A6-00008 £%  bushing 4

6 GB/T5783 12k M6X35 Bolt 4

7 GB/T96.1 K 6 Washer 4

8 A30C2-00500 FHPTEELE R Right head guard harness 1

9 DZ03G-RC3/4 MR EES  Oil temp sending unit 1

10 | A30C2-00900 D4k Fused link wire 1

- A30C2-80900 D)% 2% Fused link wire 1 A H Bk

11 A30C2-20002 & HL  Battery 2

12 | A4512-80110 M 5] 2 (+)  Cable 1

13 A50B2-01100 HIE#2E  Cable 1

14 | A4512-80900 Hf 5] 26 (=) Cable 1

15 DZ05G-YG408 i Z T < Oil pressure alarm switch 1

16 DZ03G-WG430 KL EES  Water temp sending unit 1

17 DT04G-LTD152 #ORIT  Caution light 1 % H

18 1807%! L7 Binding 20

19 A50C2-60400 Bl Mgn9 28 Back buzzer 1

20 | GB/T5783 12k M6X20 Bolt 1

21 GB/T96.1 KI[E 6 Washer 2

22 GB/T93 I 6 Washer,lock 1

23 | GB/T6170 IZEF M6 Nut 1

24 DT04G-XH8-16.3-12| J5HEX] Rear lights 1

- A35K2-40200 JaE T Rear lights 2 274 8 ik A

25 | DT03G-YG328 PRI A% 2% Fuel sensor 1

300




50-S9

b

FD40,45

ﬂﬂﬂms

=
=

S B
#

301

Electric system

ARG

]
L
- 1
RO %wm
[0
\\mo%m_ﬁ
W
¢
B <
[ f H i
B AR ;
TEENAREARE :
Tt WenE) 22 . W
Eaa BHH¥d
‘N
1
[FEEYE) +
(3
b
3
]
L
b
-
b
b
) R
XHERH
¥
L)
(- w PaN 1 [ -
| by =il
1 n_mem ,,mxsnwomsmw T . T %% % MY »
ofo o LT FLT b Oofok0 Olio !
_ ofo[ SZOA; SEA; |®. |®. OTO[ [O1—TO I putsz Orol | l®\_.®\
_IEL WEE W B = ® ofofolofolw ofolol = % e
5 O¢M M LY MR LEEE LW LMY BER IR o P kbR ¥
¥y ofo Jew | Ere
ofofo ™
o0 H40
OO [OfO]Jim Jussz
ofofolofo] iy
AT



HARG

Electric system

FD40,45,50-S9

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark

26 | GB/T823 TGN IBET M5X 12 Screw 5

27 | A50C2-10300 NZEh i #5&  Panel 1

- A50B2-01010 RRAR$EH & Panel 1 74 | Bk

28 | GB/T823 AN L IBET M5X 6 Screw 4

29 DT05G-JK205A JEIHIZ 9% Brake switch 1

30 A45T2-80100 A2 Vehicle harness 1

- A45T2-80300 HAELEI Vehicle harness 1 74 H Btk H

31 | DT09G-DL224ED | Hm|W\ Horn 1

32 | GB/T5783 Ik M8X20 Bolt 1

33 GB/T97.1 P44 8 Washer 1

34 GB/T93 i 8 Washer,lock 1

35 A30C2-00400 LY TEEZE R Left head guard harness 1

36 A35K2-81000 Ja AT #4548 Rear tail lamp adapter 1 24 [ ek A

302




,45,50-S9

FD40

)

21

/.

HL AR G

Electric system

%ﬁ%
75 1
VAN
,M,W
aA
Ew
7 =
I
i
I=:
s
4-C
9-¢
7 e |0
€1
=
b
XiHE ] =
T [0 0 .
5 B =
WEERE AWLEFHE) | 0N T
*iHe i
HEVER
[ —
bCE)
| |
t T XM
ERHLYE
2
Vol
! —
=
1
- 12 2 =]
0000 [ %%%%%W #k 2
QN LRI G HOIA - T - I
_WN m el EET ook Olio {
Yitvng ofo[ + TANO\A NI\ A |®|| |®. .®. oo [of ol sz ofol + |®._.®.
g WYR HEZ ofefolz o L3 1415412] 1S4 s 181 523 O1010) of | e wuz 1Y
ot 1ol [ e Y T A S T T T fwo oy
ofo Lo | ¢
ofoto L
FHOY o[ o
ofo[ [ofo] s ez
ofotolofo] sx
FHUHHL

303



HL R GE ()

Electric system

FD40,45,50-S9

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A15G2-40200 AI4AA4T Head lamp ass’y 2
2 A45A2-60100 HAEFFK  Integral switch 1
3 A50C2-70200 HAEIXFEK  Combination 1
4 A30A6-00008 £%  bushing 4
5 GB/T5783 124 M6X35 Bolt 4
6 GB/T96.1 K#[E 6 Washer 4
7 A30C2-00500 F TSR R Right head guard harness 1
8 DZ03G-RC3/4 MR ESS  Oil temp sending unit 1
9 A30C2-80900 Is4%  Fused link wire 1
10 A30C2-20002 b Battery 2
11 A4512-80110 91 26 (+)  Cable 1
12 | A50B2-01100 MM &2k Cable 1
13 A45D2-80300 SUEFF L (& Hith) Cable 1
14 A50C2-00802 SUFIFRIEH LR ($88k) Cable 1
15 DZ05G-YG408 TR ZEH 5¢ Oil pressure alarm switch 1
16 DZ03G-WG430 KR AL %3S Water temperature sensor 1
17 | DT04G-LTD152 %IR4T  Caution light 1
18 1807 HHFLH  Binding 20
19 | A50C2-60400 {8l 2N 2% Back buzzer 1
20 | GB/T5783 12k M6X20 Bolt 1
21 | GB/T96.1 K 6 Washer 2
22 GB/T93 # 6 Washer,lock 1
23 | GB/T6170 #2 5 M6 Nut 1
24 A35K2-81000 Ja BT 4% Rear tail lamp adapter 1
25 A35K2-40200 —fJ5)E] Rear lights 2
26 | DT03G-YG328 BRI AL 2§ Fuel sensor 1
27 | GB/T823 T RN SR IRET M5 X 12 Screw 5
28 | A50B2-01010 BRAR$2HH] & Panel 1
29 | GB/T823 T RGNS IBET M5X 6 Screw 4
30 DT05G-JK205A 5%  Brake switch 1

304




,45,50-S9

FD40

)

21

/.

HL AR G

Electric system

%ﬁ%
75 1
VAN
,M,W
aA
Ew
7 =
I
i
I=:
s
4-C
9-¢
7 e |0
€1
=
b
XiHE ] =
T [0 0 .
5 B =
WEERE AWLEFHE) | 0N T
*iHe i
HEVER
[ —
bCE)
| |
t T XM
ERHLYE
2
Vol
! —
=
1
- 12 2 =]
0000 [ %%%%%W #k 2
QN LRI G HOIA - T - I
_WN m el EET ook Olio {
Yitvng ofo[ + TANO\A NI\ A |®|| |®. .®. oo [of ol sz ofol + |®._.®.
g WYR HEZ ofefolz o L3 1415412] 1S4 s 181 523 O1010) of | e wuz 1Y
ot 1ol [ e Y T A S T T T fwo oy
ofo Lo | ¢
ofoto L
FHOY o[ o
ofo[ [ofo] s ez
ofotolofo] sx
FHUHHL

305



HL R GE ()

Electric system

FD40,45,50-S9

Fr 5 TS T HB AT 44 R o #HIE
Item Part No Description Q’ty Remark

31 A45T2-80300 BAELZEW Vehicle harness 1

32 DT09G-DL224ED | HW|U\ Horn 1

33 | GB/T5783 242 M8X20 Bolt 1

34 GB/T97.1 P34 8 Washer 1

35 | GB/T93 ji# 8 Washer,lock 1

36 | A30C2-00400 FEPTSLLE R Left head guard harness 1

37 A70S2-00900 E W% Emergency power off switch 1

38 | AI5R2-60300 F#l5)JF KX  Hand brake switch 1

39 DT06G-CMA31 W4k 4% General purpose relay 1

306




45,50-S9

b

FD40

Vehicle harness

B LR

DDOD)

5| 8| #| &

IEER

00
008
00
L3 ]
05
0 o0oF
o0
00 CETTE
oo
o0z ‘'l
B “u E L
00
] ;i o 9

b ® 919 FEPFL
@0® e i |
a2 FEHET T HGWH

FHERER @

307



45,50-S9

b

FD40

)

i

BT 28 A (BR A
Vehicle harness

DO,
EIEEE

qmm-

308



ARG

)

S

B & &l

;

S o It
EEEEL) Sanuin

0% ° _

r

00 ° <

) =
w __

BRRI|wos

L

BRHEE.

s,
22

¥\

FD40,45,50-KMS14/KMS5

i

309

= — RQ S h», 5 == o OLOE 290
() o= H_ _ _ s ool = Ol
- AWYF_WM [ F L [ I “ L OWV OWV 00 00 ofo| [oFHHo] w]usz ool
& °Br -\ 2 A2 -\ |®| ototo|oHo| ofoto] -
> vy LEE = m@m EDIG AN LY ,*gg LURE  RUHNW LHEH LERY pRWY P e
« Lagam EH ofo w| By

] OO0 ¥

el ofo z

= FHBNLY oto] [oto] [ uus

Lplvv OO0 | OO 1Y

D)

p—

S8



HARG

Electric system

FD40,45,50-KMS14/KMS5

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A30BN2-20100 ZHijth  Battery 1
2 A45P2-10100 X ZEHRHEIEE  Panel 1
3 DT04G-12WD2 HIHEAT  Head lamp ass’y 2 24 H Bt
- A15G2-40200 AIZLA4T  Side lamp ass’y 2 YN
4 DT04G-12ZQX HI/NT Side lamp ass’y 2 “ZA H B
- A35K2-81000 5 RAT 4 Cable 1 @7
5 DT04G-XH8-16.3-12| J5HE4T Rear lights 1 224 EH B
- A35K2-40200 — )5 4T Three color rear tail lamp 2 KR AR
6 DT04G-LTD152 #IRIT  Caution light 1
7 A45A2-60100 HAIFR  Integral switch 1
8 A45P2-70300 AR  Combination 1
9 A30C2-00500 FPTRZEL R Right head guard harness 1
10 A30C2-00400 A TIEEZE R Left head guard harness 1
11 A45P2-80400 Hf 5] 26 (+)  Cable 1
12 A4512-80900 HL 514 (=) Cable 1 ZA H B
- A50C2-00801 SV I G B 28(F Hith I ) Cable 1 KKz
13 A30C2-80900 52 Fused link wire 1
14 A45P2-80300 28 % Vehicle harness 1
15 1807 LA Binding 20
16 DZ03G-RC3/4 MR ESS  Oil temp sending unit 1
17 DT03G-YG328 PRl AL % 2% Fuel sensor 1
18 DTO05G-JK205A JHI 1 27 T 5% Foot brake switch 1
19 A30C2-60500 3] 42 44N 2% Reversing buzzer 1
20 | DT09G-DLI124ED | HH|J\ Horn 1
21 A50N2-80300 S ¥52%  Fused link wire 1
22 A45P2-60100 7 INiE %% Electron accelerator 1
23 A45P2-60200 T4k L 2% Preheating relay 1
24 | A45P2-50100 IKALAL 5% Water level sensor 1
25 A15R2-60300 F#zhJT5¢ Hand brake switch 1 FR bR
26 | A70S2-00900 K 2WrHJT K Emergency power off switch| 1 KA
27 | A50C2-00802 ST IF RIEF LR ($5 8kt )Cable 1 €70

310




KMS14/KMSS5

45,50-

b

FD40

Vehicle harness

B LR

. =)
© 6

7 ovd] 77
©@) @ @6
CEEEEE | e ey ol s v
SERET B LT
—
(salied)

WEE

(#E)+e

004

(3

311



) @l I,

Ng‘ ||||| £ [

7 g

Fo_o

prTa | ¢

i
sz |
W) |0 <

% v hgz
1

7 7 N rﬁml "

il P n

we

153

6

£

92

FD40,45,50-XC3

m J iy
e H —+
~+~— :
Aﬁ “J - w T 2 h.nw P %
o 0000 IS |<mw
7] - N OV HILHERT0 IO T - - 0000009 A
W oo » LT ) N I I A =) ol I
‘ q“* Lm} m F » aog " o [0 aveAmeEaazE W Hol =
/7 O ofo] + 1 nzz\ k E«A LRI BUIEL THYER B .®|’|®. |®| O1o| |or—to| | ma O10] | — |®|_r®|_
B - = SEe . L - BeSRE  BOENS  wwmm NN WY WG WY e OrOr0|Or O] 1% O1010] ¢ iR W i
= 2o 30 [
g_/_l\ LPIVV Y oo wef s
D) (FRWLE) O1O10 %
m p— O10
E oo o10 I
OTO10[010 ¥

Y

312



HARG

Electric system

FD40,45,50-XC3

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 DT04G-24WD2 HIK4T  Head lamp ass’y 2
2 DT04G-24ZQX XU AT /NT Front lamp 2
3 A45X2-60100 HAEIFIL  Integral switch 1 F Wi 1% F
A45A2-60100 HAETIFL  Integral switch 1 HH, 7k 1%
4 A120D2-70100 AR Combination 1
5 A30C2-00500 HA TSR Right head guard harness 1
6 DZ03G-RC3/4 IEEESE  Oil temp sending unit 1
7 A30C2-80900 D4k Fused link wire 1
8 A30C2-20002 Z it Battery 2
9 A45X2-80200 514 (+)  Cable 1
10 | A50B2-01100 HUME 2 Cable 1
11 A50E2-80500 514 (-)  Cable 1
12 DT04G-LTD152 #IR)T  Caution light 1 1EH
13 1807 fR#L7  Binding 20
14 A50C2-60400 Bl Mgn9 28 Back buzzer 1
15 | GB/T5783 B2k M6X20 Bolt 1
16 GB/T97.1 28 6 Washer 1
17 GB/T93 34 6 Washer,lock 1
18 DT04G-XHS8-16.3-12| J5#F4T Rear lights 1
19 DT03G-YG328 PRIMAL %28 Fuel sensor 1
20 | GB/T823 A NS IBET M5X 6 Screw 9
21 A50C2-10200 HhdedE i Panel 1
22 | DT05G-JK205A JEIHIZ 9% Brake switch 1
23 | A45X2-80300 HEE L Vehicle harness 1
24 | DT09G-DL224ED | W\ Horn 1
25 | GB/T5783 12k M8X 16 Bolt 1
26 GB/T97.1 5 8 Washer 1
27 GB/T93 4 8 Washer,lock 1
28 A30C2-00400 P TNEELE R Left head guard harness 1
29 | A50N2-10100 KFHPLECU Engine ECU 1

313




) @l I,

Ng‘ ||||| £ [

7 g

Fo_o

prTa | ¢

i
sz |
W) |0 <

% v hgz
1

7 7 N rﬁml "

il P n

we

153

6

£

92

FD40,45,50-XC3

m J iy
e H —+
~+~— :
Aﬁ “J - w T 2 h.nw P %
o 0000 IS |<mw
7] - N OV HILHERT0 IO T - - 0000009 A
W oo » LT ) N I I A =) ol I
‘ q“* Lm} m F » aog " o [0 aveAmeEaazE W Hol =
/7 O ofo] + 1 nzz\ k E«A LRI BUIEL THYER B .®|’|®. |®| O1o| |or—to| | ma O10] | — |®|_r®|_
B - = SEe . L - BeSRE  BOENS  wwmm NN WY WG WY e OrOr0|Or O] 1% O1010] ¢ iR W i
= 2o 30 [
g_/_l\ LPIVV Y oo wef s
D) (FRWLE) O1O10 %
m p— O10
E oo o10 I
OTO10[010 ¥

Y

314



= &Y
ARG FD40,45,50-XC3
Electric system

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
30 A50N2-60100 hni#2s Accelerator 1

31 | GB/T5783 B2k M8X25 Bolt 2

32 GB/T97.1 P 8 Washer 2

33 GB/T93 FF 8 Washer,lock 2

34 GB/T6170 2L M8 Nut 2

35 | JD281A-120A JA B4k s Start relay 1

36 | GB/T5783 12k M8X 16 Bolt 2

37 GB/T97.1 “F-# 8 Washer 2

38 GB/T93 #E 8 Washer,lock 2

39 | A50N2-80300 D% Fusible line 1

315




FD40,45,50-XC3

Vehicle harness

B LR

TN

S)or

VA0 a3 d9H Ty TN

o]

316



& &

(%) ¥H2HE.

&

Bug

WERYY
Wf‘ !_E!H

[
(e}
— ]
Q_U T
D>
m\U;. Ly,
g &,
Q BEHEN
S
S
S
- 290 M F= = b4l 999
- O+—O| 0 (]
O O.M | H_ C I s 7L By 7» 7|®~ _|®\ _|®v @ @\ ofo| [oF—o] e |muz oo
- X o0 2 Xl ¢ = Xl s ototo[ot—o] w O1Oo10 Tl
7 wyw  LHEE oo Ce O \E N ,ﬁgﬁ LEEE  gEME NI LHRY  LEBE RO e e
% WJ Euws E [&e) | B
O1O010 ™
ZA\ Q ool =
N XML Oo1o| [O10 i [CE2:3
vh OT+O+0 | 01O ¥
rs3
)
p—
i

317



HARG

Electric system

FY40,45,50-S10

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 DT04G-12WD2 HTHEXT  Head lamp ass’y 2
2 DT04G-12Z2QX XL ET /NI Front lamp 2
3 A45A2-60100 HAEIFIL  Integral switch 1
4 A5012-70200 AR Combination 1
5 GB/T5783 I2H M6X35 Bolt 1
6 GB/T97.1 P& 6 Washer 1
7 GB/T93 #I 6 Washer,lock 1
8 A30C2-00500 F TSR R Right head guard harness 1
9 A30C2-80900 Is4%  Fused link wire 2
10 A160A2-20100 b Battery 1
11 A4512-80110 91 26 (+)  Cable 1
12 | A4512-80900 MR 5] 2 (=) Cable 1
13 DZ03G-R1/2SY KEAEI&ES Water temperature sensor 1
14 DT04G-LTD152 2ORIT  Caution light 20
15 10874 HHFLH  Binding 1
16 | A30C2-60500 {8l NS 2% Back buzzer 1
17 | GB/T5783 B2 M6X20 Bolt 1
18 GB/T97.1 P 6 Washer 1
19 GB/T93 ik 6 Washer,lock 1
20 | DT04G-XH8-16.3-12| J5HEAT Rear lights 1
21 | A45P2-10100 HudE i & Panel 9
22 | GB/T823 A NS IBET M5X 6 Screw 1
23 DT05G-JK205A JEIHIZ 9% Brake switch 1
24 A45M2-80300 28K Vehicle harness 1
25 | DT09G-DLI24ED | HLMiIW\ Horn 1
26 | GB/T5783 B2#: M8X 16 Bolt 1
27 GB/T97.1 . PFE 8 Washer 1
28 GB/T93 4 8 Washer,lock 1
29 A30C2-00400 Y TEELZE R Left head guard harness 1
30 DT03G-YG328 THIRAE & ES oil temperature sensor 1

318




45,50-S10

b

FY40

Vehicle harness

B LR

001 00

009

WaE

LEEZ

o]

M

HEEHEO

4

Gz e )

BN EEE




2

0

ELiEEa

@%
J“
1

NACL/HVOCL

WEHE

FY40,45,50-S15

Electric system

ARG

EH ARG
e
= -
FHLpLE
AT
B R T S 720
= kg
e 020 By
]
FHUH
1
L e om w
610 2610
EabEA
EOND 9k _
254V S pzy
A
L0V € iy
ISdv  Zgsg
e
EEas
E:aT]
AGEE
00
Jo0o oo [ro0 E o
828R oo oo | foldefe o = fo L8229
= 95t v Bl 0L 6 8Lo s ETt SU d NW 1¥rHDA3G0EY SH d NW1XrHO43a08Y o0 T 1910 10
o =H [ E ; SHcEs )
poA STk A ¢ - o Iolo[o—o UL WRY et
FHEL 2 s Baunilssnle H g 3 EEwhsltsn
29 2 30V4H3LNI | 30VAHIINI o
H3aA H3A tO1
O
O1

QIOL 10101 [910

QIOIQ

320



HARG

Electric system

FY40,45,50-S15

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30BN2-10100 ZHijth  Battery 1
2 A30C2-10400 H RS & Panel 1
3 GB/T823 TGN IBET M5X 12 Screw 4
4 DT04G-12WD2 AIHEAT  Head lamp ass’y 2
5 DT04G-12ZQX XU T/ Front lamp 2
6 DT04G-XH8-16.3-12| JGHE4T Rear lights 1
7 DT04G-LTD152 #R)]  Caution light 1 by
8 A30C2-00500 F TSR R Right head guard harness 1
9 A30C2-00400 LA TIEREL R Left head guard harness 1
10 A30G2-80900 M52k (+)  Cable 1
11 A30C2-00800 514 (-)  Cable 1
12 A30C2-80900 a4 Fused link wire 1
13 A45Y2-80100 LK Vehicle harness 1
14 10874 fHFLH  Binding 20
15 DTO05G-JK205A sz o¢  Brake switch 1
16 | A45Y2-60100 PREHIIHFF ¢ Fuel switch 1
17 | A30C2-60500 B - 44n9 %% Back buzzer 1
18 | GB/T5783 B2HE M6X20 Bolt 1
19 | GB/T96.1 K#P 6 Washer 2
20 GB/T93 #I 6 Washer,lock 1
21 GB/T6170 PR EE M6 Nut 1
22 DT09G-DLI124ED | HLWJJ\ Horn 1
23 GB/T5783 24 M8X20 Bolt 1
24 GB/T97.1 5 8 Washer 1
25 GB/T93 4 8 Washer,lock 1
26 A45A2-60100 HAETFL  Integral switch 1
27 A45Y2-70100 HEIXFE  Combination 1
28 GB/T5783 124 M6X35 Bolt 4
29 GB/T96.1 K#E 6 Washer 4
30 | A30A6-00008 % bushing 4

321




2

0

ELiEEa

@%
J“
1

NACL/HVOCL

WEHE

FY40,45,50-S15

Electric system

ARG

EH ARG
e
= -
FHLpLE
AT
B R T S 720
= kg
e 020 By
]
FHUH
1
L e om w
610 2610
EabEA
EOND 9k _
254V S pzy
A
L0V € iy
ISdv  Zgsg
e
EEas
E:aT]
AGEE
00
Jo0o oo [ro0 E o
828R oo oo | foldefe o = fo L8229
= 95t v Bl 0L 6 8Lo s ETt SU d NW 1¥rHDA3G0EY SH d NW1XrHO43a08Y o0 T 1910 10
o =H [ E ; SHcEs )
poA STk A ¢ - o Iolo[o—o UL WRY et
FHEL 2 s Baunilssnle H g 3 EEwhsltsn
29 2 30V4H3LNI | 30VAHIINI o
H3aA H3A tO1
O
O1

QIOL 10101 [910

QIOIQ

322



HARG

Electric system

FY40,45,50-S15

JF5 F5 T A A4 PR s H/E
Item Part No Description Q’ty Remark
31 DZ03G-RC3/4 IR A% 4% oil temperature sensor 1
32 | DT03G-YG328 BRI A% ES Fuel sensor 1
33 | GB/T823 T EHE /N IBET MS5X 12 Screw 5
34 | A45Y2-80200 AAE IR A 248 Transfer line 1

323




FY40,45,50-S15

Vehicle harness

LN N

7 IZ0lr e | anL| [Or i [FEET [aHL]
Fez-reolralaiez | oHL) 91Ed | Zen | gnI] Ve ZEIONQREr—BRL]  [OBTerd EaeE[an

XHYF £ THE Zeo |
W CEEHEY
OO ®
B E o5 g @

00€ poz
pog 4
058
CET%HO 002 v
4
001 05 , 05 002 00L 009
EDHHO y
St (@) (E)
2 ) )%
001 00E N
002 Iﬁ
b5t -0)
52 00}
05
002
05
BEH
0S
\ETEHD
007
) i T 002
EErE [T [FerE=p) O 8| os
@@ R O
v :
E )
00€! oo
001
1009

e —
TN EEE]
LA CIRIGEIEISLN

— ——




45,50-KB5

b

FY40

B

e

xad

g
& -
5

[p—— O VL
0
d
A ]

u«&M&m g

BEYER

ERREW

——ee|

e,

—J il
e

W\\\WHM T e

|||||| FH o
¥HEA%R
o

B §EWH

Electric system

ARG

T W
- ! I T
P % ~ ! I ] =
0908999 | 998! 5§84 N
— W 0 80 Wi 3t I 2 s
oo m e e[ oo [=0 O] I
|®F®| Oofo][ geaA; wRT |®| 010| [of—to|ui|usz O10]| + :®|_r®|
Ly WBR ofetol: w ® oforo|o—o[wx Oofo10] 2| | yEr wEx LY
5 ot BNy DLEMT wEES e Ry ROIR PELS 5 oy
T ofo o | s¢
) ofoto B
ofo| =0
ofo|_|ofo] [ |was
ofoto|ofo] [u¥
EHUHHEL

325



HARG

Electric system

FY40,45,50-KB5

Fr 5 5 T AT 44 FR o HE
Item Part No Description Q’ty Remark
1 A15G2-40200 HI4HL44T Head lamp ass’y 2
2 A45A2-60100 HAFFK Integral switch 1
3 A50C2-70500 i Instrument 1
4 A30A6-00008 £% Bushing 4
5 GB/T5783 B2 FEM6 X 35 Bolt 4
6 GB/T96.1 K #JEl6 Washer 4
7 A30C2-00500 FTIALLE R Right head guard harness 1
8 DZ03G-RC3/8 HiRALEER Oil temp sending unit 1
9 A30C2-80900 Sy V4% Fused link wire 1
10 A30BN2-20100 & Hith Battery 1
11 A30G2-80900 Hf 5] 2k (+) Cable 1
12 A4512-80900 HfE 51 2k (-) Cable 1
13 DZ03G-WG430 KIEAE A Water temp sending unit 1
14 DT04G-LTD152 %IR4T Caution light 1
15 18074 PHFLAF Binding 20
16 | A30C2-60500 {A] - 4409 2% Back buzzer 1
17 | GB/T5783 IZFM6 X 20 Bolt 1
18 | GB/T96.1 K#JEl6 Washer 1
19 GB/T93 #E6  Washer, lock 1
20 | GB/T6170 #ZEEM6 Nut 1
21 DT04G-24ZQX HI/MT Side lamp ass’y 1
22 A35K2-40200 — )5 4T Tricolor rear lamp 2
23 DT03G-YG328 PRI A% 4% Fuel sensor 1
24 | GB/T823 N SR EETMS X 12 Screw 5
25 | T20B2-10100 RKBR$% & Central control box 1
26 | GB/T823 T F /N LIRETMS X6 Screw 4
27 DTO05G-JK205A i Z ¢ Brake switch 1
28 A45PG2-80100 HEAE LB Vehicle harness 1
29 | DT09G-DL224ED | MWW\ Horn 1
30 | GB/T5783 B2 FEM8 X 20 Bolt 1

326




45,50-KB5

b

FY40

B

e

xad

g
& -
5

[p—— O VL
0
d
A ]

u«&M&m g

BEYER

ERREW

——ee|

e,

—J il
e

W\\\WHM T e

|||||| FH o
¥HEA%R
o

B §EWH

Electric system

ARG

T W
- ! I T
P % ~ ! I ] =
0908999 | 998! 5§84 N
— W 0 80 Wi 3t I 2 s
oo m e e[ oo [=0 O] I
|®F®| Oofo][ geaA; wRT |®| 010| [of—to|ui|usz O10]| + :®|_r®|
Ly WBR ofetol: w ® oforo|o—o[wx Oofo10] 2| | yEr wEx LY
5 ot BNy DLEMT wEES e Ry ROIR PELS 5 oy
T ofo o | s¢
) ofoto B
ofo| =0
ofo|_|ofo] [ |was
ofoto|ofo] [u¥
EHUHHEL

327



HARG

Electric system

FY40,45,50-KB5

75 E5 E A 4 R & &E
Item Part No Description Q’ty Remark
31 GB/T97.1 S48 8 Washer 1
32 GB/T93 FFLE Washer, lock 1
33 A30C2-00400 LTS24 R Wire harness 1

328




FY40,45,50-KB5

Vehicle harness

B LR

92X 82| 6z[ oe[ 1 [ee [ ec[ve [ oe)
[o]z]a]6r DX He 22
s [o[:[s o]0

EREn BT |

oSy

[ 08}

00}

FHERTE

0se

EET =

M)

@

[or-ievrafzeneiEnL]

o (DE)

SRR

HEBEE, oo EE=p

SRR G

@&ﬁaﬁaﬁ

329



,45,50-KB8

FY40

Electric system

ARG

—

E-t B

330

LiZ
I_V Lz
XHILFE
AZ}/HY08 ) -
= =
MEHE T R
R
+
| nEEy
T o
il
O ™~0-
(V09)%#HE
£
L
2aND 9
2Sdv S
200V 14
100V €
LSdvY <
LOND b
20
EH Ol
M EH L
el e
—
= Il
O I
- = =
HOOOO O00000 (oNeXNe]
HO QX 1H ro dA GA_SA_PA_ZA _ZA ZZ VIS NO 8 _
_ oo == OLSh vl ELZH ILOL 6 8L 9 S PETE SH 4 NW 1XrHD43008Y SH d NW 1%rHO43008V O1—1O [40) Q9]
¥ LEE WHY OO0y G £ iErE OFOT0 | OO [t#¥] Oto10| 2| | e e¥x L
X4l e s ssssss wa¢ 45 wwmmwu;smn. = ESrara=g
2 30V4H3LNI 1 30V [0::8) B EIEEY
H3A HIA o010 7]
OO |340)
[0::8) OFO|  [uhlfelzss
OO0 |00 |L#¥
FHEHHD



HARG

: FY40,45,50-KB8
Electric system

JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark
1 A30BN2-20100 & Hijth Battery 1
2 A50M2-10100 Hr g4 5l &5 Central control box 1
3 GB/T823 AN SR IRETMS X 12 Screw 4
4 DT04G-12WD2 AT AT Headlamp 2
5 DT04G-12ZQX HI/IN Front lamp 2
6 A35K2-40200 =t JELT Tricolor tail lamp 2
7 DT04G-LTD152 #~4T Caution light 1
8 A30C2-00500 FPTLEL R Right head guard harness 1
9 A30C2-00400 TP TIZRLE R Left head guard harness 1
10 A30G2-80900 HLH 5] 25 (+) Cable 1
11 A30C2-00800 H 51 2k (=) Cable 1
12 A30C2-80900 5 452 Fused link wire 1
13 A45PH2-80100 L2 Vehicle harness 1
14 | 1807 fHFL7F Binding 15
15 DT05G-JK205A M2 5¢ Brake switch 1
16 A45Y2-60200 P23 FFR(TST13B) Toggle Switch 1
17 | A30C2-60500 {81 4- 4409 28 Back buzzer 1
18 | GB/T5783 BZFEM6 X 20 Bolt 1
19 GB/T96.1 K#JEl6 Washer 2
20 GB/T93 FF6  Washer, lock 1
21 | GB/T6170 #2EFM6 Nut 1
22 | DT09G-DL224ED | Him|¥\ Horn 1
23 GB/T5783 IZF2M8 X 20 Bolt 1
24 GB/T97. 1 “F-#48 Washer 1
25 GB/T93 FAFS  Washer, lock 1
26 | A30C2-60400 HAFF5% Integral switch 1
27 A45Y2-70100 A1 Instrument cluster 1
28 | GB/T5783 BZFEM6 X 35 Bolt 4
29 | GB/T96.1 K6 Washer 4
30 | A30A6-00008 % Bushing 4

331




,45,50-KB8

FY40

Electric system

ARG

—

E-t B

332

LiZ
I_V Lz
XHILFE
AZ}/HY08 ) -
= =
MEHE T R
R
+
| nEEy
T o
il
O ™~0-
(V09)%#HE
£
L
2aND 9
2Sdv S
200V 14
100V €
LSdvY <
LOND b
20
EH Ol
M EH L
el e
—
= Il
O I
- = =
HOOOO O00000 (oNeXNe]
HO QX 1H ro dA GA_SA_PA_ZA _ZA ZZ VIS NO 8 _
_ oo == OLSh vl ELZH ILOL 6 8L 9 S PETE SH 4 NW 1XrHD43008Y SH d NW 1%rHO43008V O1—1O [40) Q9]
¥ LEE WHY OO0y G £ iErE OFOT0 | OO [t#¥] Oto10| 2| | e e¥x L
X4l e s ssssss wa¢ 45 wwmmwu;smn. = ESrara=g
2 30V4H3LNI 1 30V [0::8) B EIEEY
H3A HIA o010 7]
OO |340)
[0::8) OFO|  [uhlfelzss
OO0 |00 |L#¥
FHEHHD



HARG

Electric system

FY40,45,50-KB8

Fr 5 5 T A A4 PR o HE
Item Part No Description Q’ty Remark

31 DZ03G-WG430 MHRAEES oil temperature sensor 1

32 DT03G-YG328 PRI AL K ZS Fuel sensor 1

33 | GB/T823 AN SR IRETMS X 12 Screw 1

34 | A45Y2-80200 AEIRAS 2R Adapter line 1

35 A30BJ2-60501 TOW-NPj 42 % Tow-N dust boot 1

36 | GCIY1065 LPG#: k51! LPG conversion mark 1

37 | A35K2-81000 Je kT B 22k Rear light adapter 1

333




KB8

FY40,45,50-

Vehicle harness

B LR

22—

S

S
[y [

HETv/L £9ra [HEEH [8HY

IE Ey

© El e | .

wquuH ¢ E looz 00z

(D : 00

QWIUI z . 002 02 e o

@5 a

@5

@1

@z T o0z

@ T

g T
[Fezre0ird T [6HL) 00
[Fee-reourd [wEE= [8rT]

EEEET]

®®

© F
)
00¢!

e

00

09T

[T £
ETaSIED

+AWBE

- ® [rozscere o [oord

BHOOB!

&

o060

|

o0

OBOKXE®K

334



FD40,45,50-WF13

Electric system

ARG

1\ﬁ B
®m S
114

I,
|l
=
W
L%
=
I
1

& JEET
L
Lyegst
Lpagste

AZLHV08

AZI/HY08
HEE

DEBdE

mmxwmxw
o o A vilid OE mwkwm
k3 an e HE R

3 OF WERBEI_

O~ O0— EIRCETEE g

(V09) Wi S saEd

FRUEM

1] L= R

9y [H HE1 BRI |CE
1vel VL BRI (V€

VIZ ¥N03| %
+1va| b2

BMER (g mm@ _E
FTCET - -
il H i
L f
P HEE HH

| ry
P [=—

PRy

335

vz

O

EITIH F200 5110 3
o w

Oo—HHrr

QN

= EEEE] T
st Ul

[ [72VBSX 85X YSX 9K SPX PX EPX 29X LEXZEXBX LIXSTX POX TIX LIXZIX 8K LX 9K GX X EX X 1)

1

]

Q1=C=

2
40
| s O1
¥ O10q
30 ¥l
| e
If¥
40
| e
¥

Q?Q>0
o[o[Okox

9
1y L L g L2 Lyl

Ewwmﬁ%&‘ﬁ&%&
@ Wﬁﬂﬂ.ﬂ@.ﬂﬂﬂ
W eh BB O ER Ok O
65 BROG YR 3% 3% 3

no3

LIt
A sk
B o
LR
%

W ER
fe i E 2

woD#
PEYI

10 77 4

M 3042 o
B¥o<zo
B¥o<zT
R&o«czozo
B¥o<za
R&o<zz
ERRPn

QU
o[o]o

R



HARG

Electric system

FD40,45,50-WF13

JF5 F5 T A A4 PR o HE
Item Part No Description Q’ty Remark
1 A45A2-60100 HAETFR Integral switch 1
2 A120C2-70200 HEALFE Instrument cluster 1
3 A30C2-00500 FPTIZEZE R Right head guard harness 1
4 A30C2-20002 & b Battery 2
5 A4512-80110 HLfR 51 2k (+) Cable 1
6 A50B2-01100 HLIMIEHZ 28 Cable 1
7 A4512-80900 H 51 2k (=) Cable 1
8 A50C2-60400 3221450 28 Back buzzer 1
9 GB/T5783 B2 FEM6 X 20 Bolt 1
10 GB/T97.1 P36 Washer 1
11 GB/T93 # 46 Washer, lock 1
12 DT03G-YG328 PRIMAL K 2S Fuel sensor 1
13 | GB/T823 T AN R IBEETMS X6 Screw 9
14 A160D2-10100 Hr ged5 | & Central control box 1
15 DT05G-JK205A M2 5¢ Brake switch 1
16 A45AG2-80100 FEA 28 Vehicle harness 1
17 DT09G-DL224ED | HiMilW\ Horn 1
18 | GB/T5783 B2FEM8 X 16 Bolt 3
19 GB/T97. 1 448 Washer 5
20 GB/T93 #4488  Washer, lock 5
21 A30C2-00400 FAPTIAEZE R Left head guard harness 1
22 F90B2-60100 hniE2s Accelerator 1
23 GB/T5783 IZFEM8 X 25 Bolt 2
24 GB/T6170 P REMS Nut 2
25 | JD281A-120A R B4k A% Start relay 1
26 | A50N5-80300 5y ¥4k Fused link wire 2
27 DZ03G-RC3/4 TIEAL RS oil temperature sensor 1
28 | DT04G-24ZQX HI/NT Front lamp 2 BUERA RS
29 | DT04G-24WD2 BT K4T Headlamp 2 B ERS RS
30 T160A2-40800 =T Tricolor tail lamp 2 IS AR RG

336




FD40,45,50-WF13

Electric system

ARG

1\ﬁ B
®m S
114

I,
|l
=
W
L%
=
I
1

& JEET
L
Lyegst
Lpagste

AZLHV08

AZI/HY08
HEE

DEBdE

mmxwmxw
o o A vilid OE mwkwm
k3 an e HE R

3 OF WERBEI_

O~ O0— EIRCETEE g

(V09) Wi S saEd

FRUEM

1] L= R

9y [H HE1 BRI |CE
1vel VL BRI (V€

VIZ ¥N03| %
+1va| b2

BMER (g mm@ _E
FTCET - -
il H i
L f
P HEE HH

| ry
P [=—

PRy

337

vz

O

EITIH F200 5110 3
o w

Oo—HHrr

QN

= EEEE] T
st Ul

[ [72VBSX 85X YSX 9K SPX PX EPX 29X LEXZEXBX LIXSTX POX TIX LIXZIX 8K LX 9K GX X EX X 1)

1

]

Q1=C=

2
40
| s O1
¥ O10q
30 ¥l
| e
If¥
40
| e
¥

Q?Q>0
o[o[Okox

9
1y L L g L2 Lyl

Ewwmﬁ%&‘ﬁ&%&
@ Wﬁﬂﬂ.ﬂ@.ﬂﬂﬂ
W eh BB O ER Ok O
65 BROG YR 3% 3% 3

no3

LIt
A sk
B o
LR
%

W ER
fe i E 2

woD#
PEYI

10 77 4

M 3042 o
B¥o<zo
B¥o<zT
R&o«czozo
B¥o<za
R&o<zz
ERRPn

QU
o[o]o

R



= Z 4
B ARG FD40,45,50-WF13
Electric system

JF5 F5 T A A4 PR o A

Item Part No Description Q’ty Remark
31 DT04G-LTD152 #R)] Caution light 1 s R ARG
32 | A35K2-81000 J& fT 228 Rear lamp adapter 1 BIEHRS RS

338




05§

40

0S

,50-WF13

45

b

FD40

Vehicle harness

B LR

)

1

339




+. bR

SCUTCHEON

340



N

Decal
3 16
o Ol
° o]
\__ ¢
14
26
15 /
4 TIT
, 10 %D’ fﬁ?
5 o <« 9
W o
1 ||
E.
@ ﬁ
o () .
J o010
_; E—_.
_ . o
25 1 12
17 18 19 28 20 2 22 23
ARl
(N (g 1 [ 1]
7
% o 24
7 O ©

341



N

Decal
JF5 F5 T A A4 PR o T
Item Part No Description Q’ty Remark

1 GCI0170 “HEME” FFE Decal 2 M Flhomeland
- GCI0040 “GOODSENSE” (1)  Decal 2 [ 4} Hlgo abroad
2 GCI0001 AR EFE Decal, safety 2 W Hihomeland
- GCIYO053 LR ERRE Decal, safety 2 4 Fgo abroad
3 GCI10022 CE##iR  Decal 2 4 A go abroad
4 GCI0014 @ mAR  Decal,sling 2 M Hlhomeland
- GCIY066 M ArE  Decal,sling 2 4h FHgo abroad
5 GCI0006 X ER S Fr  Decal,model 2

6 GCI10032 “40” FFE  Decal 2 4t

- GCI0033 “457 FFE  Decal 2 4.5t

- GCI0034 “50” #F  Decal 2 5t

7 GCI0041 “GOODSENSE” (/) Decal 2

8 GCI0005 JABNHATRC B ELA Decal,caution 1 M Hihomeland
- GCIY057 JA BT KL A ELA Decal,caution 1 41 Figo abroad
9 GCI0008 e bR Decal,fuel 1 Pa2itiH homeland
- GCIY060 n&emiFrh Decal,fuel 1 41 go abroad
10 GCI0418 B B U 44 Name plate 1 7 Flhomeland
- GCIY419 BRSP4 Name plate 1 41 Higo abroad
11 GCI0016 28N 125 75(H] Decal, padlod mast space| 1 N Hihomeland
- GCIY068 A% B3N 125 750A] Decal, padlod mast space| 1 4h i go abroad
12 GCI0017 A F  Decalnotice thumb hand 1 7 Fihomeland
- GCIY069 HEAGF  Decal,notice thumb hand 1 4 fHgo abroad
13 GCI0013 ¥R %A bR Decal,tyre safety 1 " Hihomeland
- GCIY065 ¥Rt Decaltyre safety 1 4h Flgo abroad
14 GCI0010 B3 & 91 # i# Decal,adding hydraulic oil 1 P Hhomeland
- GCIY062 TN 1 #% i Decal,adding hydraulic oil 1 [¥ 41l go abroad
15 GCIY273 Bel i 2 bR Read instructions warning 1
16 GCIY272 AT EA R Fasten seat belts wamning logo | 1
17 GCI0676 1A B 28 b5 4t Decal,Iubrication chart 1| 4tH A Hhomeland
- GCIY677 7 1nf HH 26 5 k4t Decal,Iubrication chart 1 4t[E 4} FH go abroad

342




N

Decal
= 16
o o
° o
\__ ¢
14
26
15 {
4
23 N A €—
l.u-o
1 ||
E.
@
o ®
25
17 18 19 28 20 2 22
7 Q o
7 Q ©

343

0 %DLH“” 14

o =
1 12

23

24

27

b



N

Decal
JF5 F5 T A A4 PR o #E
Item Part No Description Q’ty Remark
- GCI0678 B 1u7 1 26 AR h84.5t Decal,Iubrication chartf 1 4.5t[E Iy Ffhomeland
- GCIY679 B qnf 26 AR k4.5t Decal,Iubrication chartf 1 |4.5tE 4} go abroad
- GCI0680 Ffar 1 2245 5t Decal,lubrication chart 1| 5tf# Py i homeland
- GCIY681 B qu7 1t 26 A5 k5t Decal,Iubrication chart 1 5t[E 41 go abroad
18 GCI0407 N 415 TR Decal,Parking brake adjustment| 1 W Fifhomeland
- GCIY275 N ZEHLEF R Decal, Parking brake adjustment| 1 41 go abroad
19 GCI0412 FARIFRE Decal 1 N A homeland
- GCIY411 FRIFRE Decal 1 4 go abroad
20 GCI10003 T 28 bR Decal,lubrication chart 1 W Hlhomeland
- GCIYO055 THTE R4 bRk Decal,Iubrication chart 1 41 go abroad
21 GCI0004 bR Decal 1 4 Ml homeland
- GCIY056 i I ZiU A0 AR R Decal 1 [E 4}l go abroad
22 GCI0012 KB % 4=k 8 Decal,fan safety 1 M Ffhomeland
- GCIY064 K % 4 bR Decal,fan safety 1 ¥ 4} Hlgo abroad
23 GCI0009 HnBs %W kr % Decal,antifreeze liquid 1 M Flhomeland
- GCIY061 TR 4 WbR B8 Decal,antifreeze liquid 1 [# 41 F go abroad
24 GCI0098 Logo (H1) #5l# Decal 1
25 GCI0103 “HBHXE” FFE Decal 1 P Hhomeland
26 GCI0122 bR Warning logo 1 N Fihomeland
- GCIY124 PR Warning logo 1 4hF go abroad
27 GCI0121 HLA AR Electrical warning logo 1 M Flhomeland
- GCIY125 HS 245 b7 Electrical warning logo 1 4} go abroad
28 GCI0409 2% B3 bR Ban manned sign 1 N flhomeland
- GCIY410 25 1EA AFRAE Ban manned sign 1 4hH go abroad
29 GCIY408 BCE L mARIN Weight lifting logo 2

344




STARKE MATERIAL HANDLING GROUP ‘
402 Allanburg Road « Thorold, ON L2V 1A4 . Canada ‘* \

° : N\ |
TOLL FREE 877—435—4352. . ECOMA X X
www.starkeforklift.com « info@starkeforklift.com

| —






